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Disclaimer Notice

FLIGHT DESIGN DISCLAIMS ALL WARRANTIES WITH
REGARD TO THIS CATALOGUE, INCLUDING ALL IMPLIED
WARRANTIES OF MERCHANTABILITY AND FITNESS, IN
NO EVENT SHALL FLIGHT DESIGN BE LIABLE FOR ANY
SPECIAL, INDIRECT OR CONSEQUENTIAL DAMAGES OR
ANY DAMAGES WHATSOEVER RESULTING FROM LOSS
OF USE, DATA OR PROFITS, WHETHER IN AN ACTION OF
CONTRACT OF THIS CATALOGUE.
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Introduction

Dear Customer,

This is a catalogue of spare parts for the CT2K/CTSW ultra light airplane. We would really
appreciate your co-operation if you find any kind of discrepancies or mistakes.

Our intention is the catalogue to contain comprehensive information on parts and units that the
aircraft consists of and you would probably like to replace.

We plan over the time the catalogue to be available in two forms — CD and Internet.
The catalogue is simple to use. The standard approach of tree structures has been utilized.

On the top of the tree structure you can see the general view of the whole aircraft with arrows
pointing to a certain system or unit and naming them. Clicking on a name you come to the more
detailed next level picture (or pictures) outlining the system or unit and their options if applicable.
The same principle is used on each level of the catalogue from the bottom to the top. On the very
bottom of the catalogue you can find single details. On each level of catalogue the information
about exact identification number (article) and prices is available, regardless whether this is a single
part or a unit or system. To get back to the previous level of the catalogue just click on the button
“GO TO PREVIOUS VIEW’ located on the VIEW HISTORY bar of Help

Acrobat® Reader®. —
IR S

Gn:u’tn Frevious “Wiew

e

Blue links are for Detailed View,
Red links are for view part price.

You could also get to a certain page clicking on an item in the Table of Content.
We hope, our catalogue will give you complete information about parts & assembly units.

All your questions and suggestions please forward to: info@esua.com.ua.
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CHAPTER 1: FUSELAGE

Designs

We proposes three additional colour designs for you — Snow Design,
Swing Design & Up Design. Each design has four colour schemes. You can
choose one for your choice. This is an optional, you can choose it or not.

Standard Design

Snow Design

Swing Design

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008
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IﬂA 0000110-01] Snow DEsiGn 1

Black
Light Red
Silver Grey

032 Light Red
Snow 2 070 Black
021 Yellow

KA 0000110-03 Snow DEesiGn 3

090 Silver Grey
Snow 3 021 Yellow
057 Traffic Blue

032 Light Red
Snow 4 090 Silver Grey
057 Traffic Blue

The colors reflected on the brochure are only approximations of the original colors.
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IﬂA 0000120-01| Swing Design 1

093 | Anthracite
Swing 1 090 | Silver Grey
032 | Light Red

KA 00001 20-03 Swing DEsIGN 2

. 021 Yellow
PRI 2 H 057 | Traffic Blue

The colors reflected on the brochure are only approximations of the original colors.
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IﬂA 0000120-03 SwinG DEsicN 3

032 | Light Red
Swing 3 090 | Silver Grey
057 Traffic Blue

KA 00001 20-04 SwinG DEsIGN 4

057 Traffic Blue
Swing 4 090 | Silver Grey
607 Turgouise Green

The colors reflected on the brochure are only approximations of the original colors.
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KA 0000130-01| Ur 1

Yellow

Traffic Blue

Silver Grey

Up2

021 Yellow
070 Black
090 | Silver Grey

KA 0000130-03

Light Red

Yellow

Black

Up4

032 Light Red
090 Silver Grey
070 Black

The colors reflected on the brochure are only approximations of the original colors.
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KA1000000

|IKA1000000-10]
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CuRTAIN MOUNTING

N::l:er Description Q:gspYe r Unit
KB1000420 | Frame 2 curtain 2 pcs
KB1000520 | Frame 3 curtain 1 pcs
C9996040 |Bolt DIN 912 M5x35-8.8 2 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 4 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
C9996563 |Washer DIN 9021-5.3mm VZ 12 pcs
C9996836 |Blind nut M5-9x15 4 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008
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Chapter 1: Fuselage

KB1000440 CurtaIN, FRAME N2

C9996333

C9996563

C9996040
KB1000420

Jj'r

N:r:';er Description Q:gspYe " Unit
KB1000420 | Frame 2 curtain 1 pcs
C9996040 |Bolt DIN 912 M5x35-8.8 1 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 1 pcs
C9996563 |[Washer DIN 9021-5.3mm VZ 6 pcs
C9996836 | Blind nut M5-9x15 2 pcs

C9996283C)

Copyright © 2008 Flight Design GmbH. All Rights reserved
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KB1000440 CurtAIN, FRAME N2 2 First S/N 04-07-02

KB1000441
C9996565
C9996563

KB1000420 KB1000442

NuPr?\Lter Description Q:gSpYe " | Unit
KB1000420 | Frame 2 curtain 1 pcs
KB1000431 | Blind nut M5 4 pcs
KB1000441 | Blind nut M5 4 pcs
KB1000442 | Bolt 4 pcs
C9996563 |Washer DIN 9021-5.3mm VZ 12 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 4 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 4 pcs

[KB1000431]
C9996563

C9996283C
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KB1000520 FRAME 3 CURTAIN

KB1000520

Chapter 1: Fuselage

aZ

Part vy Q-ty per .
Number Description ASSY Unit
KB1000520 | Frame 3 curtain 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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TunNEL & PYRAMID HATCHES

[

A1000902
A1000903

A1002320

KA1002310

N:r:rt:er Description Q:gspf " unit
KA1000902 | Tunnel hatch 180x152 1 pcs
KA1000903 | Tunnel hatch 315x148 1 pcs
KA1002310 | Forward pyramid hatch 2 pcs
KA1002320 | Rear pyramid hatch 2 pcs
C9996025 (Bolt DIN 912 M4x16-8.8 8 pcs
C9996161 | Screw ISO 7380 M5x12 7 pcs
C9996562 |[Washer DIN 9021-4.3 mm VZ 8 pcs
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KA1000902 TunneL HatcH 180x152 MouNTING

C9996161

KA1000902

—

Part L Q-ty per .
Number Description ASSY Unit
KA1000902 | Tunnel hatch 180x152 1 pcs
C9996161 | Screw ISO 7380 M5x12 2 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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KA1000903 TunNeEL HATcH 315x148 MouUNTING

C9996161

KA1000903

Part o Q-ty per .
Number Description ASSY Unit
KA1000903 | Tunnel hatch 315x148 1 pcs
C9996161 |[Screw ISO 7380 M5x12 3 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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KA1000903 1

KA1000903

KA1000903_2 First S/N 03-07-07-38
KA1000903_3 First S/N 04-07-02
KA1000903-02 First S/N 05-07-08
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PyramiD HATCHES MOUNTING

KA1002310

KA1002320
C9996025

C9996562

N::lger Description Q:é'spYe "| unit
KA1002310 |Forward pyramid hatch 1 pcs
KA1002320 |Rear pyramid hatch 1 pcs
C9996025 |[Bolt DIN 912 M4x16-8.8 4 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
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Cowlings

KA1010100
KA1010200

N:rirt:er Description Q:é'spYe " | Unit
KA1010100 | Cowling, upper 1 pcs
KA1010200 | Cowling, lower 1 pcs
KA5010103 | Bracket 2 pcs
C9996162 | Screw ISO 7380 M5x16 24 pcs
C9996650 [ Stainl. steel rivet A2 4x7.5 4 pcs
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KA1010100 UprPER COWLING

C9996602
C9997732E
C9997541A
C9997541B
C9996332
KA1010120
C9996270A
Part o Q-ty per .
Number Description ASSY Unit
KA1010120 | Upper cowling hatch, assembled 1 pcs
C9996270A | Machine screw DIN 965 M4x10 A2 2 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 2 pcs
C9996602 | Stainl. steel rivet A2 3.2x8 8 pcs
C9997541A | Button 01 1 pcs
C9997541B | Button 04 1 pcs
C9997732E |Flap hinges 30x22x0.8 2 pcs
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KA1010100 2 |

KA1010000 - CowLINGS First S/N 06-12-03
— KA1010100-01 2 |

KA1010200
[KA1010200-01]

[KA1010100-02 2 |
[KA1010100-03 2 |

C9996904A

[KA1010200-02]
[KA1010200-03]

C9997536C
- -ty per .
Part Number Description QAgSpY Unit
KA1010100_2 Cowling, upper 1 pcs
KA1010100-01_2 | Cowling, upper, reinforced 1 pcs
KA1010100-02_2 | Cowling, upper with with Quick Fasteners 1 pcs
KA1010100-03_2 | Cowling, upper, reinforced with Quick Fasteners 1 pcs
KA1010200 Cowling, lower 1 pcs
KA1010200-01 Cowling, lower, reinforced 1 pcs
KA1010200-02 | Cowling, lower with with Quick Fasteners 1 pcs
KA1010200-03 Cowling, lower, reinforced with Quick Fasteners 1 pcs
C9996904A Camloc fastener 2600-4 19 pcs
C9997536C Cringle 19 pcs
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KA1010210-01 - Lower CowLINGS For LANDING LIGHT

[KA1010210-01|
[KU1010210-01

. Q-ty per .

Part Number Description ASSY Unit
KA1010210-01 Skin, Cowling, Engine, Lower 1 pcs
KU1010210-01 Skin, Cowling, Engine, Lower 1 pcs
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UprPER CowLING HATCH

C9997732I
C9996650

KA1010120_1

[C9997541A |

C9996332

C9997541B
C9996204

s

- -ty per .

Part Number Description QAgSpY Unit
KA1010120_1 Upper cowling hatch, assembled 1 pcs
C9996204 Bolt DIN 7991 M4x16-10,9 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 2 pcs
C9997541A Button 01 1 pcs
C9997541B Button 04 1 pcs
C9997732| Hinger 50x31x1.1mm 1 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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Windows
KB1020000 - Winpbows, GERMAN VERSION

C9997222E
C9997222F [C9997220A] C9997222C

[C9997221R|

N:rzger Description Q:gspf " Unit
C9997220A | CT wind shield, green 1 pcs
C9997222C | CT Upper window, green 1 pcs
C9997221L | CT door window left, green 1 pcs
C9997221R | CT door window right, green 1 pcs
C9997222D | Sliding window left green 1 pcs
C9997222E | Sliding window right green 1 pcs
C9997222F | Guides set for sliding window Mecaplex (pos.12,13) 2 pcs
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KS1020000 - Winoows, ENGLISH VERSION

C9997222B

[C9997220A| C9997222C

C9997221B
- Q-ty per :
Part Number [ Description ASé\F{) Unit
C9997220A [ CT wind shield, green 1 pcs
C9997222C |[CT Upper window, green 1 pcs
C9997221B | CT door window 2.5 mm left, colorless 1 pcs
C9997222B | CT door window 2.5 mm right, colorless 1 pcs
C9997222G | Sliding window left colorless 1 pcs
C9997222F | Guides set for sliding window Mecaplex (pos.12,13) 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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Doors

C9996333
C9996563

Copyright © 2008 Flight Design GmbH. All Rights reserved

KA1030100
Q-ty
C9993189T Part Number Description per | Unit
ASSY
KA1030100 |Door unit, left 1 pcs
C9993189T |Door seal 8 m
C9996333 Self-locking nut DIN 985-M5, 5 pes
regular
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
Co997737p | &as-spring, with elbow 2 | pes
joints
[C9997737D |

Release 5. Issue 21.January.2008
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KA1030100 - Door WitH SmaLL Winbow

C9996270F C9997222F

C9997732H C9997222G

|C9997751C| KA1030140

Part Q-ty per

Number Description ASSY Unit
KA1030140 |Handle 1 pcs
C9996161 | Screw ISO 7380 M5x12 3 pcs
C9996270F [ Machine screw DIN 965 M4x20 A2 12 pcs

C9997222F | Guides set for sliding window Mecaplex (pos.12,13) 1 set
C9997222G | Sliding window left colorless for 2.5 mm 1 pcs
C9997732H | Brass hinge 60x40mm brass pin 2 pcs
C9997751C | Cylinder lock ZS77 1 set
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KA1030140 HanbLE
c
y &
[C9996810F]
C€9996562
C9996803P
KA1030140

KA1030420

C9996506

Part Number Description Q-ty per | it
ASSY
KA1030140 |Handle 1 pcs
KA1030410 |Forward rod 1 pcs
KA1030420 [Rear rod 1 pcs
KA1030430 |Lower rod 1 pcs
KA1030104 |Tip 3 pcs
C9996259A |Bolt DIN 931 M6x30-8.8 1 pcs
C9996506 Washer DIN 125 A-10.5mm VZ 1 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 6 pcs
C9996803P | Pin SBB04x11 6 pcs
C9996810F | Cotter pins 2.0x16 6 pcs
C9997702G | Compression spring 1x12x60 zinc plated 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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KA1040100 BAGGAGE HATCHES

KA1040300 C9993881

e
.

C9996704A o

KA1040305

Part Number Description

KA1040100L |Baggage door, left
KA1040100R | Baggage door, right
KA1040300 |Lock

KA1040303 [Handle

KA1040304 |[Handle receptacle

KA1040305 |Plate pcs
C9993190H | PTFE tube 6x1 04 m
C9993881 Line Dyneema 1.5mm blue 0.75 m
C9996704A |Rivet Aluminium 3.0 x 6.0 2 pcs

C9996561 Washer DIN 9021-3.2mm VZ 2 pcs
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KA1040303 HANDLE

[C9996289D|

KA1040303

N:rz:er Description Q:gspYe r Unit
KA1040303 |Handle 1 pcs
KA1040304 |[Handle receptacle 1 pcs
C9996289D |Bolt A2 913 4x6 1 pcs

KA1040304
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KA1040300 Lock

C9996206H

KA1040301

KA1040302

N:;Eer Description Q:gSpYe r Unit
KA1040301 | U-profile 1 pcs
KA1040302 | Lock pin 1 pcs
C9993190H | PTFE tube 6x1 0.4 m
C9996206H | Bolt DIN 7991 M5x10-8.8 2 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 1 pcs
C9997065F | Steel rope 1x19 1.5 mm 0.45 m
C9997702C | Compression spring 1x8x28.5x8.5 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved

C9993190H

C9997065F

[C9997702C]

C9996504
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Seats

KB1060300
KS1060300
KA1060300
KA1060300-01

KA1060101]
C9996333
C9996503

>/

KU1060200
KA1060200 §

KA1060110
C9996057
C9996058
C9996334
C9996504
C9996565

KA1060104
KA1060105
KA1060106
C9996650 C9997031

[C9997817A| C9997702C

C9993172F
C9993190H
C9997051

C9997065D
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e -ty per .
Part Number Description QAgSpY Unit
KB1060300 Seat cover 1 pcs
KS1060300 Seat cover 1 pcs
KA1060300 Seat cover 1 pcs
KA1060300-01 | Seat cover 1 pcs
KA1060101 Belt eye 1 pcs
KA1060104 Roller 2 pcs
KA1060105 Axis 2 pcs
KA1060106 Pin 2 pcs
KA1060110 Pivot assembly 2 pcs
KA1060200 Seat 1 pcs
KU1060200 Seat 1 psc
C9993172F Shrinking hose 6.4-3.2 0.07 m
C9993190H PTFE tube 6x1 0.215 m
C9996057 Bolt DIN 912 M6x20-8.8 2 pcs
C9996058 Bolt DIN 912 M6x25-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
C9997031 Lock ring DIN 471-14x1 2 pcs
C9997051 Nicopress oval sleeve 1.5-1.7 mm for 1.6mm cable 2 pcs
C9997065D Steel rope 7x7 1.6 mm 0.8 m
C9997702C Compression spring 1x8x28.5x8.5 2 pcs
C9997817A Hook SS2516 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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WA1060200 - Sear, SporT WiTH HEADREST

WA1060400
[WA1060400-01 |
[WA1060400-02 |

WA1060400
[WA1060400-01 |

[WA1060400-02

[WA1060320]
[WA1060320-01|
[WA1060320-02|

WA1060402

KA1060104
KA1060105
KA1060106
C9997031

C9997702C

WA1060300
WA1060300-01
[WA1060300-02 |

C9996650
C9997817A

Copyright © 2008 Flight Design GmbH. All Rights reserved

KA1060101

C9996333

C9996503

[WA1060200 |

|WA1060200-01 |

KA1060110
C9996057
C9996058
C9996334
C9996504
C9996565

C9993172F
C9993190H
C9997051

C9997065D
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o -ty per .
Part Number Description QAgSpY Unit
WA1060300 Seat cover, sport, black leather 1 pcs
WA1060300-01 | Seat cover, sport, brown leather 1 pcs
WA1060300-02 | Seat cover, sport, fabric 1 pcs
KA1060101 Belt eye 1 pcs
KA1060104 Roller 2 pcs
KA1060105 Axis 2 pcs
KA1060106 Pin 2 pcs
KA1060110 Pivot assembly 2 pcs
WA1060200 Seat, sport with headrest 1 pcs
WA1060200-01 | Seat, sport with headrest, reinforced 1 psc
WA1060320 Head-rest, black leather 1 psc
WA1060320-01 | Head-rest, brown leather 1 psc
WA1060320-02 | Head-rest, fabric 1 psc
WA1060400 Head-rest, Assembly, black leather 1 set
WA1060400-01 | Head-rest, Assembly, brown leather 1 set
WA1060400-02 | Head-rest, Assembly, fabric 1 set
WA1060402 Fixator 1 pcs
C9993172F Shrinking hose 6.4-3.2 0.07 m
C9993190H PTFE tube 6x1 0.215 m
C9996057 Bolt DIN 912 M6x20-8.8 2 pcs
C9996058 Bolt DIN 912 M6x25-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 5 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
C9997031 Lock ring DIN 471-14x1 2 pcs
C9997051 Nicopress oval sleeve 1.5-1.7 mm for 1.6mm cable 2 pcs
C9997065D Steel rope 7x7 1.6 mm 0.8 m
C9997702C Compression spring 1x8x28.5x8.5 2 pcs
C9997817A Hook SS2516 1 pcs
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KA1060001 RaiL

5

y_

fi

N

C9996563

-
-
= L
- LA
- L
-

A

-
)
(]

C9996333

I

N:r:\:er Description Q:gSpYe r Unit
KA1060001 | Rail 2 pcs
KA1060003 | Seat stoppeer 2 pcs
C9996208K [ Bolt DIN 7991 M5x25-8.8 4 pcs
C9996333 [ Self-locking nut DIN 985-M5, regular 4 pcs
C9996563 |Washer DIN 9021-5.3mm VZ 4 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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KA1060004 BELT EYEs

C9996503

I @ % T

X{
KA1060004

,'

C9996208K

KA1060010

N:r:rlc:er Description Q:gspYe " | Unit
KA1060004 | Belt eye 1 pcs
KA1060010 |Belt 1 pcs
C9996208K | Bolt DIN 7991 M5x25-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
C9996503 | Washer DIN 125 A2-5.3mm 2 pcs
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ROLLER INSTALLATION

KA1060105

C9997702C

KA1060106 . . C9997031

KA1060104

N:na:;er Description Q:gspf " | Unit
KA1060104 | Roller 2 pcs
KA1060105 | Axis 2 pcs
KA1060106 [Pin 2 pcs
C9993172F | Shrinking hose 6.4-3.2 0.07 m
C9993190H | PTFE tube 6x1 0.215 m
C9997031 Lock ring DIN 471-14x1 2 pcs
C9997051 Nicopress oval sleeve 1.5-1.7 mm for 1.6mm cable 2 pcs
C9997065D | Steel rope 7x7 1.6 mm 0.8 m
C9997702C | Compression spring 1x8x28.5x8.5 2 pcs

[C9993190H]
C9993172F

C9997065D
C9997051
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SEAT PivoTs INSTALLATION
C9996058

C9996565] <=

KA1060110

<)
@ = C9996334
&
Part o Q-ty per .
Number Description ASSY Unit
KA1060110 | Pivot assembling 1 pcs
C9996057 |[Bolt DIN 912 M6x20-8.8 1 pcs
C9996058 |[Bolt DIN 912 M6x25-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 |[Washer DIN 125 A2B-6.4mm 2 pcs
C9996565 |[Washer DIN 9021-6.4mm VZ 2 pcs
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KA1060101 BeLT EYE

KA1060101
N:r?l:)ter Description Q:gSpYe r Unit
KA1060101 | Belt eye 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
C9996503 [Washer DIN 125 A2-5.3mm 2 pcs
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KA1070000 - SAFETY BELTS

KA1070110

KA1070120

KA1070100

N:;r;er Description Q:gspf " | Unit
KA1070001 | Buckle 8 pcs
KA1070110 | Safety belt, left 2 pcs
KA1070120 | Safety belt, right 2 pcs
C9996218 | Bolt DIN 7991 M6x30-8.8 14 pcs
C9996219 |Bolt DIN 7991 M6x35 A2 2 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 16 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 2 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 14 pcs
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SAFETY BELTS MOUNTING, LOWER

[KA1070001
C9996565

C9996218

C9996334
zzrr:lber Description g-stévp er Unit
KA1070001 | Buckle 2 pcs
KA1070120 | Safety belt, right 1 pcs
C9996218 |Bolt DIN 7991 M6x30-8.8 4 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 4 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 4 pcs

KA1070120
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SAFETY BELTS MoOUNTING, UPPER

C9996334

C9996504

C9996219

C9996565
KA1070001

C9996218

N::::er Description Q:gspf r Unit
KA1070001 | Buckle 2 pcs
C9996218 (Bolt DIN 7991 M6x30-8.8 3 pcs
C9996219 (Bolt DIN 7991 M6x35 A2 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 4 pcs
C9996504 |[Washer DIN 125 A2B-6.4mm 1 pcs
C9996565 |[Washer DIN 9021-6.4mm VZ 3 pcs
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Chapter 1: Fuselage

KA1090000 - UNDERFIN

KU1090000
KA1090000

C9996162

N:rz:er Description Q:gSpYer Unit
KU1090000 | Underfin 1 pcs
KA1090000 | Underfin 1 pcs
C9996162 | Screw ISO 7380 M5x16 4 pcs
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FLIGHT DESIGN

KA6070000 - Tow DEvice

Fuselage reinforced by producer ONLY

KB1090000

KA6070004
C9996602

KA6070003 \

C9996289D o0

5

KA1040303
C9996309
KA6070029

\1C9996334

C9996565
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KA6070020

C9996503

KA607001&
- S
Q/ KA6070021
é/

N:r?lrl:er Description Q:gSpYe " Unit
KA1040303 | Handle 1 pcs
KB1090000 | Underfin 1 pcs
KA6070003 | Bolt 1 pcs
KA6070004 | Flange 1 pcs
KA6070017 |Bolt 5x18 4 pcs
KA6070020 | Steel Rope 1 pcs
KA6070021 | Steel Rope 1 pcs
KB6070024 | Spacer 2 pcs
KB6070025 | Rocker 2 pcs
KB6070026 | Support 1 pcs
KB6070027 | Spacer 1 pcs
KAG6070029 | Bolt M6x57 2 pcs
C9996289D | Bolt A2 913 4x6 1 pcs
C9996309 |Nut M10x1 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 4 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 2 pcs
C9996503 |Washer DIN 125 A2-5.3mm 4 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 4 pcs
C9996602 | Stainl. steel rivet A2 3.2x8 4 pcs
C9998014D | Tow device E22 1 pcs
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KS1080000, KB1080000 - Instrument Panel

KS1080000, EnGLISH VERSION

KS7040010

C9997175
C9997781G

KA1081010

C9996921

KAG6030008 KATOBT020
KS1081300

C9997181B KS1081201
KS7020101 C9997199I
C9997190 C9997123
C9997190B C9997199
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Chapter 1: Fuselage

KS1080000 - Instrument Panel, English Version

N:r:l:er Description Q:gspYe " | unit
KA1081000 | Mushroom 1 pcs
KA1081010 [Shelf Left 1 pcs
KA1081020 |Shelf Right 1 pcs

Panel right section, Big Mushroom,

KS1081201 || A0 ”ght 9 1 pCs
KA6030008 | Tip 1 pcs
C9996289C | Bolt A2 913 4x4 1 pcs
KS6030501 |Plate 1 1 pcs
KS7020100 | Fuel value drive 1 pcs
KS7020101 |Handle 1 pcs
KS7020103 |Fastening wacher 1 pcs
KS7020104 | Intermediate plate 1 pcs
KS7040010 |Rod indexing mechanism 1 pcs
C9996022 |Bolt DIN 912 M3x25-8.7 1 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 5 pcs
C9996161 | Screw ISO 7380 M5x12 36 pcs
C9996202 |Bolt DIN 7991 M4x10-10,9 2 pcs
C9996289R | Machine screw M4x20, alu 8 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 4 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
C9996921 |Jack socket 3.5 mm 1 pcs
C9997123 | Plug 2 pcs
C9997145 | Jackplug 2 pcs
C9997169 |Lamp E10 1 pcs
C9997175 | Lamp holder red 1 pcs
C9997181B |LED 5mm “ green” 2 pcs
C9997190 | Pushbutton Thermal 109S, 25A 1 pcs
C9997190B | Pushbutton Thermal, 30A 1 pcs
C9997198M | Switch 3 pos, springed 1 pcs
C9997199 | Ignition switch 1 pcs
C99971991 | Circuit Breaker 3A 1 pcs
C9997781G | Compass 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved
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KB1080000, GERmMAN VERSION

KB1081000
KB7040010
KA7040021

C9997780G

KB1081100
C9997781A

C9997175
KB1081200

KA1081010
C9997729L
C9997199F

KA7020005
C9997199

KA1081020
KB1081300

C9997190B

C9997190
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Chapter 1: Fuselage

KB1080000 - Instrument Panel, German Version

Part

Q-ty per

Number Description ASSY Unit
KB1081000 [Mushroom 1 pcs
KA1081010 | Map shelf, big 1 pcs
KA1081020 |Map shelf, small 1 pcs
KA6030008 |Tip 1 pcs
C9996289C |Bolt A2 913 4x4 1 pcs
KB7040010 |Rod indexing mechanism 1 pcs
KA7040021 | Grip 2 pcs
KA7020005 |Handle 1 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 2 pcs
C9996161 Screw ISO 7380 M5x12 32 pcs
C9996270F |[Machine screw DIN 965 M4x20 A2 4 pcs
C9996289R | Machine screw M4x20, alu 18 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 18 pcs
C9996562 |Washer DIN 9021-4.3 mm VZ 16 pcs
C9997169 Lamp E10 2 pcs
C9997175 Lamp holder red 2 pcs
C9997190 Pushbutton Thermal 109S, 25A 1 pcs
C9997190B [ Pushbutton Thermal, 30A 1 pcs
C9997198M | Switch 3 pos, springed 1 pcs
C9997199 Ignition switch 1 pcs
C9997199F | Switch panel EK 10228 1 pcs
C9997729L | Cigarettes fire stick 1 pcs
C9997780G [ Air speed indicator, 350 km/h, spiral scale 1 pcs
C9997781A | Altitude indicator, 80 mm, 10000 ft 1 pcs
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WA1081000 - INSTRUMENT BOARD

[WAT081000 |

. Q-ty per i
Part Number Description ASSY Unit
WA1081000 |[Instrument Board 1 pcs
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CTSW Crassic
AppiTioNALLY EquipPED WiTH AutoPiLoT, NIGHTFLIGHT PACKAGE WiTH TRUTRACK AbI,
SkyForce GPS, HoNEyweLL RADIo AND TRANSPONDER

C9997169

C9997189B

C9997189D
C9997189E

C9997198I
C9997199

KA7053030 9997190

CTSW ADVANCED
AppiTioNALLY EquipPED WiTH AutoPiLOT, NIGHTFLIGHT PACKAGE, GARMIN GPS
RADIo AND TRANSPONDER

VWA1081302
WA1081202

WA1081102

[WA1081402]
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Part Number Description Q-ty per | it
ASSY
WA1081102 Panel left section, Big Mushroom, blank 1 pcs
WA1081302 Panel right section, Big Mushroom, blank 1 pcs
WA1081402 Panel low section, Big Mushroom, blank 1 pcs
WA1081202 Panel middle section, Big Mushroom, blank 1 pcs
KB7050020 Discrete Flap Control, Circuit diagram 1 pcs
KA7053030 Brightness Control 1 pcs
C9997169 Lamp E10 1 pcs
C9997175 Lamp holder red 1 pcs
C9997189B Puschbutton Thermal 5A 1 pcs
C9997189D Puschbutton Thermal 10A 1 pcs
C9997189E Puschbutton Thermal 2A 1 pcs
C9997189F Circuit breaker Thermal 1 pcs
C9997190 Pushbutton Thermal 109S, 25A 1 pcs
C9997190B Pushbutton Thermal, 30A 1 pcs
C9997198I Switch A-E 16A/250V O/l 30 X 22 1 pcs
C9997198J Switch A-E 16A/250V O/1 30 X 11 5 pcs
C9997199 Ignition switch 1 pcs
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KA1081010 MapP SHELF, Bic (LEFT)

KA1081010
C9996161

Part . Q-ty per .
Number Description ASSY Unit

KA1081010 | Map shelf, big 1 pcs

C9996161 | Screw ISO 7380 M5x12 4 pcs

KA1081020 MAP SHELF, SMALL(RIGHT)

KA1081020
C9996161

Part o Q-ty per .
Number Description ASSY Unit
KA1081020 | Map shelf, small 1 pcs
C9996161 | Screw ISO 7380 M5x12 40 pcs
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KS1081100 PaneL Lert SectioN, KS (ENGLISH VERSIION)

C9996332
C9996562
C9996289R

C9997175

C9997175

C9997169
C9997175

C9997781G

C9996025

C9996289R

C9996161
C9996608

Panel Left Section, KS (English Version)

N:na;:er Description Q:gspf " | Unit
C9996025 |Bolt DIN 912 M4x16-8.8 4 pcs
C9996161 | Screw ISO 7380 M5x12 5 pcs
C9996289R | Machine screw M4x20, alu 8 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 4 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
C9996608 | Stainl.steel rivet A2 3.2x6 1 pcs
C9997169 |Lamp E10 1 pcs
C9997175 | Lamp holder red 1 pcs
C9997781G | Compass 1 pcs
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KB1081100 PaNEL LerT SecTioN. KB (GERMAN VERSION)

KB7040010

C9996332
C9996562

C9997780G

C9996025
KA7040021

C9997781A

N::lrl:er Description Q:%/SpYe r Unit
C9996289C |Bolt A2 913 4x4 1 pcs
KB7040010 [Rod indexing mechanism 1 pcs
KA7040021 |Grip 2 pcs
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996161 Screw ISO 7380 M5x12 5 pcs
C9996289R | Machine screw M4x20, alu 14 pcs
C9996332 Self-locking nut DIN 985-M4, regular 14 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 8 pcs
C9997780G | Air speed indicator, 350 km/h, spiral scale 1 pcs
C9997781A | Altitude indicator, 80 mm, 10000 ft 1 pcs
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Chapter 1: Fuselage 65

KS1081300 PaneL Lower SectioN (ENGLISH VERSION)

[C9997123]

[C9997145]

KA6030008

[C9996289C]|

[C9996022]

[KS7020101]

[KS7020103]

[C9997199]

[C9996161]

[C9997190B]|

KS7020104]

N:r:rl:er Description Q:gspf "| Unit
(9997190 KA6030008 | Tip 1 pcs
C9996289C |Bolt A2 913 4x4 1 pcs
KS6030501 | Plate 1 pcs
KS7020100 | Fuel valve drive 1 pcs
KS7020101 [Handle 1 pcs
KS7020103 | Fastening washer 1 pcs
KS7020104 | Intermediate plate 1 pcs
C9996022 |[Bolt DIN 912 M3x25-8.7 1 pcs
C9996161 |Screw ISO 7380 M5x12 6 pcs
C9996202 |Bolt DIN 7991 M4x10-10,9 2 pcs
C9996921 |Jack socket 3.5 mm 1 pcs
C9997123 |Plug 2 pcs
C9997145 | Jackplug 2 pcs
C9997181B |LED 5mm “ green” 2 pcs
C9997190 | Pushbutton Thermal 109S, 25A 1 pcs
C9997190B | Pushbutton Thermal, 30A 1 pcs
C9997198M | Switch 3 pos, springed 1 pcs
C9997199 | Ignition switch 1 pcs
C99971991 | Circuit Breaker 3A 1 pcs
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KB1081300 PaNEL Lower SecTioN (GERMAN VERSION)

C9997729L

C9996289R
C9996332
C9996562

C9997199F

C9997199
C9997190B
C9997190

N:r:rl:er Description Q:gSpYe " | Unit
C9996161 | Screw ISO 7380 M5x12 6 pcs
C9996289R | Machine screw M4x20, alu 4 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 4 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
C9997190 | Pushbutton Thermal 109S, 25A 1 pcs
C9997190B | Pushbutton Thermal, 30A 1 pcs
C9997199 | Ignition switch 1 pcs
C9997199F | Switch panel EK 10228 1 pcs
C9997729L | Cigarettes fire stick 1 pcs
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KS1081201 PaNEL RigHT SEcTiON (ENGLISH VERSION)

Copyright © 2008 Flight Design GmbH. All Rights reserved

WS1081305
[C9996161]
Part . Q-ty per .
Number Description ASSY Unit
Panel right section, Big Mushroom,
WS1081305 blank, light 1 pcs
C9996161 |Screw ISO 7380 M5x12 5 pcs

Release 5. Issue 21.January.2008




FLIGHT DESIGN

Chapter 1: Fuselage

KB1081200 PANEL RiGHT SECTION (GERMAN VERSION)

C9996161
C9997175

C9997169

C9996332

C9996562

C9996270F

zzrn:ber Description 2‘;%Yper Unit
C9996161 |Screw ISO 7380 M5x12 5 pcs
C9996270F | Machine screw DIN 965 M4x20 A2 4 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 4 pcs
C9996562 |Washer DIN 9021-4.3 mm VZ 4 pcs
C9997169 |[Lamp E10 2 pcs
C9997175 |Lamp holder red 2 pcs
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Set of Pockets For Map

KA1000470 - Map PockeT MOUNTING

C9996834B

[KA1000460 |
C9996563
C9997541A

Part Number | Description gétéYper Unit
KA1000460 |Map For Pocket 1 set
C9996232A | Tenax Scraube M5x10mm 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 8 pcs
C9996834B | Screw M5-A2 DIN 439 4 pcs
C9997541A | Button 01 4 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



FLIGHT DESIGN Chapter 1: Fuselage

KA1030160 - Pocker, Door

C9997542B

C9996833
C9997542C

C9996270F

C9997542A

e -ty per .
Part Number | Description 2S§Yp Unit
C9996270F | Machine screw DIN 965-M4x20 A2-70 2 pcs
C9996833 Countersunk rivet nut, steel, M4 A2 2 pcs
C9997542A | Upper cap for Press button TRW 10127 2 pcs
C9997542B | Sleeve for Press button TRW 10224 2 pcs
C9997542C | Bush for Press button TRW 10370 2 pcs
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Chapter 2: Wings
CHAPTER 2: WING

Mounting of Wing Consoles

oy -ty per .
Part Number Derscription QAgSpY Unit
KA2000010 | Main bolt 2 pcs
KA2000013 | Spacer 2 pcs
C9996078A | Bolt DIN 912 M8x35-8.8 2 pcs

C9996078A

KA2000013

KA2000010




FLIGHT DESIGN

Chapter 2: Wings

KA2010000 Winc ConsoLE, RIGHT

Part Number Description
KA2010001 |Cap 1 pcs
KA2010010R | Wing pivot No1, right 1 pcs
KA2010020R | Wing pivot No2, right 1 pcs
KA2010030R | Wing pivot No3, right 1 pcs
KA2010040R [ Wing pivot No4, right 1 pcs
KA2020005 |Bolt 1 pcs
KA7020002R | Cap plate 1 pcs
KA7020003 | Connection pipe 2 pcs
KA7020009 [Rubber seal ring 1 pcs
KA7020030R | Fuel intake 1 pcs
KA7020051 |Refill cap 1 pcs
KA7020052 | Refill cap flange 1 pcs
KA7020053 | Rubber seal ring 1 pcs
KA7020060 [Vent 1 pcs
C9993194H | PU hose 1/2” OD x 3/8” ID | 0.2 m
C9996207 Bolt DIN 7991 M5x16-8.8 |4 pcs
C9996286K |Bolt DIN 912 M6x16, A2 |8 pcs
C9996286P |Bolt DIN 912 M6x35,A2 |4 pcs
C9996289E | Screw DIN 7982-3.5x19 4 pcs
C9996309 Nut M10x1 1 pcs

Self-locking nut DIN 985- pcs
C9996334 M6, regular 12

Washer DIN 125 A2B- pcs
C9996504 6.4mm 12
C9997715G |Clamp 13 mm 2 pcs
C9997715H |[Clamp 14 mm 1 pcs
C9997730L | O-Ring Material Viton 1 pcs
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KA201001 Car

KA2010001

C9996289E

Part o Q-ty per .
Number Description ASSY Unit

KA2010001 | Cap 1 pcs

C9996289E | Screw DIN 7982-3.5x19 (4 pcs
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KA2010010R WinG Pivor No1, RIGHT

|[KA2010010R|

[C9996334]
[C9996504]

[C9996286P]

1C9996286K

Part Number Description Q:gSpYer Unit
KA2010010R | Wing pivot No1, right 1 pcs
C9996286K |Bolt DIN 912 M6x16, A2 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9996286P |Bolt DIN 912 M6x35, A2 1 pcs
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KA2010020R Wing Pivor No2, RIGHT

]
KA2010020R
.
rd
/'1C9996286K
C9996334
6 [C9996504]
— ‘ ) C9996286P
Part Number Description Q-ty per | ;i
ASSY

KA2010020R | Wing pivot No2, right 1 pcs

C9996286K | Bolt DIN 912 M6x16, A3 2 pcs

C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs

C9996504 Washer DIN 125 A2B-6.4mm 1 pcs

C9996286P | Bolt DIN 912 M6x35, A3 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



p=aof

FLIGHT DESIGN Chapter 2: Wings

KA2010030R Wing Pivor No3, RIGHT

-~ KA2010030R

C9996286K

C9996334
C9996504

KA2020005
C9996286P

Part Number Description Q:gSpYer Unit
KA2010030R | Wing pivot No3, right 1 pcs
KA2020005 |Bolt 1 pcs
C9996286K |[Bolt DIN 912 M6x16, A4 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular |2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996286P | Bolt DIN 912 M6x35, A4 1 pcs
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KA2010040R Wing Pivor No4, RIGHT

. P [KA2010040R|
A ;9996286:; / [C9996334]
[C9996504]

. \‘ [C9996286P]

Part Number Description Q:élspYer Unit
KA2010040R | Wing pivot No4, right 1 pcs
C9996286K | Bolt DIN 912 M6x16, A5 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs
C9996286P | Bolt DIN 912 M6x35, A2 1 pcs
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Chapter 2: Wings

WA2010000 - WinGg CoNsOLE, RIGHT

e -ty per .
Part Number Description QAgSpY Unit
WA2010100 | Wing, Right 1 pcs
WA2030100R | Aileron, Right 1 pcs
WA2040100R | Flap, Right 1 pcs
WA2010010 | Pivot, Wing No1 1 pcs
WA2010020 [ Pivot, Wing No2 1 pcs
WA2010030 | Pivot, Wing No3 1 pcs
WA2010040 |Pivot, Wing No4 1 pcs
WA2040010 |Pivot, Flap No.1 1 pcs
WA2040020R | Pivot, Flap No.2, Right 1 pcs
WA2040030 |Pivot, Flap No.3 1 pcs
WAZ2030010R | Pivot, Aileron No.1, Right 1 pcs
WA2030020R | Pivot, Aileron No.2, Right 1 pcs
WA2020003 |Bolt 1 pcs
WA2020005 |Bolt 1 pcs
WA2020006 |Bolt 1 m
WA2020007 |Bolt 2 pcs
WA2020009 |Bolt 11 pcs
WA2010008 |[Bush 5 pcs
WA2000003 | Shim, Flap (Aileron) 4 pcs
WA2000004 | Shim, Wing 2 pcs
C9996221 Bolt DIN 7991 M5x16 A2 8
C9996219 Bolt DIN 7991 M6x35 A2 1
C9996145B | Bolt DIN 7984-M6x16-A2 4
C9996334 Self-locking nut DIN 985-M6, regular |5 pcs
C9996504 Washer DIN 125 A2B-6.4mm 19 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1" pcs
C9997006A |[Rod end bearing, ext. thread GA6 1 pcs
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WA2010010 - Pivot, WinGg No1, RIGHT

C9996221

[WA2010010 |

[WAZ040070 T~ >

C9996058C

C9996334
C9996504

IWA2020003 |

Part Number Description Q:élspYer Unit
WA2010010 | Pivot, Wing No1 1 pcs
WA2020003 |Bolt 1 pcs
WA2040010 [Pivot, Flap No.1 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs
C9996221 Bolt DIN 7991 M5x16 A2 3 pcs
C9996058C [ Bolt DIN 6912 M6x25, A2-70 2 pcs
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WA2010020 - Pivot, Wing No2, RIGHT

[WA2040020R |
C9996565

(WA2020007

C9996334
C9996504
C9996145B

WAZ2010020

o -ty per .
Part Number Description QAgSpY Unit
WA2010020 | Pivot, Wing No2 1 pcs
WA2020007 |Bolt 1 pcs
WAZ2040020R | Pivot, Flap No.2, Right 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9996058C | Bolt DIN 6912 M6x25, A2-70 3 pcs
C9996145B | Bolt DIN 7984-M6x16-A2 2 pcs
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-\

WA2010030 - Pivot, WinGg No3, RIGHT

C9997006A C9996565

C99J6Ek C9996058C
[WAZ030010R] - /
C9996271 | (R A

WA2040030 & ~—3 i .

C9996504
09996334

.
[WA2020006 | [WA2010030]
Part Number Description Qty per| it
ASSY
WA2010030 [ Pivot, Wing No3 1 pcs
WA2020005 (Bolt 1 pcs
WA2020006 |Bolt 1 pcs
WA2030010R [ Pivot, Aileron No.1, Right 1 pcs
WA2040030 [Pivot, Flap No.3 1 pcs
C9996221 Bolt DIN 7991 M5x16 A2 5 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 8 pcs
C9996565 Washer DIN 9021-6.4mm VZ 3 pcs
C9996058C |Bolt DIN 6912 M6x25, A2-70 3 pcs
C9997006A |Rod end bearing, ext. thread GA6 1 pcs
C9996219 Bolt DIN 7991 M6x35 A2 1 pcs
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FLIGHT DESIGN Chapter 2: Wings

WA2010040 - Pivot, Winc No4, RIGHT

WA2020007
C9996058C

[WA2030020R|

C9996565 p
C9996504 o

C9996334 \

3

[WA2010040]

. -ty per .
Part Number Description QAgSpY Unit
WA2010020 | Pivot, Wing No2 1 pcs
WA2020007 |Bolt 1 pcs
WA2040020 [Pivot, Flap No.2 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9996058C | Bolt DIN 6912 M6x25, A2-70 3 pcs
C9996145B | Bolt DIN 7984-M6x16-A2 2 pcs
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FLIGHT DESIGN

Chapter 2: Wings

KA2030020L
KA2030020R
C9996286K

Aileron

KA2030010L

KA2030010R

C9996220

C9996221

C9996504

C9996565

C9997006A
Part Number Description Q-ty per | it

ASSY

KB2030100L | Aileron, left 1 pcs
KB2030100R [ Aileron, right 1 pcs
KA2030010L | Aileron pivot No1, left 1 pcs
KA2030010R | Aileron pivot No1, right 1 pcs
KA2030020L | Aileron pivot No2, left 1 pcs
KA2030020R [ Aileron pivot No2, right 1 pcs
C9996220 Bolt DIN C9997991 M6x55-8.8 1 pcs
C9996221 Bolt DIN C9997991 M5x16 A2 2 pcs
C9996286K |[Bolt DIN 912 M6x16, A2 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1 pcs
C9997006A [Rod end bearing, ext. thread GA6 | 1 pcs
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FLIGHT DESIGN Chapter 2: Wings

KA2030020 Pivor No2

KA2030020L
KA2030020R
[C9996286K]
Part Number Description Q-ty per | it
ASSY
KA2030020L [ Aileron pivot No2, left 1 pcs
KA2030020R | Aileron pivot No2, right |1 pcs
C9996286K [Bolt DIN 912 M6x16, A2 |2 pcs
KA2030010 Pivor No1 KAZ0300T00
KA2030010R

C9996220

C9996221
C9996565

C9996504

C9997006A!

Part Number Description Q:gSpYer Unit
KA2030010L |Aileron pivot No1, left 1 pcs
KA2030010R | Aileron pivot No1, right 1 pcs
C9996220 Bolt DIN C9997991 M6x55-8.8 1 pcs
C9996221 Bolt DIN C9997991 M5x16 A2 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1 pcs
C9997006A |Rod end bearing, ext. thread GAG6 | 1 pcs
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FLIGHT DESIGN

Chapter 2: Wings

KA2040030L
KA2040030R
C9996221

KA2040020L
KA2040020R
C9996286K

Flap

KA2040010L

KA2040010R

KA2040013

C9996035

C9996221
Part Number Description Q-ty per | it

ASSY

KA2040100 |Flap 1 pcs
KA2040010L | Flap pivot No1, left 1 pcs
KA2040010R | Flap pivot No1, right 1 pcs
KA2040013 [Pin 1 pcs
KA2040020L |Flap pivot No2, left 1 pcs
KA2040020R | Flap pivot No2, right 1 pcs
KA2040030L | Flap pivot No3, left 1 pcs
KA2040030R | Flap pivot No3, right 1 pcs
C9996221 Bolt DIN C9997991 M5x16 A2 |6 pcs
C9996286K | Bolt DIN 912 M6x16, A2 2 pcs
C9996035 Bolt DIN 912 M5x16-8.8 1 pcs
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FLIGHT DESIGN Chapter 2: Wings

KA2040010 Frap Pivor No1

KA2040010L
KA2040010R

C9996221

e -ty per .
Part Number Description QAé’SpY Unit
KA2040010L | Flap pivot No1, left 1 pcs
KA2040010R | Flap pivot No1, right 1 pcs
KA2040013 |Pin 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 1 pcs
C9996221 Bolt DIN C9997991 M5x16 A2 | 3 pcs

KA2040013

C9996035
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Chapter 2: Wings

KA2040020 Frap Pivor No2

KA2040020L
KA2040020R

C9996286K

. Q-ty per .
Part Number Description ASSY Unit
KA2040020L | Flap pivot No2, left 1 pcs
KA2040020R | Flap pivot No2, right 1 pcs
C9996286K | Bolt DIN 912 M6x16, A2 | 2 pcs
KA2040030 FLap Pivor No3
s
L]
C9996221 ;
KA2040030L
KA2040030R
Part Number Description Qty per| it
ASSY
KA2040030L | Flap pivot No3, left 1 pcs
KA2040030R | Flap pivot No3, right 1 pcs
C9996221 Bolt DIN C9997991 M5x16 A2 |3 pcs




FLIGHT DESIGN Chapter 3: Stabilizer & Rudder

CHAPTER 3: S1ABILIZER & RUDDER

Stabilizer

KA3010200
KU3010200

KA3011200

WA3010200

WU3010200 \

WA3011200

Part e Q-ty per
Number Description ASSY

KA3010200 | Stabilizer
KU3010200 | Stabilizer, reinforced
KA3011200 | Trim tab 1 pcs
WA3010200 | Stabilator, CTSW 2006
WU3010200 | Stabilator, CTSW 2006, reinforced
WA3011200 | Trim tab, CTSW2006 1 pcs

Unit

1 pcs

1 pcs
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FLIGHT DESIGN Chapter 3: Stabilizer & Rudder

KA3010200 STABILIZER

KA3010200
KU3010200

C9996259N

C9996336 *0

C9996207 ’

A3010010
C9996563

C9996333

C9996504 KA3010002

KA3010120 KA3010001 [C9996505]
N::lrt:er Description Q:gspYe " | Unit
KA3010001 | Stabilizer axis of rotation 1 pcs
KA3010002 | Stabilizer axis spacer 1 pcs
KA3010010 | Stabilizer rotation bearing body 2 pcs
KA3010120 | Stabilizer mounting pivot 1 pcs
KA3010200 | Stabilizer
1 pcs

KU3010200 | Stabilizer, reinforced

C9996207 |[Bolt DIN 7991 M5x16-8.8
C9996259N | Bolt DIN 931 M6x110-8.8

C9996333 | Self-locking nut DIN 985-M5, regular
C9996334 | Self-locking nut DIN 985-M6, regular
C9996336 | Self-locking nut DIN 985-M8, regular
C9996504 |Washer DIN 125 A2B-6.4mm
C9996505 |[Washer DIN 125 A-8.4mm VZ
C9996563 [Washer DIN 9021-5.3mm VZ

DB INININIOIN|O®
©
(@)
(7]
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FLIGHT DESIGN Chapter 3: Stabilizer & Rudder

WA3010200 StaBiLizer CTSW 2006 First S/N 06-11-15

WA3010200
WU3010200

C9996259N

C9996336 0

C9996207 P

A3010010

C9996563
C9996333 ¥
i f"”e

C9996504 KA3010002
[WA3010120 C9996334 KA3070007

C9996505

N:na1:er Description Q:gSpYe " | Unit
KA3010001 [ Stabilizer axis of rotation 1 pcs
KA3010002 | Stabilizer axis spacer 1 pcs
KA3010010 | Stabilizer rotation bearing body 2 pcs
WA3010120 | Stabilizer mounting pivot 1 pcs
WA3010200 | Stabilator, CTSW 2006 ’ oS
WU3010200 | Stabilator, CTSW 2006, reinforced
C9996259N |Bolt DIN 931 M6x110-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 2 pcs
C9996336 | Self-locking nut DIN 985-M8, regular 2 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 2 pcs
C9996505 |Washer DIN 125 A-8.4mm VZ 4 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 6 pcs
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FLIGHT DESIGN

Chapter 3: Stabilizer & Rudder

KA3010010 BEARING

KA3010011 C9997025

C9997032
Part . Q-ty per .
Number Description ASSY Unit
KA3010011 | Bearing body 1 pcs
C9997025 |Bearing SKF 608-2RZ 1 pcs
C9997032 |Lock ring DIN 472-22x1 1 pcs
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FLIGHT DESIGN

Chapter 3: Stabilizer & Rudder

KA3011000 St1aBiLizER wiTH TRim TAB

KA3011001

C9996653

KU3010200
KA3010200

C9996650

[KA3011110]

KA3011200

N::lrljer Description Q:gspYe " Unit
KA3010200 | Stabilizer 1 oS
KU3010200 | Stabilizer, reinforced
KA3011001 [Hange of trim tab 4 pcs
KA3011110 | Trim tab bracket 1 pcs
KA3011200 | Trim tab 1 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 4 pcs
C9996653 | Stainl. steel rivet A2 4x11.5 16 pcs
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Chapter 3: Stabilizer & Rudder

WA3011010 Trim TaB, ASSEMBLY First S/N 06-03-16

WA3011200

C9996653

WA3011020

N::lger Description Q:gspf r Unit
WA3011020 | Balancing Weight 4* pcs
WA3011200 | Trim tab, CTSW2006 1 pcs
C9996653 | Stainl. steel rivet A2 4x11.5 12* pcs
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FLIGHT DESIGN

Chapter 3: Stabilizer & Rudder

Rop, TrRim TAB CoNTROL, MOUNTING

KA3011001

KA3011110

C9996653

N:r:\Lter Description Q:gspf "| Unit
KA3011001 |Hange of trim tab 8 pcs
KA3011110 [ Bracket, Trim Tab 1 pcs
KA6060010 | Trim tab control rod 2 pcs
C9996039 |Bolt DIN 912 M5x30-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 4 pcs
C9996503 |Washer DIN 125 A2-5.3mm 2 pcs
C9996653 | Stainl. steel rivet A2 4x11.5 12* pcs
C9997006C | Rod end bearing, ext. thread GA5 2 pcs
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FLIGHT DESIGN Chapter 3: Stabilizer & Rudder

Rudder

KA3020010
KA3020512
C9996283
C9996503
C9997023
KA3020100
KU3020100
KA3020020
KA3020030
KA6050001
C9996218
C9996284
C9996334
C9996504
C9996509
N:r?l:er Description Q:gSpYe "I unit
KA3020010 | Pivot upper 1 pcs
KA3020020 |Support 1 pcs
KA3020030 | Pivot lower 1 pcs
KA3020100 [Rudder 1 pcs
C9996218 |Bolt DIN 7991 M6x30-8.8 2 pcs
C9996283 |[Bolt DIN 933 M5x16-8.8 8 pcs
C9996284 |[Bolt DIN 933 M6x16-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 1 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 1 pcs
C9996509 | Spring washer DIN7980 M6 mm VZ 1 pcs
C9996503 |[Washer DIN 125 A2-5.3mm 7 pcs
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FLIGHT DESIGN Chapter 3: Stabilizer & Rudder

KA3020020, KA3020030 - Rubper LoweRr SupporT & Pivor

KA3020020

C9996284
C9996218

C9996334

KA3020030

C9996283

N::lLter Description Q:gspYe r Unit
KA3020020 | Support 1 pcs
KA3020030 | Pivot lower 1 pcs
KA6050001 | Bush 4 pcs
C9996218 |[Bolt DIN 7991 M6x30-8.8 2 pcs
C9996284 |[Bolt DIN 933 M6x16-8.8 1 pcs
C9996283 |[Bolt DIN 933 M5x16-8.8 8 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 1 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 1 pcs
C9996509 | Spring washer DIN7980 M6 mm VZ 1 pcs
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FLIGHT DESIGN

KA3020010 Pivor UpPPER

KA3020512

C9997023

KA3020010

C9996283

Chapter 3: Stabilizer & Rudder

N:;Lter Description Q:gspf r Unit
KA3020010 | Pivot upper 1 pcs
KA3020512 | Pin 1 pcs
C9996283 | Bolt DIN 933 M5x16-8.8 4 pcs
C9997023 |Bearing, MFM-0610-06 1 pcs
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FLIGHT DESIGN

Chapter 4: Landing Gear

CHAPTER 4: LANDING GEAR

KA4010001
KA4010004
KA4010006
KA4010400L
KA4010400R
KA6020003
C9996057
C9996218
C9996334
C9996509
C9997006B

KA4010101
KA4010110
KA4010120
KA4010130
KA4010140
C9996337

C9997730F

KA4010100
KA4010002
KA4010003
C9996338
C9996507

KA4010010

KA4010013
KA4010014

C9996057
C9996059
C9996161
C9996563
C9996565

Nose Landing Gear

i
s

Copyright © 2008 Flight Design GmbH. All Rights reserved

KA4010008
C9996562

C9996763A

KA4010200
KA4010007
KA4010215
KA4010216
C9996059

C9996334

C9996565

C9997026K
C9997205A
C9997205G
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FLIGHT DESIGN

Chapter 4: Landing Gear

KA4010000 - Nose Landing Gear

- -ty per .
Part Number Description QAgSpY Unit
KA4010001 Rocker 1 pcs
KA4010002 |Wheel axis 1 pcs
KA4010003 | Nose wheel axis bush 2 pcs
KA4010004 |Stopper 2 pcs
KA4010006 |[Bush 2 pcs
KA4010007 | Distance bushing 1 pcs
KA4010008 |Leather cap 2 pcs
KA4010010 | Nose wheel fairing 1 pcs
KA4010100 | Nose wheel rotation unit 1 pcs
KA4010200 |Nose wheel 1 pcs
KA4010400L [Rod, left 1 pcs
KA4010400R [ Rod, right 1 pcs
KA6020003 |Bush 2 pcs
KA4010013 [ Packing 1 psc
KA4010014 | Packing 1 psc
C9996057 Bolt DIN 912 M6x20-8.8 3 pcs
C9996059 Bolt DIN 912 M6x30-8.8 6 pcs
C9996064 Bolt DIN 912 M6x60-8.8 1 pcs
C9996161 Screw ISO 7380 M5x12 1 pcs
C9996218 Bolt DIN 7991 M6x30-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 10 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996337 Self-locking nut DIN 985-M10, regular 2 pcs
C9996338 Self-locking nut DIN 985-M12, regular 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9996506 Washer DIN 125 A-10.5mm VZ 2 pcs
C9996507 Washer DIN 125 A-13 mm VZ 1 pcs
C9996509 Spring washer DIN7980 M6 mm VZ 2 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 8 pcs
C9996563 Washer DIN 9021-5.3mm VZ 1 pcs
C9996565 Washer DIN 9021-6.4mm VZ 12 pcs
C9996763A [ Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 8 pcs
C9997006B | Rod end bearing, ext. thread GA8 4 pcs
C9997026K | Bearing SKF 6002-2Z 2 pcs
C9997205A [4.00-4” UNION tire 1 pcs
C9997205G |4.00-4” tube with straight valve 1 pcs
C9997730F [ O-ring Simrit72, NBR 872, 28,0x5,0 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4010008 LEATHER CaAP

ﬂ l

——

/

C9996562
KA4010008

C9996763A

N:na*lger Description Q:gSpYe "1 Unit
KA4010008 | Leather cap 2 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 8 pcs
C9996763A | Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 8 pcs
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FLIGHT DESIGN

Chapter 4: Landing Gear

Nose STrut STEERING RoD & FORK STOPPER

[KA4010400R]

C9996504

C9997006B

C9996064

KA4010017

KA6020003

C9997006A

C9996334

[C9996057]

[KA4010004]

KA4010400L

C9996336

KA4010001 KA4010006
Part Number Description Q-ty per | ;¢
ASSY
KA4010001 | Rocker 1 pcs
KA4010004 | Stopper 2 pcs
KA4010006 |[Bush 2 pcs
KA4010017 |[Washer 3* pcs
KA4010400L |Rod, left 1 pcs
KA4010400R | Rod, right 1 pcs
KA6020003 |Bush 2 pcs
C9996057 Bolt DIN 912 M6x20-8.8 2 pcs
C9996218 Bolt DIN 7991 M6x30-8.8 2 pcs
C9996064 Bolt DIN 912 M6x60-8.8 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 5 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9997006A |Rod end bearing, ext. thread GA6 2 pcs
C9997006B [Rod end bearing, ext. thread GA8 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4010010 Nose WHEEL FAIRING

Nuprzrbter Description Q:gspfr Unit
KA4010010 | Nose wheel fairing 1 pcs
KA4010013 | Packing 1 psc
KA4010014 | Packing 1 psc
C9996057 | Bolt DIN 912 M6x20-8.8 3 pcs
C9996059 | Bolt DIN 912 M6x30-8.8 6 pcs
C9996161 | Screw ISO 7380 M5x12 1 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 1 pcs
C9996565 | Washer DIN 9021-6.4mm VZ 2 pcs

KA4010010

C9996161
C9996563

C9996057

KA4010013

C9996565

C9996059

"hr,l‘

[KA4010014 |
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4010200 1 Nose WHEEL First _S/N 03-02-04-07

C9997208A C9996333

C9996563

C9996037

C9997205A

C9997207X

N:na:ger Description Q:gspYe " | Unit
C9996037 Bolt DIN 912 M5x20-8.8 6 pcs
C9996563 Washer DIN 9021-5.3mm VZ 6 pcs
C9996333 Self-locking nut DIN 985-M5, regular 6 pcs
C9997205A | Tyre 6-ply 4.00-4” Kenda 1 pcs
C9997207X | Tube 4.00-4 valve JS 87N 90/90 1 pcs
C9997208A | Front wheel 4.00-4”with bearings for 15 mm axis 1 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

Nose WHEEL INstaLLATION 1 FirsTt S/N 03-02-04-07

KA4010100
KA4010200
[KA4010003]
KA4010002

N::l:er Description Q:gSpYer Unit
KA4010100 [ Nose wheel rotation unit 1 pcs
KA4010200 | Nose wheel 1 pcs
KA4010002 | Wheel axis 1 pcs
KA4010003 | Bush 2 pcs
C9996338 | Self-locking nut DIN 985-M12, regular 1 pcs
C9996507 |[Washer DIN 125 A-13 mm VZ 1 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4010100 Nose WHEEL RotatioNn UNiT

=

C9996337

KA4010101

C9997730F

A4010140
Part e Q-ty per .
Number Description ASSY Unit
KA4010101 | Pin 1 pcs
KA4010140 | Spring 1 pcs
C9996337 | Self-locking nut DIN 985-M10, regular 2 pcs
C9997730F | O-ring Simrit72, NBR 872, 28,0x5,0 2 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



FLIGHT DESIGN Chapter 4: Landing Gear

KA4010100 Nose WHEEL Rotation UniTt 1

C9996336
C9996567

{

.
N [C9997730P]
KA4010101
C9997730P
[KA4010141 2 |
—r
C9997702A
Part Number Description Qty per | i
ASSY
KA4010101 Pin 1 pcs
KA4010141_2 |Pin 1 pcs
C9997702A Compression Spring 5,50x22,50x136,0 1 pcs
C9996336 Self-locking nut DIN 985-M8, regular 1 pcs
C9996567 Washer DIN9021-8.4mmVZ 2 pcs
C9997730P O-Ring 1/2’X8mm 2 psc
C9997730F O-Ring Simrit72,NBR 872,28,0x5,0 2 psc
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FLIGHT DESIGN Chapter 4: Landing Gear

SPrING UNIT

Part o Q-ty per .
Number Description ASSY Unit
KA4010141 [Bush 2 pcs
C9997702A | Compression spring 5,50x22,50x136,0 1 pcs

C9997702A

KA4010141
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FLIGHT DESIGN Chapter 4: Landing Gear

_SprinGg UniT_1 FirsT S/N 04-05-04

C9996336

C9996567

C9997730P

|[KA4010141_2 |

C9997702A

oy -ty per .
Part Number Description QAgspY Unit
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996567 Washer DIN 9021-8.4 mm VZ 1 pcs
C9997730P O-Ring 1/2”x8mm 2 pcs
KA4010141_2 | Pin 1 pcs
C9997702A Compression spring 5,50x22,50x136,0 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



>

FLIGHT DESIGN Chapter 4: Landing Gear

KA4010200-04 - Nose WHEEL MouNTING, TUNDRA

|IKA4010100-04 |

KA4010216-04 |KA4010200-04|

C9996507
C9996338

|IKA4010003-04|

|KA4010002-04 |

e -ty per .

Part Number Description QAgSpY Unit
KA4010100-04 | Strut, Nose Gear 1 pcs
KA4010200-04 | Nose wheel, Tundra 1 pcs
KA4010002-04 | Axis, Nose Wheel 1 pcs
KA4010003-04 |Bush 1 pcs
KA4010216-04 |Bush 1 pcs
C9996338 Self-locking nut DIN 985-M12, regular 1 pcs
C9996507 Washer DIN 125 A-13 mm VZ 1 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4010200-04 - Nose WHEEL MouNTING, TUNDRA 2

C9996565

C9996334 C9997204U

C9997204U

C9997206W
C9997205H

C9996059

o -ty per .

Part Number Description QAgSpY Unit
C9996059 Bolt DIN 912 M6x30-8.8 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 6 pcs
C9996565 Washer DIN 9021-6.4mm VZ 6 pcs
C9997206W Tire 4.00-6” 6PR B11 TT, SAVAtech, Slovenien 1 pcs
C9997205H Tube 3,5 - 6” Stright Valve 1 pcs
C9997204U Front wheel 6"x 80 mm - AXLE D.15 1 set
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4010100-04 - Strut, NoSE GEAR

[C9997730F]
C9996336

C9996567
C9997730P

[KA4010101-04]

[KA4010141 2|

C9997702A

o -ty per .

Part Number Description QAgSpY Unit
KA4010101-04 | Pin 1 pcs
KA4010141_2 |Pin 1 pcs
C9997702A Compression Spring 5,50x22,50x136,0 1 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996567 Washer DIN9021-8.4mmVZ 1 pcs
C9997730P O-Ring 1/2"X8mm 2 psc
C9997730F O-Ring Simrit72,NBR 872,28,0x5,0 2 psc
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Chapter 4: Landing Gear

Main Landing Gear

KA4020500
C9996083
C9996336
C9996505

KA4020200
C9996060

99962848

9996334

9996504

9996565

KA4020001

@1888318; KU4020400L KA4020110
C9996083 KU4020400R KA4020010L
59996260 KA4020400L KA4020010R
50996336 KA4020400R C9996058
C9996505 KA4020450 C9996162A
C9996567 €9996037 C9996565
C9996060 £9996161 KU4020010L
C9996334 gggggggg KU4020010R
C9996565




FLIGHT DESIGN

Chapter 4: Landing Gear

KA4020000 - Main landing gear

Q-ty
Part Number Description per |[Unit
ASSY
KA4020001 |Main spring bar 2 pcs
KA1000410L |Rear reinforcement, left 1 pcs
KA1000410R |Rear reinforcement, right 1 pcs
KA4020010L |Main wheel fairing, left 1 pcs
KA4020010R |Main wheel fairing, right 1 pcs
KU4020010L |Main wheel fairing, left 1 pcs
KU4020010R |Main wheel fairing, right 1 pcs
KA4020100L |Main wheel attachment, left 1 pcs
KA4020100R |Main wheel attachment, right 1 pcs
KA4020110 |Spacer 2 pcs
KA4020200 |Upper mouting unit 1 pcs
KA4020300 |Bracket of main strut fairing 2 pcs
KA4020400L [Main strut fairing, left 1 pcs
KA4020400R |Main strut fairing, right 1 pcs
KU4020400L |Main strut fairing, left 1 pcs
KU4020400R |Main strut fairing, right 1 pcs
KA4020450 |Fairing 2 pcs
KA4020500 |Main wheel 2 pcs
C9993189T |Door seal 0.9 |pcs
C9996037 Bolt DIN 912 M5x20-8.8 4 pcs
C9996058 Bolt DIN 912 M6x25-8.8 16 | pcs
C9996060 Bolt DIN 912 M6x35-8.8 12 | pcs
C9996083 Bolt DIN 912 M8x60-8.8 6 pcs
C9996161 Screw ISO 7380 M5x12 6 pcs
C9996162A |Screw ISO 7380 M5x16 4 pcs
C9996260 Bolt DIN 931 M8x130-8.8 2 pcs
C9996284B |Bolt DIN 933 M6x20-8.8 10 |pcs
C9996334 Self-locking nut DIN 985-M6, regular 34 |pcs
C9996336 Self-locking nut DIN 985-M8, regular 8 pcs
C9996503 Washer DIN 125 A2-5.3mm 12 | pcs
C9996504 Washer DIN 125 A2B-6.4mm 26 |pcs
C9996505 Washer DIN 125 A-8.4mm VZ 6 pcs
C9996509 Spring washer DIN7980 M6 mm VZ 10 |pcs
C9996562 Washer DIN 9021-4.3 mm VZ 8 pcs
C9996565 Washer DIN 9021-6.4mm VZ 44 | pcs
C9996567 Washer DIN 9021-8.4mm VZ 4 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
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FLIGHT DESIGN

Chapter 4: Landing Gear

KA4020200 UprPErR MounTtING UNIT

[C9996060|

[C9996504|

KA4020300 BRACKET FOR MAIN GEAR FAIRING

C9996037

[C9996334|  |KA4020200|
Part . Q-ty per .
Number Description ASSY Unit
KA4020200 [ Upper mouting unit 1 pcs
Bolt DIN 912
C9996060 MBx35-8.8 12 pcs
Bolt DIN 933
C9996284B MBx20-8.8 4 pcs
Self-locking nut DIN
C9996334 985-M6, regular 8 pes
Washer DIN 125
C9996504 A2B-6.4mm 8 pcs
Washer DIN 9021-
C9996565 6.4mm /7 8 pcs
£C9996284B| [C9996565|
KA4020300
Part e Q-ty per .
Number Description ASSY Unit
KA4020300 | Bracket of main strut fairing 2 pcs
C9996037 |Bolt DIN 912 M5x20-8.8 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4020200 1 UppEr MounTiNG UNIT First S/N 04-07-04

C9996504

. [KA4020200]

Part e Q-ty per .
Number Description ASSY Unit
KA4020200 | Upper mouting unit 1 pcs
KA4020004 |Bolt M6x24 4 pcs

Self-locking nut DIN

C9996334 985-M6, reqular 8 pcs
Washer DIN 125
C9996504 A2B-6.4mm 8 pcs
Washer DIN 9021-
C9996565 6.4mm /7 8 pcs
Bolt DIN 931
C9996259A M6x30-8.8 2 pcs
(C9996565
[C9996334 |
|
L
A%
\
C9996284
Part . Q-ty per .
Number Description ASSY Unit
C9996284 |Bolt DIN 933 M6x20-8.8 4 pcs
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Chapter 4: Landing Gear

FLIGHT DESIGN

KA4020001 MaiN SPRING BAR

C9996260
C9996060 CO996565
KA1000410L
KA1000410R
[C9996334]
C9996567
C9996336
KA4020001
Q-ty
Part Number Description per | Unit
ASSY
KA4020001 |Main spring bar 2 pcs
KA1000410L |Rear reinforcement, left 1 pcs
KA1000410R | Rear reinforcement, right 1 pcs
C9996083 Bolt DIN 912 M8x60-8.8 2 pcs
C9996260 Bolt DIN 931 M8x130-8.8 2 pcs
C9996336 Self-locking nut DIN 985-M8, regular 4 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 2 pcs
C9996567 Washer DIN 9021-8.4mm VZ 4 pcs
C9996060 Bolt DIN 912 M6x35-8.8 8 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 8 pcs
C9996565 Washer DIN 9021-6.4mm VZ 16 | pcs
C9996505 ‘
C9996336
C9996083

KA4020001
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FLIGHT DESIGN

Chapter 4: Landing Gear

KA4020100 Main WHEEL ATTACHMENT

C9996336
C9996505

C9996509

KA4020100L
KA4020100R

C9996083

C9996058

o -ty per .
Part Number Description QAgSpY Unit
KA4020100L | Main wheel attachment, left 1 pcs
KA4020100R | Main wheel attachment, right 1 pcs
C9996058 Bolt DIN 912 M6x25-8.8 2 pcs
C9996083 Bolt DIN 912 M8x60-8.8 2 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 2 pcs
C9996509 Spring washer DIN7980 M6 mm VZ 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear 118 =4

KA4020400 Main STRUT FAIRING

C9996161

C9996562
C9996650

KA4020400L
KA4020400R
KU4020400L
KU4020400R
e
Part Number Description Qty per| it
ASSY
KA4020400L |Main strut fairing, left 1 pcs
KA4020400R |Main strut fairing, right 1 pcs
KU4020400L |Main strut fairing, left, reinforced 1 pcs
KU4020400R |Main strut fairing, right, reinforced 1 pcs
KA4020450 |Fairing, L,R 2 pcs
C9993189T |Door seal 0.45 m
C9996161 Screw ISO 7380 M5x12 6 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 8 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
KA4020450L
KA4020450R
C9993189T
KA4020400L
KA4020400R
KU4020400L
KU4020400R
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4020010 Main WHEEL FairiNng, DETAILED VIEW

C9996162A

KA4020010L
KA4020010R
KU4020010L
KU4020010R
Part Number Description Qty per| it
ASSY
KA4020110 Spacer 1 pcs
KA4020010L | Main wheel fairing, left 1 pcs
KA4020010R [ Main wheel fairing, right 1 pcs
KU4020010L | Main wheel fairing, left, reinforced 1 pcs
KU4020010R | Main wheel fairing, right, reinforced 1 pcs
C9996058 Bolt DIN 912 M6x25-8.8 1 pcs
C9996162A Screw ISO 7380 M5x16 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

Main WHEEL, DETAILED VIEW

KA4020500

C9996083||
C9996505

C9996336

N :rzger Description Q:gSpYe "I unit
KA4020500 | Main wheel 2 pcs
C9996083 | Bolt DIN 912 M8x60-8.8 2 pcs
C9996336 | Self-locking nut DIN 985-M8, regular |2 pcs
C9996505 |Washer DIN 125 A-8.4mm VZ 2 pcs
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FLIGHT DESIGN

Chapter 4: Landing Gear

KA4020500 - MaiN WHEEL ASSEMBLY

C9996334
C9996504

KA4020510
C9996284B

[C9997205X]
C9997205U |
[KA7030003]

C9996509
C9997205I

KA4020502

[C99970308B]

C9997206X

[C9997207W]

N:r:';er Description Q;\thpYe " | Unit
KA7030003 [Brake disk 1 pcs
KA4020502 |Distance bushing 1 pcs
KA4020503 |Bolt 1 pcs
KA4020510 |Main wheel axis 1 pcs
C9996058 Bolt DIN 912 M6x25-8.8 6 pcs
C9996284B | Bolt DIN 933 M6x20-8.8 3 pcs
C9996334 Self-locking nut DIN 985-M6, regular 9 pcs
C9996503 | Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 9 pcs
C9996509 Spring washer DIN7980 M6 mm VZ 4 pcs
C9997030B |Bearing 6004-2Z 2 pcs
C9997206X | Tube Sava, 4.00-6 38G11.5, 6 ply 1 pcs
C99972051 | Pin for brake disk 4 pcs
C9997207W | Tire SAVAB 11 4.00-6” 66L B11 1 pcs
C9997205U | Caliper 1 pcs
C9997205V [ Half rim 6” 7020 upper with disc support 1 pcs
C9997205W | Half rim 6” 7020 lower with disc support 1 pcs
C9997205X ([Hub 1 pcs
C9997205Y |Washer to Brake disk 1 pcs
C9997702C | Compression spring 1x8x28.5x8.5 2 pcs
C9997214D | Brake linings for magnesium caliper 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4020500 1- MainN WHEEL ASSEMBLY First S/N 05-12-10

[C9997205V]

[C9996509
C9997205I

C9997206M
KA4020502

C9996504

C9997205W
C9997205Y

[C9997207W |\

C9997205U C9996058| |

N:;Lter Description Q:gSpYe " Unit
C9997206M | Daisy barke disk 4mm hole 10mm 1 pcs
KA4020502 | Distance bushing 1 pcs
KA4020503 |Bolt 1 pcs
KA4020505 |Hub 1 pcs
KA4020510 |Main wheel axis 1 pcs
C9996058 | Bolt DIN 912 M6x25-8.8 6 pcs
C9996284B | Bolt DIN 933 M6x20-8.8 3 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 9 pcs
C9996504 [Washer DIN 125 A2B-6.4mm 9 pcs
C9996509 | Spring washer DIN7980 M6 mm VZ 4 pcs
C9997030B |Bearing 6004-2Z 2 pcs
C9997206X | Tube Sava, 4.00-6 38G11.5, 6 ply 1 pcs
C9997205!1 [Pin for brake disk 4 pcs
C9997207W | Tire SAVAB 11 4.00-6” 66L B11 1 pcs
C9997205U | Caliper 1 pcs [C9997214D)]
C9997205V [ Half rim 6” 7020 upper with disc support 1 pcs
C9997205W | Half rim 6” 7020 lower with disc support 1 pcs [C9997702C]
C9997205Y | Washer to Brake disk 1 pcs
C9997702C | Compression spring 1x8x28.5x8.5 2 pcs
C9997214D | Brake linings for magnesium caliper 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4020500-01 - WHEEL, MAIN, LIGHT

C9996509
KS7030003

C9997205I
KA4020502

C9997030B

C9997205Y
C9997205W
C9996058

[C9997206x] Cosomanoct
NlJPr:Lter Description Q:gsr$r Unit
C9997206M | Daisy barke disk 4mm hole 10mm 1 pcs
KA4020502 | Distance bushing 1 pcs
KA4020503 |Bolt 1 pcs
KS4020505 |Hub 1 pcs
KA4020510 | Main wheel axis 1 pcs
C9996058 Bolt DIN 912 M6x25-8.8 6 pcs
C9996284B | Bolt DIN 933 M6x20-8.8 3 pcs
C9996334 Self-locking nut DIN 985-M6, regular 9 pcs
C9996504 Washer DIN 125 A2B-6.4mm 9 pcs
C9996509 Spring washer DIN7980 M6 mm VZ 4 pcs
C9997030B |Bearing 6004-2Z 2 pcs
C9997702C | Compression spring 1x8x28.5x8.5 1 pcs
C9997205H (6" tube not certified valve TR87 1 pcs
C99972051 | Pin for brake disk 4 pcs C9997214D
C9997205S |4.00-6” SAVA tire (for England) 1 pcs
C9997207W | Tire SAVAB 11 4.00-6” 66L B11 1 pcs [C9997702C|
C9997205U | Caliper 1 pcs
C9997205V | Half rim 6” 7020 upper with disc support 1 pcs
C9997205W | Half rim 6” 7020 lower with disc support 1 pcs
C9997205Y |Washer to Brake disk 1 pcs
C9997206X | Tube Sava, 4.00-6 38G11.5, 6 ply 2 pcs
C9997214D | Brake linings for magnesium caliper 2 pcs
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FLIGHT DESIGN Chapter 4: Landing Gear

KA4020500-02 - WHEEL, MaIN, TUNDRA

KA4020503

[C9997205V]

C9996509
C9997205I

C9997206M
KA4020502

C9996504

C9997205W
C9997207J C9997205Y

[C9997207F] C9996058] |

C9997205U

N:na1';er Description Q;\tgspYe " | Unit
C9997206M | Daisy barke disk 4mm hole 10mm 1 pcs
KA4020502 |Distance bushing 1 pcs
KA4020503 |Bolt 1 pcs
KA4020505 |[Hub 1 pcs
KA4020510 |Main wheel axis 1 pcs
C9996058 Bolt DIN 912 M6x25-8.8 6 pcs
C9996284B | Bolt DIN 933 M6x20-8.8 3 pcs
C9996334 Self-locking nut DIN 985-M6, regular 9 pcs
C9996504 Washer DIN 125 A2B-6.4mm 9 pcs
C9996509 Spring washer DIN7980 M6 mm VZ 4 pcs
C9997030B |Bearing 6004-2Z 2 pcs
C9997207F | Tire 4-ply 6,00-6” Air TRAC (420x140) 1 pcs
C9997207J | TUBE 15x6.00-6” VALVE TR87 1 pcs
C9997205!1 | Pin for brake disk 4 pcs
C9997205U | Caliper 1 pcs [C9997274D)
C9997205V [Half rim 6” 7020 upper with disc support 1 pcs ©9997214D
C9997205W | Half rim 6” 7020 lower with disc support 1 pcs
C9997205Y |Washer to Brake disk 1 pcs [C9997702C]
C9997702C | Compression spring 1x8x28.5x8.5 2 pcs
C9997214D | Brake linings for magnesium caliper 2 pcs
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FLIGHT DESIGN Chapter 5: Power Plant

CHAPTER 5: PoweR PLANT

Engine

C9996095
C9996098F
C9996511

KA5010200

KA5000009
KB5010100
C9996083
C9996336
C9996505
C9996567
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FLIGHT DESIGN

Chapter 5: Power Plant

Engine
N:rflrl:er Description Q:gSpYe "| unit

KA5000001 |Bolt M10x125 1 pcs
KA5000002 |Bolt M10x135 1 pcs
KA5000003 |Bolt M10x139 1 pcs
KA5000005 | Spacer 76 1 pcs
KA5000006 | Spacer 87 1 pcs
KA5000007 | Spacer 84 1 pcs
KA5000008 | Spacer 94 1 pcs
KA5000009 | Washer 6 pcs
KB5010100 | Engine mount 1 pcs
C9996083 | Bolt DIN 912 M8x60-8.8 6 pcs
C9996095 | Bolt DIN 912 M10x50-8.8 3 pcs
C9996098F | Bolt DIN 912 M10x120-8.8 1 pcs
C9996098J | Bolt DIN 912 M10x150-8.8 1 pcs
C9996336 | Self-locking nut DIN 985-M8, regular 6 pcs
C9996337 | Self-locking nut DIN 985-M10, regular 4 pcs
C9996505 |Washer DIN 125 A-8.4mm VZ 6 pcs
C9996506 | Washer DIN 125 A-10.5mm VZ 4 pcs
C9996511 Spring washer DIN7980 M10 mm VZ 4 pcs
C9996567 | Washer DIN 9021-8.4mm VZ 6 pcs
C9996572 | Washer DIN 9021-12mm VZ 4 pcs
C9997739 | Silent block FIAT 38x14x10 mm 16 pcs
KA5010200 | Engine frame, Small 1 pcs
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FLIGHT DESIGN Chapter 5: Power Plant

KA5010200 EnGINE FRAME, SMALL

KA5010002 KA5010200

KA5010011

C9996511

KA5010001
N:na1rt:er Description Q:gspf " Unit
C9996511 Spring washer DIN7980 M10 mm VZ 4 pcs
KA5010001 | Bolt DIN 912 M10x55 2 pcs
KA5010002 |Bolt DIN 912 M10x130 1 pcs
KA5010011 |Bolt DIN 912 M10x42 1 pcs
KA5010200 [Engine frame, Small 1 pcs
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Chapter 5: Power Plant

KB5010100 EnGINE MouNT

C9996083

[KB5010100]
[KB5010100-02]
[KB5010100-03]

C9996567

128 =4

[C9996567]
C9996336

. -ty per .
Part Number Description QAgSpY Unit
KB5010100 Engine mount, light
KB5010100-02 | Engine mount, reinforced 1 pcs
KB5010100-03 | Engine mount, stainless steel
C9996083 Bolt DIN 912 M8x60-8.8 6 pcs
C9996336 Self-locking nut DIN 985-M8, regular 6 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 6 pcs
C9996567 Washer DIN 9021-8.4mm VZ 30 pcs
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KA5000002
C9996098J

Bic & SmaLL ENGINE MoOUNT

KA5000008
KA5000007

KA5000003
C9996572

C9997739

KA5000005
C9996337

KA5000006

N::mrl:er Description Q:gspYe " | unit
KA5000001 | Bolt M10x125 1 pcs
KA5000002 | Bolt M10x135 1 pcs
KA5000003 | Bolt M10x139 1 pcs
KA5000005 | Spacer 76 1 pcs
KA5000006 | Spacer 87 1 pcs
KA5000007 | Spacer 84 1 pcs
KA5000008 | Spacer 94 1 pcs
C9996098J [ Bolt DIN 912 M10x150-8.8 1 pcs
C9996337 | Self-locking nut DIN 985-M10, regular 4 pcs
C9996506 |Washer DIN 125 A-10.5mm VZ 4 pcs
C9996572 |[Washer DIN 9021-12mm VZ 4 pcs
C9997739 |[Silent block FIAT 38x14x10 mm 16 pcs
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FLIGHT DESIGN Chapter 5: Power Plant

Bic & SmAaLL ENGINE MoOUNT 2 C9996289|
C9996289J

KA5000008

KA5000007

C9996289I
C9996572

C9996289H
C9997739

KA5000005
C9996337

KA5000006

N::mrl:er Description Q:gSpYe " Unit
C9996289! |Bolt DIN 931 M10x140-8.8 2 pcs
C9996289H | Bolt DIN 931 M10x130-8.8 1 pcs
C9996289J |Bolt DIN 931 M10x150-8.8 1 pcs
KA5000005 | Spacer 76 1 pcs
KA5000006 |Spacer 87 1 pcs
KA5000007 |Spacer 84 1 pcs
KA5000008 | Spacer 94 1 pcs
C9996098J |[Bolt DIN 912 M10x150-8.8 1 pcs
C9996337 | Self-locking nut DIN 985-M10, regular 4 pcs
C9996506 |Washer DIN 125 A-10.5mm VZ 4 pcs
C9996572 | Washer DIN 9021-12mm VZ 4 pcs
C9997739 [ Silent block FIAT 38x14x10 mm 16 pcs
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FLIGHT DESIGN Chapter 5: Power Plant

KA5010103 BRACKET

C9996650

[KA5010703-01 |

KA5010103

KB5010100
[KB5010100-02]
[KB5010100-03]

Welding seams

[KA5010103-02 |
[KA5010103-03 |

Part Number Description

ASSY

KB5010100 Engine mount, light

KB5010100-02 | Engine mount, reinforced 1 pcs
KB5010100-03 [Engine mount, stainless steel
KAS010103 Bracket 1 pcs

KA5010103-01
KA5010103-02 [Angle, Supporting, reinforced

KA5010103-03 [Angle, Supporting, stainless steel
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs

1 set
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FLIGHT DESIGN Chapter 5: Power Plant

Muffler
-

‘%ﬂ

KA5020100
KA5020200
KA5020500

KA5020400

C9997703C
KA5020300

N::Irt:er Description Q;\tgspYe r Unit
KA5020100 | Forward exhaust pipe, right 1 pcs
KA5020200 | Rear exhaust pipe, right 1 pcs
KA5020300 | Forward exhaust pipe, left 1 pcs
KA5020400 | Rear exhaust pipe, left 1 pcs
KA5020500 | Muffler 1 pcs
C9997703C | Spring 2.5x15x48.5 8 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008




FLIGHT DESIGN Chapter 5: Power Plant

MureLER MoUNTING, RIGHT SiDE

MurrFLER MouNTING, LEFT SIDE
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FLIGHT DESIGN Chapter 5: Power Plant

Carburetor
KS5030000 CARBURETOR, ENGLISH VERSION

9997791X

9997723B

KA5030001
KA5030002
C9996053
C9996504
N::lrl:er Description Q:gspf " Unit
KA5030001 | Protection plate, left 1 pcs
KA5030002 | Protection plate, right 1 pcs
C9996053 |Bolt DIN 912 M6x10-8.8 2 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 2 pcs
C9997723B | Clamp 60-80 2 pcs
C9997791X [ AIR FILTER 2 pcs
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Chapter 5: Power Plant

FLIGHT DESIGN

KB5030000 CARBURETOR, GERMAN VERSION

KB5030500
9993189
9996135
9996563
9997770
C9997056E
99970658 B ; .
9997701 . - \
C9997816C ) -
KB5030003
4 C9993188A
C9993190H
C9997723B
C9997731B
= KA5030001
(’) KA5030002
9996053
9996504
N::'n:er Description Q:gSpYe " | unit
KB5030003 | Transitional bush 2 pcs
KB5030500 | Dust filter box in assembly 1 pcs
KA5030001 | Protection plate, left 1 pcs
KA5030002 | Protection plate, right 1 pcs
C9993188A [ AERODUCT tube CEET-12 3 ID 0.75 |m
C9993189T | Door seal 1 m
C9993190H | PTFE tube 6x1 0.75 |m
C9996053 |Bolt DIN 912 M6x10-8.8 2 pcs
C9996135 |Bolt DIN 7984-M5x16-8.8 4 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 2 pcs
C9997056E | Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B | Steel rope 7x7 1 mm 1 m
C9997701P | Compression spring 0.5x5x1000 0.1 pcs
C9997723B | Clamp 60-80 4 pcs
C9997731B [ Grommet 4 mm 2 pcs
C9997770 | Air filter C2039 1 pcs
C9997816C | Cable stop 1806-Z ni 1 pcs
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AIR FiLTER MouNTING, ENGLISH VERSION

—

C9997791X

C9997723B
Part . Q-ty per .
Number Description ASSY Unit
C9997723B | Clamp 60-80 1 pcs
C9997791X [ AIR FILTER 1 pcs
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AIR FILTER MouNTING, GERMAN VERSION

C9993189T
C9997770
C9996563

C9996135
KB5030500

N:r:Eer Description Q;\tgspYe r Unit
KB5030500 | Dust filter box 1 pcs
C9993189T | Door seal 1 m
C9996135 |Bolt DIN 7984-M5x16-8.8 4 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
C9997770 | Air filter C2039 1 pcs
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HANDLE
C9997065B
C9997056E
Part o Q-ty per .
Number Description ASSY Unit
C9997056E | Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B | Steel rope 7x7 1 mm 1 m
C9997701P | Compression spring 0.5x5x1000 0.1 pcs
C9997816C | Cable stop 1806-Z ni 1 pcs

C9997701P ComPRESSION SPRING

C9997701P
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KA5030001 ProtecTioN PLATE, LEFT

KA5030001
C9996053
C9996504
Part e Q-ty per .
Number Description ASSY Unit
KA5030001 | Protection plate, left 1 pcs
C9996053 | Bolt DIN 912 M6x10-8.8 1 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 1 pcs
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FLIGHT DESIGN

KA5030002 ProT1ECTION PLATE, RIGHT

N:r?lLter Description Q:gspf r Unit
KA5030002 | Protection plate, right 1 pcs
C9996053 |[Bolt DIN 912 M6x10-8.8 1 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 1 pcs
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C9993188A TusEs
C9993188A
C9997723B
[KB5030003]
Part e Q-ty per .
Number Description ASSY Unit
KB5030003 | Transitional bush 2 pcs
C9993188A [ AERODUCT tube CEET-123ID| 0.75 |m
C9993190H | PTFE tube 6x1 0.75 |m
C9997723B | Clamp 60-80 4 pcs
C9997731B | Grommet 4 mm 2 pcs
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C9997731B
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C9993186A
C9997715

C9997715K
C9997791G

A5040100

C9997791F
C9997791E

Water Cooling
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KA5070010
C9993184A
C9996283
C9996333
C9996503
C9996563
C9997715K
C9997791H

C9997715
C9997727C
C9993186A
C9993189G

KA5040001
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Chapter 5: Power Plant

KA5040000 - Water cooling
Part Number Description Q-ty per Unit
ASSY

KAS5040001 Water pipe, left 1 pcs
KA5040002 Water pipe, right 1 pcs
KA5040003 Ear-ring 2 pcs
KA5040004 Lower support 2 pcs
KA5040005 Bracket 2 pcs
KA5040006 Bush 2 pcs
KA5040010L Upper water cooler bracket, left 2 pcs
KA5040010R Upper water cooler bracket, right 2 pcs
KA5040100 Cooling case 1 pcs
KA5050001 Qil cooler bracket 2 pcs
KA5070010 Clamp 1 pcs
C9993184A Fuel tube DIN 73379, 7.5x3.0 0,8 m
C9993186A Hose DIN 73411 25x3.5mm 0,66 m
C9993189G Fire protection hose, red 0,4 m
C9996053 Bolt DIN 912 M6x10-8.8 4 pcs
C9996095 Bolt DIN 912 M10x50-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 6 pcs
C9996333 Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
C9996511 Spring washer DIN7980 M10 mm VZ 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9996594A Washer rubber 422 11 22 4 pcs
C9997715 Clamp 25-40mm 7 pcs
C9997715K Disposable clamp 15.5 mm 2 pcs
C9997727C TY-wraps CV-100 white 4 pcs
C9997791E Water radiator 1 pcs
C9997791F Oil radiator 1 pcs
C9997791G Expansion tank, black 1 pcs
C9997791H Overflow bottle, white 1 pcs
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KA5040100 CooLING CASE

KA5040100

Part . Q-ty per .
Number Description ASSY Unit
KA5040100 |Cooling case 1 pcs
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C9997791G ExpansioN TANK
——

C9997715K

N:I:Lter Description Q:gspf "| unit

C9993186A |Hose DIN 73411 25x3.5mm 025 [m
C9997715 Clamp 25-40mm 1 pcs
C9997715K | Disposable clamp 15.5 mm 1 pcs
C9997791G | Expansion tank, black 1 pcs
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C9997791H OvERFLow BOTTLE

C9996333
KA5070010 C9996563

C9997791H
[C9993184A
‘ C9996503

C9997715K C9996283

Part Number Description Unit

KA5070010 |Clamp 1 pcs
C9993184A | Fuel tube DIN 73379, 7.5x3.0 066 |m
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs

1

1

C9997715K | Disposable clamp 15.5 mm pcs
C9997791H [ Overflow bottle, white pcs
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KA5050100 — RADIATORS

C9996053 KA5040010L

[KA504001 0RI\<§'

C9996594A

C9997791F

KA5050001
C9997791E

C9996504
C9996334

JOIN BRACKETS

[KA5040004]
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Radiators, Join brackets

o -ty per .
Part Number Description QAgSpY Unit
KA5040010L |[Upper water cooler bracket, left 2 pcs
KA5040010R | Upper water cooler bracket, right 2 pcs
KA5050001 Oil cooler bracket 2 pcs
C9997791E | Water radiator 1 pcs
C9997791F | Qil radiator 1 pcs
C9996053 Bolt DIN 912 M6x10-8.8 4 pcs
C9996594A | Washer rubber 422 11 22 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular 4 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
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BRACKETS INSTALLATION

7 —
_ _} v [ ‘(* g- -

f

KA5040006

KA5040003
KA5040004

C9996095
C9996511

C9996333
C9996503
KA5040005

N:riger Description Q;\tgspYe "| Unit
KA5040003 | Ear-ring 1 pcs
KA5040005 |Bracket 1 pcs
KA5040006 |Bush 1 pcs
KA5040004 |Lower support 2 pcs
C9996095 |[Bolt DIN 912 M10x50-8.8 1 pcs
C9996283 |[Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
C9996503 [Washer DIN 125 A2-5.3mm 2 pcs
C9996511 Spring washer DIN7980 M10 mm VZ 2 pcs
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KA5050100 1 — RADIATORS FirsT S/N 03-04-05-18

C9996504

C9996783A

KA5050102R

=)
=P\

KA5050104 L=

&
=
KA5050102L <.

C9997791E

#
=7
-
@
Part Number Description Qty per | it
ASSY
KA5050102L Angle bracket 1 pcs
KA5050102R Angle bracket 1 pcs
KA5050104 Plate of Support 2(4) |pcs
KA5050105 Bracket 2 pcs
C9997791E Water radiator 1 pcs
C9997791F Oil radiator 1 pcs
C9996783A Shock mount 60NR11 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996504 Washer DIN 125 A2B-6.4mm 8 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



FLIGHT DESIGN Chapter 5: Power Plant

KA5050100 2 — RADIATORS First S/N 05-05-08

C9996504

C9996783A

KA5050102L
C9996511

e

.

[KA5040013-01 |

=

:

Part Number Description Qty per| it
ASSY

KA5050102L Angle bracket 1 pcs
KA5050102R Angle bracket 1 pcs
KA5050104 Plate of Support 2(4) |pcs
KA5050105 Bracket 1 pcs
KA5040013-01 [Apron, Radiator 1 pcs
C9997790Y Couplet radiator 1 pcs
C9996783A Shock mount 60NR11 3 pcs
C9996334 Self-locking nut DIN 985-M6, regular 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 6 pcs
C9996092 Bolt DIN 912 M10x20-8.8 2 pcs
C9996511 Spring washer DIN7980 M10 mm VZ 2 pcs
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KA5050100-01 — RaDIATORS: SPECIAL Bic OiL RADIATOR First S/N 05-08-12

C9996565 [KA5050102-01L] -
C9996058 C9996059] |

C9996504 : ll ,

- n‘ [KA5050103-01R]

IKA5050103-01L |
|IKA5050106-01]

[KA5050108-01]
[KA5050102-01R ]
C9997792

[KA50507110-01 ]

|IKA5050101-01 |

1 30 T’
'.#)o v )

|
_- C9996053

KA5050105-01]

C9996594A —
L f C9996565
[
!h‘} b
)9 *0e J .;/
C9996334

\

RQ;(

IKA5050107-01|

Lor

I

KA5050128

C9997727F
C9996602
C9996057

C9997080E
KA5040008

IKA5040013-01|
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BRACKETS INSTALLATION FirsT S/N 03-04-05-18

C9996511
C9996092

KA5050105

C9996511

C9997080E : KA5050105-01|
C9996057
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o -ty per .
Part Number Description QAgSpY Unit
KA5050110-01 ASSY | Bracket, Lower 2 pcs
KA5040008 Plate, Apron 1 pcs
KA5050101-01 Radiator 1 pcs
KA5050102-01L Angle, Upper (Left) 1 pcs
KA5050102-01R Angle, Upper (Right) 1 pcs
KA5050103-01L Bracket, Upper (Left) 1 pcs
KA5050103-01R Bracket, Upper (Right) 1 pcs
KA5050105 Bracket 1 pcs
KA5050105-01 Plate 2 pcs
KA5050106-01 Plate, Upper 2 pcs
KA5050107-01 Plate, Lower 2 pcs
KA5050108-01 Buffer 2 pcs
KA5050109-01L Angle, Lower (Left) 1 pcs
KA5050109-01R Angle, Lower (Right) 1 pcs
KA5050128 Spacer 4 pcs
KA5040013-01 Apron, Radiator 1 pcs
C9997792M Adapter M16*1,5*M18%1,5 2 pcs
C9996595 Copper washer 22x16 2 pcs
C9997792I Oil radiator 1 pcs
C9997792R Shock mount 20x11x8.5 4 pcs
C9996602 Stainl. steel rivet A2 3.2x8 20 pcs
C9996057 Bolt DIN 912 M6x20-8.8 2 pcs
C9996058 Bolt DIN 912 M6x25-8.8 10 pcs
C9996059 Bolt DIN 912 M6x30-8.8 2 pcs
C9996092 Bolt DIN 912 M10x20-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular |8 pcs
C9996511 Spring washer DIN7980 M10 mm VZ |4 pcs
C9996504 Washer DIN 125 A2B-6.4mm 22 pcs
C9996565 Washer DIN 9021-6.4mm VZ 8 pcs
C9996053 Bolt DIN 912 M6x10-8.8 2 pcs
C9996594A Washer rubber 11x22 2 pcs
C9997727F TY-wraps CV-250 white 4 pcs
C9997080E Eyes with thread M6 2 pcs
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C9993186A TusEe, LEFT

KA5040001

.

C9993189G

C9993186A
C9997727C

C9997715

N:r?\:er Description Q:gSpYe "| unit
KA5040001 | Water pipe, left 1 pcs
C9993186A |Hose DIN 73411 25x3.5mm 0.15 m
C9997715 | Clamp 25-40mm 2 pcs
C9993189G | Fire protection hose, red 0.1 m
C9997727C | TY-wraps CV-100 white 2 pcs
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C9993186A Tuse, RIGHT §

=
Vi,
[

C9993189G

N

N::::er Description Q:gSpYe r Unit
KA5040002 | Water pipe, right 1 pcs
C9993186A |Hose DIN 73411 25x3.5mm 0.45 m
C9997715 [ Clamp 25-40mm 3 pcs
C9993189G | Fire protection hose, red 0.3 m
C9997727C | TY-wraps CV-100 white 2 pcs
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C9997794G THERMoOSTAT 90C

=

HDTHH HﬂTﬂK -

L 3%

C9993189G

KA5040201
C9997794G

C9993186A
C9997715

Part Number Description Q:gspYer Unit
KA5040201 Screen, Thermostat 1 pcs
C9993186A | Hose DIN 73411 25x3.5mm 0.55 m
C9997715 Clamp 25-40mm 6 pcs
C9993189G | Fire protection hose, red 0.48 m
C9997794G | Thermostat 90C 1 pcs
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[C9997727C
C9997712

C9997792D

Oil cooling

Chapter 5: Power Plant

C9993184A

C9997710A

C9996562

C9996650

N:na1ger Description Q:gSpYe "| Unit
KA5060100 | Qil tank bracket 1 pcs
C9993184A | Fuel tube DIN 73379, 7.5x3.0 0.5 m
C9993189G | Fire protection hose, red 1 m
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
C9997710A | Clamp band 8mm 0.5 m
C9997712 Clamp 12-20 7 pcs
C9997726 Turnbuckle 1 pcs
C9997727C | TY-wraps CV-100 white 4 pcs
C99977911 | Qil tank 1 pcs
C9997792D | Oil hose 1500mm 1 pcs
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C9997726
0

KA506010
C9997791I
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Chapter 5: Power Plant

C99977941 OILTHERMOSTAT

- B [ ]
' . ROTAX ROTAX
= ‘;‘_:_:____. —“"—*‘
N ; Y 4
o S

- £ S

—

-
C.]

b

A

#,

D)

/
f

C9997794|
C9997790C

o -ty per .
Part Number Description QAgSpY Unit
C9993186A | Hose DIN 73411 25x3.5mm 0.55 m
C9997790C |[Clamp SP 17/9 4 pcs
C9997794I Oilthermostat 1 pcs
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Chapter 5: Power Plant

C99977911 OiL TANK

KA5060100

C9997726
C9997710A

C9996562
C9996650

2
/ KA5060100
i

s WD
0
)t
Part . Q-ty per .
Number Description ASSY Unit
KA5060100 | Qil tank bracket 1 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ (4 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 4 pcs
C9997710A | Clamp band 8mm 0.5 m
C9997726 | Turnbuckle 1 pcs
C99977911 |Oil tank 1 pcs
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Chapter 5: Power Plant

OiL Hose ConnecTion (1)

Copyright © 2008 Flight Design GmbH. All Rights reserved

Part . Q-ty per .
Number Description ASSY Unit
C9993184A | Fuel tube DIN 73379, 7.5x3.0 0.5 m
C9997712 Clamp 12-20 7 pcs
C9997792D | Oil hose 1500mm 1 pcs
C9993184A

C9993184A
C9997712

C9997792D
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OiL Hose ConNEcTION (2)

Chapter 5: Power Plant

N:rzr;er Description Q:gSpYe " | unit
C9993189G | Fire protection hose, red 1 m
C9997712 | Clamp 12-20 2 pcs
C9997727C | TY-wraps CV-100 white 4 pcs
C9997792D | Oil hose 1500mm 1 pcs
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C9997792D

[C9997727C]
C9993189G

C9997712
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FLIGHT DESIGN

Propeller

KA5090000 - Propeller
N:r?\:er Description Q:gSpYe "| Unit

KA5090001 | Propeller spacer 1 pcs
KA5090002 [ Bush 6 pcs
KA5090003 [ Bush 6 pcs
KA5090004 | Spinner axis 1 pcs
KA5090100 | Spinner 1 pcs
KA5090200 | Spinner supporting disk 1 pcs
C9996035 (Bolt DIN 912 M5x16-8.8 2 pcs
C9996063 |[Bolt DIN 912 M6x50-8.8 4 pcs
C9996161 |[Screw ISO 7380 M5x12 6 pcs
C9996260 (Bolt DIN 931 M8x130-8.8 6 pcs
C9996336 | Self-locking nut DIN 985-M8, regular |6 pcs
C9996503 [Washer DIN 125 A2-5.3mm 2 pcs
C9996505 |[Washer DIN 125 A-8.4mm VZ 6 pcs
C9997799 | Propeller Novaprop TXR2-65-47-101.6 | 1 set
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Chapter 5: Power Plant

KA5090100 SPINER INSTALLATION

KA5090100

Part e Q-ty per .
Number Description ASSY Unit
KA5090100 | Spinner 1 pcs
C9996161 | Screw ISO 7380 M5x12 |6 pcs
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PROPELLER INSTALLATION

C9996336

C9996505

B

ST
K<

C9996503
C9996035

KA5090004

KA5090002

e
e

& A
-

’\ S\ ¢

KA5090200

KA5090001
KA5090003
C9997799

C9996260

C9996063

N::lrt:er Description Q:gspf r Unit
KA5090001 | Propeller spacer 1 pcs
KA5090002 [ Bush 6 pcs
KA5090003 | Bush 6 pcs
KA5090004 | Spinner axis 1 pcs
KA5090200 | Spinner supporting disk 1 pcs
C9996035 ([Bolt DIN 912 M5x16-8.8 2 pcs
C9996063 |[Bolt DIN 912 M6x50-8.8 4 pcs
C9996260 |[Bolt DIN 931 M8x130-8.8 6 pcs
C9996336 | Self-locking nut DIN 985-M8, regular |6 pcs
C9996503 |[Washer DIN 125 A2-5.3mm 2 pcs
C9996505 [Washer DIN 125 A-8.4mm VZ 6 pcs
C9997799 | Propeller Novaprop TXR2-65-47-101.6 |1 set
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Warp Drive Three Blade Propeller

Part Number Description Q:gSpYer Unit
KA5090001-01 | Propeller spacer 1 pcs
KA5090002 Bush 6 pcs
KA5090003-01 | Bush 6 pcs
KS5080004 Spinner axis 1 pcs
KA5090100-01 | Spinner 1 pcs
KA5090200-01 [ Spinner supporting disk 1 pcs
KA5090007-01 | Ring 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 12 pcs
C9996161 Screw ISO 7380 M5x12 6 pcs
C9996260 Bolt DIN 931 M8x130-8.8 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 12 pcs
C9996336 Self-locking nut DIN 985-M8, regular |6 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 24 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 12 pcs
C9997796 Propeller Warp Drive 3 bladed 66” 1 set
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KA5090100-01 SPINER INSTALLATION

& i _'z
.
[KA5090100-01
C9996161
Part Number Description Q-ty per Unit
P ASSY
KA5090100-01 | Spinner 1 pcs
C9996161 Screw ISO 7380 M5x12 6 pcs
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FLIGHT DESIGN

PRoPELLER WARP DRIVE INSTALLATION

[C9997796 |
[KA5090200-01]

[KA5090007-01]

[KS5080004 |
C9996035

[C9996063| KA5090002

C9996260 | [C9996504 | KA5090003-01 |
|IKA5090001-01]
Part Number Description Qty per| it
ASSY
KA5090001-01 | Propeller spacer 1 pcs
KA5090002 Bush 6 pcs
KA5090003-01 | Bush 6 pcs
KS5080004 Spinner axis 1 pcs
KA5090200-01 [ Spinner supporting disk 1 pcs
KA5090007-01 | Ring 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 12 pcs
C9996260 Bolt DIN 931 M8x130-8.8 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular |12 pcs
C9996336 Self-locking nut DIN 985-M8, regular |6 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 24 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 12 pcs
C9997796 Propeller Warp Drive 3 bladed 66” 1 set
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Chapter 5: Power Plant

Neuform Three Blade Propeller

Q-ty per

Part Number Description ASSY Unit
KA5090001 Propeller spacer 1 pcs
KA5090002 Bush 6 pcs
KA5090003 Bush 6 pcs
KA5090004 Spinner axis 1 pcs
KA5090100-04 | Spinner 1 pcs
KA5090200-03 [ Spinner supporting disk 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 4 pcs
C9996161 Screw ISO 7380 M5x12 6 pcs
C9996260 Bolt DIN 931 M8x130-8.8 6 pcs
C9996336 Self-locking nut DIN 985-M8, regular |6 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 6 pcs
C9997799C Propeller Neuform CR3-65-47-101.6 |1 set
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SPINER NEUFORM INSTALLATION

[KA5090100-04]

C9996161
Part Number Description Q-ty per Unit
ASSY
KA5090100-04 | Spinner 1 pcs
C9996161 Screw ISO 7380 M5x12 6 pcs
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PRoOPELLER NEUFORM INSTALLATION

[KA5090200-03]
C9996336
[C9996505)

C9996063

e

C9996035 KA5090001
KA5090003
C9996260 C9997799C

e -ty per .
Part Number Description QAgSpY Unit
KA5090001 Propeller spacer 1 pcs
KA5090002 Bush 6 pcs
KA5090003 Bush 6 pcs
KA5090004 Spinner axis 1 pcs
KA5090200-03 | Spinner supporting disk 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 4 pcs
C9996260 Bolt DIN 931 M8x130-8.8 6 pcs
C9996336 Self-locking nut DIN 985-M8, regular |6 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 6 pcs
C9997799C Propeller Neuform CR3-65-47-101.6 |1 set
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Three-bladed propeller Kaspar

Part Number Description Q:é'spYe "| unit
KA1000903-02 | Hatch Cap, Tunnel 1 pcs
C9997798Z Three-bladed propeller Kaspar 1 set
C9997798A Operating handle of propeller CR3 -V |1 pcs
C9997798F Three-bladed propeller spinner 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular |4 pcs
C9996504 Washer DIN 125 A4-6.4mm 8 pcs
C9996565 Washer DIN 9021-6.4mm VZ 8 pcs
C9996064 Bolt DIN 912 M6x60-8.8 1 pcs
C9996161 Screw ISO 7380 M5x12 2 pcs
C9996165 Bolt DIN 912 M6x55-8.8 3 pcs
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SPINER KASPAR INSTALLATION

[C9997798F |

C9996025

L Q-ty per .
Part Number Description ASSY Unit
C9996025 Bolt DIN 912 M4x16-8.8 6 pcs
C9997798F Three-bladed propeller spinner 1 pcs
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PRoOPELLER KASPAR INSTALLATION

Q-ty per
ASSY
C9997798Z Three-bladed propeller Kaspar 1 set

Part Number Description Unit
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FLIGHT DESIGN

C9997798Z]

C999779872

. Q-ty per .
Part Number Description ASSY Unit
C9996504 Washer DIN 125 A4-6.4mm 4 pcs
C9997798Z Three-bladed propeller Kaspar 1 set
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HANDLE MouNTING, KASPAR PRoOPELLER CONTROL

C9996161

IKA1000903-02 |

C9997798A ’, i

By )
850 o
9 Eae— Pl
:
Part Number Description Q-ty per | i
ASSY

KA1000903-02 [ Hatch Cap, Tunnel 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular |4 pcs
C9996504 Washer DIN 125 A4-6.4mm 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 8 pcs
C9996064 Bolt DIN 912 M6x60-8.8 1 pcs
C9996161 Screw ISO 7380 M5x12 2 pcs
C9996165 Bolt DIN 912 M6x55-8.8 3 pcs
C9997798A Operating handle of propeller CR3 -V |1 pcs
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KA5090500-03 - HANDLE MouUNTING, NEuFORM PRoOPELLER CONTROL

C9996161

[KA1000903-03 |

[C9997799G] ?
[KA5090502-03 | :
C9996334
C9996565 20
C9996504A] 4 g
— ¢ 9

i T % KRS0

| 3
KA6061040
C9996065

[KA5090501-03|

.- -ty per .
Part Number Description QAgSpY Unit
KAG6061040 Bolt 2 pcs
KA1000903-03 | Hatch Cap, Tunnel 1 pcs
KA5090501-03 | Bush, Short 4 pcs
KA5090502-03 | Bush, Long 2 pcs
KA5090503-03 | Bolt M6x65 1 pcs
C9997799G Operating handle of propeller CR3 -V |1 pcs
C9996334 Self-locking nut DIN 985-M6, regular |4 pcs
C9996504A Washer DIN 125 A4-6.4mm 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 12 pcs
C9996065 Bolt DIN 912 M6x70-8.8 1 pcs
C9996161 Screw ISO 7380 M5x12 2 pcs
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FLIGHT DESIGN

Chapter6:FlightControl

CHAPTER 6: FLIGHT CONTROL

Engine Control

Q-ty per

Part Number Description ASSY Unit
KA6010100 Throttle box 1 pcs
C9993192 Cable housing 1.9x5.0 4.4 m
C9996035 Bolt DIN 912 M5x16-8.8 4 pcs
C9996037 Bolt DIN 912 M5x20-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 1 pcs
C9996161 Screw ISO 7380 M5x12 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular |11 pcs
C9996336 Self-locking nut DIN 985-M8, regular |2 pcs
C9996503 Washer DIN 125 A2-5.3mm 5 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
C9997065B Steel rope 7x7 1 mm 5.1 m
C9997816B Cable stop 621.1-Z215.2 zk 1 pcs
C9997816C Cable stop 1806-Z ni 2 pcs
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Chapter6:FlightControl

COVERING PLATE INSTALLATION

C9996161

KA6010001

KA6010100

N:r?l:er Description Q:gSpYe | unit
KAG6010010 | Covering plate assembly 1 pcs
KA6010100 | Throttle box 1 pcs
C9996161 Screw ISO 7380 M5x12 4 pcs
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KA6010001 - CoVvERING PLATE

KA6010001
C9996207

C9996333

KA6010005

KA6010106

KA6010104
@ KA6010105
N :na:l‘)ter Description Q:gSpYe "| unit

KA6010001 [ Covering plate 1 pcs
KAG6010005 [ Return spring 1 pcs
KA6010103 | Washer with hole 1 pcs
KA6010104 | Lever 1 pcs
KA6010105 | Bush 1 pcs
KA6010106 | Pin 1 pcs
C9996207 |Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
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KA6010001 1 - CovERING PLATE FirsTt_S/N 04-05-04

KA6010001

Part o Q-ty per .
Number Description ASSY Unit
KA6010001 | Covering plate 1 pcs
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Chapter6:FlightControl

KA6010110 - CHOKE

C9997065B

KA6010113

KA6010112

KA6010111

C9997060

N :;rlser Description Q:gspf r Unit
KA6010111 | Bush 1 pcs
KA6010112 | Plate 1 pcs
KA6010113 | Bolt 1 pcs
C9997060 | Thimble 2 mm 1 pcs
C9997051 [ Nicopress oval sleeve 1.5-1.7 mm for 1.6mm cable |1 pcs
C9997065B | Steel rope 7x7 1 mm 2.3 m
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KA6010100 - THrRoTTLE Box (1)

C9996042
C9996035

C9996563

C9996039
KA6010151

KA6010156

C9996037

C9996503

C9996333
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Chapter6:FlightControl

KA6010100 - THrRoTTLE Box (2)

KA6010130
KA6010110

KA6010120

KA6010152

C9996650

)

KA6010140

C9996505

KA6010107

C9996336

KA6010101

Q
N:r:‘\:er Description Q:gSpYe " | unit
KA6010101 |Body 1 pcs
KA6010107 |Bolt M8x39 1 pcs
KA6010108 |Bolt M8x82 1 pcs
KA6010110 |Choke 1 pcs
KA6010120 | Trimm 1 pcs
KA6010126 | Trim tab control lever 1 pcs
KA6010130 | Throttle 1 pcs
KA6010140 |Brake 1 pcs
KAG6010151 | Main plate 1 pcs
KA6010152 | Fixation angle 2 pcs
KA6010156 | Fixation plate 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 4 pcs
C9996037 Bolt DIN 912 M5x20-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 9 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 5 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 4 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
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COVERING PLATE First _S/N 05-06-01

C9996161 C9996162

|KA6010001-01]

|[KA6010100-01|

e -ty per .

Part Number Description QAgSpY Unit
KAG6010001-01 | Covering plate assembly 1 pcs
KA6010100-01 | Throttle box 1 pcs
C9996161 Screw ISO 7380 M5x12 2 pcs
C9996162 Screw ISO 7380 M5x16 2 pcs
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KA6010000-01 — THRoTTLE Box MOUNTING First _S/N 05-06-01

C9996029

C9996164A

C9997703B

C9997056E

C9996039 KA6010129

C9996503

|[KA6010156-01|

C9997065B
|[KA6010157-01|
IKA6010151-01 |

C9996333
C996562A

. -
C9996332 = l 1

1
L
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KA6010100-01 — THRoTTLE Box First _S/N 05-06-01

KA6010130

|[KA6010140-1]

KA6010110

[C9996505]

[KAB010153-01]
C9996565

[KA6010123-01|

«

[KAG010107-01\
C9996336

b

|[KA6010108-01]
|IKA6010124-01 |

C9996364
[C9996334|
[C9996504|
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N -ty per .
Part Number Description QAgSpY Unit
KA6010151-01 | Main Plate 1 pcs
KA6010110 Choke 1 pcs
KA6010130 Trottle 1 pcs
KA6010142 Plate 1 pcs
KA6010153-01 [ Support 1 pcs
KA6010156-01 | Fixation Plate 1 pcs
KA6010101-01 | Body 1 pcs
KA6010152-01 | Fixation Angle 1 pcs
KA6010157-01 | Angle 1 pcs
KA6010107-01 | Bolt M8x28 1 pcs
KA6010129 Pointer, Trim Tab Position 1 pcs
KA6010108-01 | Bolt M8x60 1 pcs
KA6010123-01 [ Steering Wheel 1 pcs
C9996164A Bolt DIN 912 M4x12-8.8 4 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996026 Bolt DIN 912 M4x20-8.8 2 pcs
C9996502 Washer DIN 125 A2-4.3mm 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 4 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 6 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996336 Self-locking nut DIN 985-M8, regular 2 pcs
C9996364 Cap for nut M6 1 pcs
C9996834 Countersunk rivet nut, steel, M5 2 pcs
C9996602 Stainl. steel rivet A2 3.2x8 1 pcs
C9997703B Spring 0,5x5,0x25,0 1 pcs
C9997051 Nicopress oval sleeve 1.5-1.7 mm 3 pcs
C9997056E Nicopress stop sleeve 1.5-1.7 mm 1 pcs
C9997816B Cable stop 621.1-Z215.2 zk 1 pcs
C9996562A Washer DIN 9021-4.3 mm A4 8 pcs
C9996029 Bolt DIN 912 M4x35-8.8 2 pcs
C9997065B Steel rope 7x7 1 mm 0,5 m
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KA6010130 - THROTTLE

KA6010131

KA6010133

C9996334

.,

C9996060
C9996504

KA6010134

KA6010135

KAG010136 oo Description QYL unit
KA6010131 | Grip 1 pcs
KA6010132 | Grip 1 pcs
KA6010133 | Plate 1 pcs
KA6010134 [ Roller 2 pcs
KA6010135 |Bush 2 pcs
KA6010136 |Roller yoke 2 pcs
C9996219 | Bolt DIN 7991 M6x35 A2 1 pcs
C9996060 |Bolt DIN 912 M6x35-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |1 pcs
C9996504 |Washer DIN 125 A2B-6.4 mm 2 pcs
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KA6010120 - TRiMm

C9996216
KA6010121

KA6010123

[C9996334

KA6010124
C9996504

KA6010125

N:rzrt:er Description Q:gSpYe | unit
KA6010121 | Grip 1 pcs
KA6010122 | Grip 1 pcs
KA6010123 | Plate 1 pcs
KA6010124 | Bolt 1 pcs
KA6010125 | Bush 2 pcs
KA6010127 |Lock for trim tab control lever 1 pcs
C9996216 | Bolt DIN 7991 M6x20-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 1 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 1 pcs
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KA6010140 - BRAKE

C9996219
KA6010143

KA6010141

KA6010142

N:r?lrt:er Description Q:gSpYe r Unit
KA6010141 | Grip 1 pcs
KA6010142 | Plate 1 pcs
KA6010143 | Grip 1 pcs
C9996219 |Bolt DIN 7991 M6x35 A2 |1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved

Release 5. Issue 21.January.2008



FLIGHT DESIGN Chapter6:FlightControl

KA6010140 1 - BRAKE First _S/N 05-06-01

C9996222

[KAG6010143]
KA6010141
KA6010142

NuPna1:er Description Q:gspf r Unit
KA6010141 | Grip 1 pcs
KA6010142 | Plate 1 pcs
KA6010143 | Grip 1 pcs
C9996222 |Bolt DIN 7991 M6x50 A2 |1 pcs
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TrROSS

C9997816C C9993192 C9997065B

N:r:rt:er Description Q:gspf r Unit
C9993192 | Cable housing 1.9x5.0 4.4 m
C9997065B | Steel rope 7x7 1 mm 2.8 m
C9997816B | Cable stop 621.1-Z215.2 zk 1 pcs
C9997816C | Cable stop 1806-Z ni 2 pcs

C9997816B

/”/
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Aileron Cotrol
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KA6020000_1 - Aileron Cotrol

Part Number Description Q:gspYer Unit
KA6020003 |Bush 12 pcs
KA6020005 |[Bush 4 pcs
KAB6020010L [ Push-pull rod, left 1 pcs
KA6020010R | Push-pull rod, right 1 pcs
KA6020030L | Rod 12x1.5 in the wing 1 pcs
KA6020030R | Rod 12x1.5 in the wing 1 pcs
KA6020040L | Rocker 1 pcs
KAB6020040R [ Rocker 1 pcs
KA6020044 |Angle 4 pcs
KA6020008 |Bush 4 pcs
KA6020050L [ Aileron control rod rib box , left 1 pcs
KA6020050R | Aileron control rod rib box 1 pcs
KA6020060 | Cable 2 pcs
KA6020130 |Rear fork rod support 1 pcs
KA6020200 |Fork rod 1 pcs
KA6020210 |[H-Bracket 1 pcs
KA6020300L | Rod rocker 1 pcs
KA6020300R | Rod rocker 1 pcs
KA6020320L | Side bracket 1 pcs
KAB6020320R | Side bracket 1 pcs
KA6020321 |Pin 2 pcs
KA6020400 |Rod 2 pcs
KA6020500 |Rod 12x1.5 under pyramid 2 pcs
KA6040103 | Stopper 2 pcs
KA6050001 |[Bush 8 pcs
KA3010203 |[Bush 4 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996059 Bolt DIN 912 M6x30-8.8 2 pcs
C9996060 Bolt DIN 912 M6x35-8.8 12 pcs
C9996061 Bolt DIN 912 M6x40-8.8 6 pcs
C9996062 Bolt DIN 912 M6x45-8.8 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 2 pcs
C9996064 Bolt DIN 912 M6x60-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 2 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 8 pcs
C9996259A | Bolt DIN 931 M6x30-8.8 3 pcs
C9996259S | Bolt DIN 931 M8x55-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996284 Bolt DIN 933 M6x16-8.8 3 pcs
C9996284B |Bolt DIN 933 M6x20-8.8 1 pcs
C9996288 Bolt DIN 912 M6x70, A2 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 35 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 34 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs
C9996565 Washer DIN 9021-6.4mm VZ 8 pcs
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KA6020500 - Rop & KA6040103 - StoPPER

KA6040103
C9996042

C9996060
KA6020003

C9996062 C9996333
C9996503 KA6020500
N:r:ger Description Q:gSpYe "| Unit

KA6020003 | Bush 2 pcs

KA6020005 [Bush 2 pcs

KAG6020500 [ Rod 12x1.5 under pyramid 1 pcs

KA6040103 | Stopper 1 pcs

C9996042 (Bolt DIN 912 M5x45-8.8 1 pcs

C9996060 |[Bolt DIN 912 M6x35-8.8 1 pcs

C9996062 |[Bolt DIN 912 M6x45-8.8 1 pcs

C9996333 [ Self-locking nut DIN 985-M5, regular |1 pcs

C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs

C9996503 |[Washer DIN 125 A2-5.3mm 1 pcs

C9996504 |[Washer DIN 125 A2B-6.4mm 2 pcs
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KA6020210 - H-BRACKET

C9996207

KA6020210

C9996563
C9996283

4
v

=

C9996503

C9996333
Part o Q-ty per .
Number Description ASSY Unit
KA6020210 |H-Bracket 1 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular | 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996563 [ Washer DIN 9021-5.3mm VZ 2 pcs
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KA6020130 - REAR Fork Rob SupPPoORT

C9996565
C9996284

KA6020130
C9996259A

C9996504
C9996334;

N:r?\rt:er Description Q:gspYe "| unit
KA6020130 | Rear fork rod support 1 pcs
C9996259A | Bolt DIN 931 M6x30-8.8 1 pcs
C9996284 | Bolt DIN 933 M6x16-8.8 3 pcs
C9996334 | Self-locking nut DIN 985-M6, regular | 4 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 4 pcs
C9996565 | Washer DIN 9021-6.4mm VZ 4 pcs
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KA6020200 - Fork Robp

C9996259S

N::lrt:er Description Q:gspYe "| Unit
KA6020200 | Fork rod 1 pcs
KA3010203 |Bush 4 pcs
C9996259S | Bolt DIN 931 M8x55-8.8 |2 pcs
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KA6020000 - AiLERoN CONTROL

KA6020006

C9996164A
[C9996232]

KA6020200

KA6020200

€9996502

*

C9996332 o

KA6020007

Part Number Description Q:gspYe r Unit
KA6020200 Fork rod 1 pcs
KA6020004 Lock Plate 1 pcs
KA6020007 Lock Plate 1 pcs
KA6020006 Washer 4 pcs
C9996232 Bolt DIN 931 M8x35-8.8 2 pcs
C9996164A |[Bolt DIN 912 M4x12-8.8 4 pcs
C9996332 Self-locking nut DIN 985-M4, regular (4 pcs
C9996502 Washer DIN 125 A2-4.3mm 4 pcs
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KA6020060 - CaBLe & KA6020400 - VERTICAL RoD

KA6020400
KA6020003

C9996334

C9996504

-

N:rzger Description Q:gspf " | unit
KA6020003 | Bush 2 pcs
KA6020060 | Cable 1 pcs
KA6020400 | Rod 1 pcs
KA6050001 [ Bush 4 pcs
C9996062 |Bolt DIN 912 M6x45-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 2 pcs

KA6050001
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FLIGHT DESIGN

KA6020300 - Rop-RoCKER

KA6020003
C9996288

[KA6020300L |

KAG6020300R

C9996061
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KA6020320 - SipeE BrRacker & KA6020300 - Rop-RoCcKER

C9996334

C9996060

C9996504

KA6020320R
|[KA6020300R|

C9996565

KA6020321

Part Number Description Q:gspYe " | unit
KA6020003 |Bush 4 pcs
KA6020300L | Rod rocker 1 pcs
KAG6020300R | Rod rocker 1 pcs
KA6020320R | Side bracket 1 pcs
KA6020321 |Pin 2 pcs
C9996061 Bolt DIN 912 M6x40-8.8 1 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996288 Bolt DIN 912 M6x70, A2 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular |6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 5 pcs
C9996565 Washer DIN 9021-6.4mm VZ 2 pcs
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KA6020050R - AiLeroN CoNnTROL Rob RiB Box

KA6020021

|[KA6020050R

Part Number Description Q-ty per | it
ASSY
KAG6020050R | Aileron control rod rib box 1 pcs
C9996061 Bolt DIN 912 M6x40-8.8 1 pcs
KA6020021 |[Bolt M6x26 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 3 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs




FLIGHT DESIGN Chapter6:FlightControl

KA6020010 - PusH-puLL Rob & KA6020030 - Robp

KA6020010L
KA6020010R

C9996060

C9996504
C9996334

KA6020030L

KA6020030R
Part Number Description Qty per| it

ASSY

KAG6020010L | Push-pull rod, left 1 pcs
KA6020010R | Push-pull rod, right 1 pcs
KA6020030L [Rod 12x1.5 in the wing 1 pcs
KAG6020030R | Rod 12x1.5 in the wing 1 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
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FLIGHT DESIGN

Chapter6:FlightControl

WA6020010 - Rop, AiLEroN, Long & KA6020030 - Robp

[WA6020010 |

=

KA6020030L

KA6020030R

First S/N 05-03-02

e -ty per .
Part Number Description QAgSpY Unit
WAG6020010 [Rod, Aileron, Long 1 pcs
KA6020030L [Rod 12x1.5 in the wing 1 pcs
KA6020030R [ Rod 12x1.5 in the wing 1 pcs
KA6020021 |Bolt M6x26 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 4 pcs
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KA6020021

C9996504
C9996334
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FLIGHT DESIGN Chapter6:FlightControl

KA6020000 - MouNnTING OF RoD, AILERON

Console, Right

Aileron

-

KA6020030L
KAG6020030R C9996504

C9996565
C9996219 “ A
ey h
N\
\ lﬁ\
< BNV L
LW

. Q-ty per .
Part Number Description ASSY Unit
C9996219 Bolt DIN 7991 M6x35 A2 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 3 pcs
C9996565 Washer DIN 9021-6.4mm VZ 1 pcs
KA6020030L |Rod, left 1 pcs
KA6020030R | Rod,right 1 pcs
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Chapter6:FlightControl

KA6020040 - RocKER

KA6020044

KA6020046

KA6020040L
KA6020040R

Q-ty per

Part Number Description ASSY Unit
KA6020040L | Rocker 1 pcs
KAG6020040R | Rocker 1 pcs
KA6020044 |[Angle 2 pcs
KA6020046 |Bush 2 pcs
C9996063 Bolt DIN 912 M6x50-8.8 1 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
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C9996063

C9996208
C9996504

C9996334

Release 5. Issue 21.January.2008



p=aof

FLIGHT DESIGN

Chapter6:FlightControl

KA6020040 - RocKER

KA6020044

KA6020008

KA6020040L
KA6020040R

Q-ty per

Part Number Description ASSY Unit
KA6020040L | Rocker 1 pcs
KA6020040R | Rocker 1 pcs
KA6020044 |[Angle 2 pcs
KA6020008 | Washer 2 pcs
KA6020023 | Bolt M6x40 1 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 1 pcs
C9996504 Washer DIN 125 A2B-6.4mm 1 pcs
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KA6020023

€9996208
C9996504
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KA6020010 - PusH-PuLL Robp

N:rfn'l;ter Description Q:gspf r Unit
KA6020011 | Tip 2 pcs
KA6020012 | Tube 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 8 pcs
C9997006A [ Rod end bearing, ext. thread GA6 2 pcs

KA6020012

KA6020011
C9996334
C9997006A
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WA6020010 - Rop, AiLERON, LoNG First S/N 05-03-02

N:;ger Description Q:gspYe r Unit
KA6020011 [ Tip 2 pcs
WAB6020012 | Tube 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 8 pcs
C9997006A |Rod end bearing, ext. thread GA6 2 pcs

WAG6020012

KA6020011
C9996334

C9997006A
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KA6020030 - Rop

Part Number Description Q:gSpYer Unit
KA6020031 |Tip 2 pcs
KA6020032 |Tube 1 pcs
KA6020033 | Tube 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
C9997006A [Rod end bearing, ext. thread GA6 2 pcs

KA6020031

C9996334
C9997006A!

KA6020032
KA6020033

C9996650
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FLIGHT DESIGN

KA6020040 - OutER ROCKER

Chapter6:FlightControl

o -ty per .
Part Number Description QAgSpY Unit
KA6020041L |Upper plate 1 pcs
KAG6020041R | Upper plate 1 pcs
KA6020042 |Body 2 pcs
KA6020043 |Lower plate 2 pcs
KA6020045 |Bush 1 pcs
C9996204 Bolt DIN 7991 M4x16-10,9 |3 pcs
C9997024 Bearing SKF 686 2 Z 2 pcs

KA6020041L
KA6020041R

KA6020043

Copyright © 2008 Flight Design GmbH. All Rights reserved

C9996204

KA6020042

KA6020045
C9997024
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KA6020050 - Rop

Part Number Description Q:gspYer Unit
KA6020031 [ Tip 2 pcs
KA6020033 | Tube 1 pcs
KA6020051 Tube 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular |2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 4 pcs
C9997006A |Rod end bearing, ext. thread GA6 2 pcs

KA6020031

C9996334

C9997006A KA6020033
= KA6020051

C9996650
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KA6020060 - CABLE

C9997703E
C9997060

C9997051
C9997065D

C9997059
C9997062

N:na;:er Description Q:gSpYe " | Unit
C9997051 Nicopress oval sleeve 1.5-1.7 mm for 1.6mm cable | 3 pcs
C9997059 | Flat clip DUPLEX, 1.4401 for 2 mm cable 1 pcs
C9997060 | Thimble 2 mm 2 pcs
C9997062 | Thimble 3 mm 2 pcs
C9997065D | Steel rope 7x7 1.6 mm 1 m
C9997703E | Spring 2.5x15x81 1 pcs
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FLIGHT DESIGN

KA6020130 - REAR ForRK SuPPORT

o -ty per .
Part Number Description QA&)‘:SPY Unit
KA6020131L | Support left 1 pcs
KAG6020131R | Support right 1 pcs
KAG6020132 | Center plate 1 pcs
KA6020133 |Body 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular | 4 pcs
C9996283 Bolt DIN 933 M5x16-8.8 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 4 pcs
C9996651 Stainl. steel rivet A2 4x9.5 4 pcs
C9997002B |Bearing SC8 1 pcs

KA6020132
C9996651

C9996333
C9996283

KA6020131R

KA6020131L

KA6020133

C9997002B
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KA6020210 - H-BRACKET

KA6020132
C9996333
C9996503

C9997731E

C9996283|
<
KA6020212
C9997002B
\1 KA6020133
KA6020211
C9996651
Part L Q-ty per \
Number Description ASSY Unit
KA6020211 | Right support 1 pcs
KA6020212 | Left support 1 pcs
KA6020132 | Center plate 1 pcs
KA6020133 | Body 1 pcs
C9996283 | Bolt DIN 933 M5x16-8.8 4 pcs
C9996333 | Self-locking nut DIN 985-M5, regular | 4 pcs
C9996503 |Washer DIN 125 A2-5.3mm 4 pcs
C9996651 Stainl. steel rivet A2 4x9.5 4 pcs
C9997002B | Bearing SC8 1 pcs
C9997731E | Grommet 10 mm 2 pcs
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Chapter6:FlightControl

KA6020300 - Rob RocKER

KA6020300L
KA6020300R

C9997006A

0
Q
. Q-ty per .
Part Number Description ASSY Unit
KA6020300L | Rod rocker 1 pcs
KA6020300R [ Rod rocker 1 pcs
C9997006A |Rod end bearing, ext. thread GA6 |2 pcs
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KA6020400 - Rop

N:na1:er Description Q:gspf r Unit
KA6020401 | Tip 2 pcs
KA6020402 | Tube 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 8 pcs
C9997006A | Rod end bearing, ext. thread GA6 2 pcs

KA6020402

KA6020401

C9996334

C9997006A!
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KA6020500 - Rop

Part L Q-ty per L
Number Description ASSY Unit
KA6020031 | Tip 24 pcs
KA6020501 | Tube 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 4 pcs
C9997006A [ Rod end bearing, ext. thread GA6 2 pcs
C9996650
KA6020501
KA6020031
C9996334

C9997006A!
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KA6062000 — AiLeEroN Trim MecHANISM MOUNTING

View A |
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C9996025

C9996502

KA6062020
C9996208

FLIGHT DESIGN Chapter6:FlightControl
View A
1 C9996057
) @ 1Y

C9996162
C9996504

N::mrI:er Description Q:gspf | unit
KA6062100 | Control Unit, Assembly 1 pcs
KA6062020 | Rope, Aileron Trim Mechanism Control 1 pcs
KA6060004 | Bush 1 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 2 pcs
C9996057 |Bolt DIN 912 M6x20-8.8 1 pcs
C9996162 | Screw ISO 7380 M5x16 4 pcs
C9996208 |Bolt DIN 7991 M5x20-8.8 1 pcs
C9996502 |Washer DIN 125 A2-4.3mm 4 pcs
C9996503 |Washer DIN 125 A2-5.3mm 4 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 14 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 3 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 5 pcs
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FLIGHT DESIGN Chapter6:FlightControl

View B

C9996333
C9996334 \\
KA6062108
C9996503
C9996040
o C9996061
e \[KAB062222
KA60622 ;l KA6062020
C9996216
KA6050001
Part o Q-ty per .
Number Description ASSY Unit
KA6062220 | Rocker, Upper 1 pcs
KAG6050001 | Bush 2 pcs
KA6062108 | Support, Upper Rocker 2 pcs
C9996216 |Bolt DIN 7991 M6x20-8.8 2 pcs
C9996061 |Bolt DIN 912 M6x40-8.8 1 pcs
C9996040 |Bolt DIN 912 M5x35-8.8 2 pcs
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FLIGHT DESIGN Chapter6:FlightControl

KA6062100 - ConTrROL UNIT, ASSEMBLY

KL6062110
KL6062103

€9996602 C9996202

KL6062107

C9996058
KL6062106

C9996062
C9996504

KA6062202
KA6062210
C9996804

C9997001
[KA3020032]

[KL6062101]

KA6062102

C9996806
KA6062010 ‘1
7
N:rzrl:er Description Q:gSpYe | unit
KA3020032 | Body, Bearing 1 pcs
KA6062010 | Rod 1 pcs
KL6062101 | Hub 1 pcs
KA6062102 | Steering Wheel, Trim Control 1 pcs
KL6062103 | Bush 1 pcs
KL6062106 | Lead Screw 1 pcs
KL6062107 | Locking Bolt 1 pcs
KL6062110 | Bracket 1 pcs
KA6062201 | Support, Left 1 pcs
KA6062202 | Support, Right 1 pcs
KA6062210 | Rocker, Lower 1 pcs
KA6062212 | Bush, Lower Rocker 1 pcs
C9996058 | Bolt DIN 912 M6x25-8.8 1 pcs
C9996202 |Bolt DIN 7991 M4x10-10,9 2 pcs
C9996602 | Stainl. steel rivet A2 3.2x8 8 pcs
C9996804 |Pin SBB04x16 2 pcs
C9996808 | Cotter pin DIN 94 2x25 1 pcs
C9996806 | Cotter pin DIN 94 1.6x16 1 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 3 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 2 pcs
C9997001 |Bearing GE6 DO 1 pcs
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KA6020710 - ScrReenN, AiLERON Robps, INSTALL

KA6020711

C9996164A

C9996833

C9996164A
[C9996164]

_ A KA6020712

C9996562
C9996332A

N::l:er Description Q;\tgspYe r Unit
KA6020711 [ Screen 1 pcs
KA6020712 |[Angle 1 pcs
C9996164 Bolt DIN 912-M4x10-8.8 1 pcs
C9996164A |Bolt DIN 912 M4x12-8.8 5 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 6 pcs
C9996332A | Self-locking nut DIN 985-M4, regular | 1 pcs
C9996833 Countersunk rivet nut, steel, M4 5 pcs
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FLIGHT DESIGN Chapter6:FlightControl

PLExiGLASS STEERING COVER

C9996833 C9996025

C9996161

C9996562
KB6020702

N:r?l:er Description Q;\tgspYe "l unit
KB6020702 |Plate, Rear 1 pcs
C9996161 Screw ISO 7380 M5x12 4 pcs
C9996025 Bolt DIN 912 M4x16-8.8 8 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 12 pcs
C9996833 Countersunk rivet nut, steel, M4 12 pcs
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FLIGHT DESIGN Chapter6:FlightControl

[KB6020701]

[C9996025 |

\ [C9996562]

|[KB6020701-01]

Part Number Description Q:gspYer Unit
KB6020701 Plate, Side 2 pcs
KB6020701-01 |Plate, Side 2 pcs
C9996025 Bolt DIN 912 M4x16-8.8 8 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 12 pcs
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Chapter6:FlightControl

Flap Control

N::lger Description Q/;tgspYe " Unit
KA6030005 | Bush 1 pcs
KAG030006 | Safety plate 2 pcs
KA6030007 | Bush 3 pcs
KA6030200 | Transverse rod 1 pcs
KA6030300 | T- bracket 1 pcs
KA6030310 | Cable 1 pcs
KA6030400 | Commutation unit 1 pcs
KA6060004 |Bush 1 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 4 pcs
C9996042 |Bolt DIN 912 M5x45-8.8 4 pcs
C9996060 |Bolt DIN 912 M6x35-8.8 1 pcs
C9996064 |Bolt DIN 912 M6x60-8.8 2 pcs
C9996083 | Bolt DIN 912 M8x60-8.8 1 pcs
C9996207 |Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |5 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |3 pcs
C9996336 | Self-locking nut DIN 985-M8, regular |1 pcs
C9996503 |Washer DIN 125 A2-5.3mm 5 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 4 pcs
C9996505 |Washer DIN 125 A-8.4mm VZ 3 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 2 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



Chapter6:FlightControl

KB6030000 - CommutaTioN UNIT INSTALLATION (1)

C9996336

C9996083 C9996334

C9996505 1C9996504

C€9996060

KA6030005

KS6030400
KB6030400




FLIGHT DESIGN Chapter6:FlightControl

KB6030000_1 - CommutaTIiON UNIT INSTALLATION (1) First S/N 04-04-02

[KB6030013]

KA6030202 ﬂ:’d/

C9996505
C9996336

KB6030005

KB6030400

KB6030206
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KA6030000 - CommuTaTION UNIT INSTALLATION (2)

C9996025

KA6030006

KS6030400

KB6030400
N:;rt:er Description Q:gspf "| unit
KA6030005 | Bush 1 pcs
KA6030202 | Lever 2 pcs
KB6030206 | Plate of Level 2 pcs
KS6030400 | Commutation unit 1 pcs
KB6030400 | Commutation unit 1 pcs
KAG030006 | Safety plate 2 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 4 pcs
KB6030013 | Bolt 2 pcs
KB6030015 | Bolt 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 1 pcs
C9996336 | Self-locking nut DIN 985-M8, regular 1 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 1 pcs
C9996505 |Washer DIN 125 A-8.4mm VZ 3 pcs
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Chapter6:FlightControl

KA6030310 - STEEL CABLE INSTALLATION

KA6030007.
KA6030310
C9996503 KA6060004
C9996333
C9996207
Part o Q-ty per .
Number Description ASSY Unit
KA6030007 |Bush 1 pcs
KA6060004 |Bush 1 pcs
KA6030310 |Cable 1 pcs
C9996207 | Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 1 pcs
C9996503 | Washer DIN 125 A2-5.3mm 1 pcs
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T- BRACKET INSTALLATION

C9996042

C9996333
C9996503

N:r?lger Description Q;\thpYe " | Unit
KAG6030007 | Bush 2 pcs
C9996042 |Bolt DIN 912 M5x45-8.8 4 pcs
C9996064 | Bolt DIN 912 M6x60-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |4 pcs
C9996334 | Self-locking nut DIN 985-M6, regular | 2 pcs
C9996503 | Washer DIN 125 A2-5.3mm 4 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
C9996565 | Washer DIN 9021-6.4mm VZ 2 pcs

KA6030007
C9996504

C9996064 ._
> C9996334

C9996565




FLIGHT DESIGN Chapter6:FlightControl

KA6030200 - TRANSVERSE Robp

C9996653 C9996503
C9996333

KA6030210

KA6030203
KA6030202
C9996332
C9996026
KA6030201 KA6030220
Part . Q-ty per .
Number Description ASSY Unit
KA6030201 | Tip 2 pcs
KA6030202 | Lever 2 pcs
KA6030203 | Bush 1 pcs
KA6030210 | Transverse rod tube 1 pcs
KA6030220 | Transverse rod tube 1 pcs
C9996042 |Bolt DIN 912 M5x45-8.8 3 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |3 pcs
C9996503 |Washer DIN 125 A2-5.3mm 3 pcs
C9996653 | Stainl. steel rivet A2 4x11.5 8 pcs
C9996026 |Bolt DIN 912 M4x20-8.8 2 pcs
C9996332 | Self-locking nut DIN 985-M4, regular | 2 pcs
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Chapter6:FlightControl

KA6030200 1- TRANSVERSE Rob

First S/N 04-04-02

C9996334

C9996504

KB6030012
KB6030206

KB6030013

N::l:er Description Q:gSpYe "| unit
KB6030013 | Bolt M6x36 4 pcs
C9996334 | Self-locking nut DIN 985-M5, regular | 4 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 4 pcs
KB6030012 | Spacer 2 pcs
KB6030206 | Plate of Level 2 pcs
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KA6030300 - T-BRACKET

C9996333

|[KAG030303L|
|[KAB030303R|

KA6030301

C9996283C
KB6030320
[KAB030304L]

C9996283
KAG030304R]

[KAB030307 |

C9996503

C9996503 C9996035 KA6030305

C9996025
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Chapter6:FlightControl

T-bracket, Beam & Angles, Bracket & Small Angles

o -ty per .
Part Number Description QAgSpY Unit
KAG6030301 |[Upper angle 1 pcs
KA6030302 |Bracket 1 pcs
KAB030303L [ Small angle, left 1 pcs
KAG6030303R [ Small angle, right 1 pcs
KA6030304L | Main angle, left 1 pcs
KAG030304R [ Main angle, right 1 pcs
KA6030305 |Bush 2 pcs
KA6030306 |Angle 2 pcs
KA6030307 |Bracket 1 pcs
KB6030320 | Support 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 4 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996283C |Bolt DIN 933 M5x20-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular | 10 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 10 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997025 Bearing SKF 608-2RZ 1 pcs
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KB6030320 - SupporT & KA6030303 - SmaLL ANGLES

KA6030303L

C9996060

C9996334
C9996504

KAG6030302

C9997025

Beam & ANGLE

C9996333
C9996503

KA6030307 KA6030306

C9996039
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KB6030300 4 - T-BRACKET First S/N 05-07-02

% C9996503

C9996333

|__..!_i‘1
KB6030301 & C9996283
KB6030309
|[KB6030304R|

|[KB6030304L |

C9996035

KB6030305
C9996163

.

|KAB030303R |

[KAB030303L | Q C9996334

KA6030321

C9996504

KA6030302

C9997025
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KB6030307 - BEam LowER, T-BRACKET

C9996333

|KB6030306R |

KA6030322

KB6030307

KB6030300_4 - T-bracket
Ny -ty per .

Part Number Description QAgSpY Unit
KB6030301 | Beam Upper, T-bracket 1 pcs
KA6030302 |Bracket 1 pcs

KAG6030303R | Small angle, right 1 pcs
KA6030303L | Small angle, left 1 pcs
KB6030304R | Support Right, T-bracket 1 pcs
KB6030304L | Support Left, T-bracket 1 pcs
KB6030305 |Bush 2 pcs
KB6030306R | Holder 1 pcs
KB6030306L | Holder 1 pcs
KB6030307 |Beam Lower, T-bracket 1 pcs
KB6030309 |Bar 1 pcs
KA6030321 |Bolt 2 pcs
KA6030322 |Bolt 4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996163 Bolt DIN 912 M4x8-8.8 4 pcs
C9996283 Bolt DIN 933 M5x16-8.8 8 pcs
C9996333 Self-locking nut DIN 985-M5, regular 14 pcs
C9996334 Self-locking nut DIN 985-M6, regular 10 pcs
C9996503 Washer DIN 125 A2-5.3mm 14 pcs
C9996504 Washer DIN 125 A2B-6.4mm 10 pcs
C9997025 Bearing SKF 608-2RZ 1 pcs
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KS6030400 - CommutatioN UniT, ENGLISH VERSION

KA6030404
KA6030405
KA6030403
KA6030409
KA6030402
C9996285
C9996332 KA6030407
C9996502
C9997788
C9996022
C9996331
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KS6030400 - CommutaTioN UNiT AssemBLY, ENGLISH VERSION

KAG6030405

C9996285
KA6030404
KA6030402
KA6030401
C9996025
C9997198B
o
- C9996332
C9996022
C9996332 /
KA6030407
=

C9996331
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KS6030400 - Commutation unit, English Version

N::lrt:er Description Q;\tgspYe "| Unit
KA6030401 | Guide bracket 2 pcs
KA6030402 | Clamp 2 pcs
KA6030403 | Stop angle 1 pcs
KAG6030404 | Tip 1 pcs
KA6030405 | Tube 1 pcs
KA6030407 | Stopper 2 pcs
KA6030409 | Plate 1 pcs
C9996022 |Bolt DIN 912 M3x25-8.8 6 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 2 pcs
C9996285 |[Bolt DIN 912 M4x50, A2 4 pcs
C9996331 | Self-locking nut DIN 985-M3, regular | 6 pcs
C9996332 | Self-locking nut DIN 985-M4, regular | 6 pcs
C9996502 |Washer DIN 125 A2-4.3mm 4 pcs
C9997198B | Miniature switch 4 pcs
C9997788 | Electric mechanism MT-10D 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved

Release 5. Issue 21.January.2008




>

FLIGHT DESIGN Chapter6:FlightControl

KB6030400 - CommurtatioN UniT, GERMAN VERSION

[KAG030404]
[KA6030403]
KA6030405
KA6030402
KA6030401
C9996029 a
C9996332
£
£
C9996285
C9996332
C9996502
C9996025
) C9996332
C9996502
KA6030407
C9996022
C9996331
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KB6030400 - CommurtatioN UnNiT AssemBLY, GERMAN VERSION

C9996285

KA6030404
KAG6030405

C9996331
KA6030401

C9996022

C9997198B

KA6030407

C9996332

C9996025
C9996502
C9996332

C9997788
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KB6030400 - Commutation unit, German Version
N:;Lter Description Q:gspf | unit

KA6030401 | Guide bracket 2 pcs
KA6030402 | Clamp 2 pcs
KAG6030403 | Stop angle 1 pcs
KA6030404 | Tip 1 pcs
KA6030405 | Tube 1 pcs
KA6030407 | Stopper 2 pcs
KA6030409 | Plate 1 pcs
KA6030410 | Carrier in assembling 1 pcs
C9996022 |(Bolt DIN 912 M3x25-8.8 6 pcs
C9996025 (Bolt DIN 912 M4x16-8.8 3 pcs
C9996029 (Bolt DIN 912 M4x35-8.8 1 pcs
C9996285 |[Bolt DIN 912 M4x50, A2 4 pcs
C9996331 | Self-locking nut DIN 985-M3, regular |6 pcs
C9996332 | Self-locking nut DIN 985-M4, regular |8 pcs
C9996502 |[Washer DIN 125 A2-4.3mm 5 pcs
C9997198B | Miniature switch 2 pcs
C9997788 | Electric mechanism MT-10D 1 pcs
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KB6030400 1 - CommutAaTioN UNIT First S/N 04-04-02

KB6030403
C9997198B
KB6030407
KB6030410

KB6030409

[KB6030416 |

C9997788B
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KB6030400 1 - CommurtatioN UNiT ASSEMBLY First S/N 04-04-02

KB6030404
KB6030403

KB6030408
C9996331 |+

KB6030406

KB6030401

KB6030405

C9996512A

C9996502

C9996332 C9997 1988 KB6030418
C9996349A KB6030402

C9996021A
KB6030415

KB6030417

KB6030409
C9996506

C9996040
C9997788B

&
-

[KB6030416 |
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KB6030400_1 - Actuator

Part

Q-ty per

Number Description ASSY Unit
KB6030410 Crank 1 pcs
KB6030401 | Guide 1 pcs
KB6030402 |Bridge 1 pcs
KB6030403 | Support Upper 1 pcs
KB6030404 | Tip 1 pcs
KB6030405 | Tube 1 pcs
KB6030406 |Bolt 2 pcs
KB6030407 | Stopper 1 pcs
KB6030408 | Pusher 1 pcs
KB6030409 |Holder 1 pcs
KB6030415 |Bolt 1 pcs
KB6030416 |Support 1 pcs
KB6030417 | Pin 1 pcs
KB6030418 |Bolt 2 pcs
KB6030001 | Spacer 1 pcs
KB6030419 (Bolt 1 pcs
C9996021A | Machine screw 4.8 DIN 84VZ 2x12 4 pcs
C9996270F |Machine screw DIN 965 M4x20 A2 1 pcs
C9996040 |[Bolt DIN 912 M5x35-8.8 1 pcs
C9996289C | Bolt A2 913 4x4 1 pcs
C9996349A | Hexagon nut .934-8 M2 4 pcs
C9996331 | Self-locking nut DIN 985-M3, regular 2 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 1 pcs
C9996512A |Washer VZ 140 HV DIN125 A 2,2 8 pcs
C9996502 |Washer DIN 125 A2-4.3mm 3 pcs
C9996503 |Washer DIN 125 A2-5.3mm 1 pcs
C9996506 |Washer DIN 125 A-10.5mm VZ 1 pcs
C9997198B | Miniature switch 2 pcs
C9997788B | Electric mechanism MT18738 Hub=150mm, 12V |1 pcs
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Stabilizer Control
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KA6040000 - Stabilizer Control
N:rzger Description Q:gSpYe r Unit

KAB6030007 |Bush 1 pcs
KA6040001 | Plastic support 1 pcs
KA6040002 | Support 1 pcs
KA6040006 | Rocker 1 pcs
KA6040007 |Bush 2 pcs
KA6040008 | Rod 1 pcs
KA6040009 |Clamp 1 pcs
KA6040020 | Bracket 2 pcs
KA6040030 | Torsion tube, right 1 pcs
KA6040040 | Torsion tube, left 1 pcs
KA6040050 |Front connection 1 pcs
KA6040060 | Rear connection 1 pcs
KA6040071 | Plate 1 pcs
KA6040100 | Control stick 2 pcs
KS6040110 | Covering 2 pcs
KL6040110 | Covering, leather 2 pcs
KB6040110 | Covering 2 pcs
KA6040111 | Cover base 2 pcs
C9993172F | Shrinking hose 6.4-3.2 0.1 m
C9996025 |Bolt DIN 912 M4x16-8.8 4 pcs
C9996039 |[Bolt DIN 912 M5x30-8.8 3 pcs
C9996042 |[Bolt DIN 912 M5x45-8.8 2 pcs
C9996060 | Bolt DIN 912 M6x35-8.8 4 pcs
C9996064 |[Bolt DIN 912 M6x60-8.8 2 pcs
C9996207 |Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208K | Bolt DIN 7991 M5x25-8.8 8 pcs
C9996210 | Bolt DIN 7991 M5x40-8.8 2 pcs
C9996215 |[Bolt DIN 7991 M6x16-8.8 4 pcs
C9996216 | Bolt DIN 7991 M6x20-8.8 4 pcs
C9996259A | Bolt DIN 931 M6x30-8.8 1 pcs
C9996283 |[Bolt DIN 933 M5x16-8.8 2 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 5 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |19 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |12 pcs
C9996503 | Washer DIN 125 A2-5.3mm 19 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 7 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 5 pcs
C9996602 | Stainl. steel rivet A2 3.2x8 8 pcs
C9997002E |Bearing GE12E 2 pcs
C9997004 | Rod end bearing, int. thread SIGE 2 pcs
C9997011 Angle joint M 6 1 pcs
C9997092 | Push-pull cable TIPO 70 1 pcs
C9997727C | TY-wraps CV-100 white 2 pcs
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KA6040000 - St1aBiLizER CoNTROL (FORWARD PART)

KA6040009
KA6030007

KA6040050
C9996208K

C9997092
KA6040030

[C9996215]
C9997011
C9996334

C9997004

C9996210

~ W ®»; KAG040001

KA6040100

C9996333 -
>

KAB040040
[C9996334] [C9996064]

KA6040006
C9996334

KA6040007

KA6040008

[KA6040071]
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KA6040000 - St1aBiLizER CoNTROL (FORWARD PART)

C9996283C
C9996503

C9996333 C9996259A C9996334
C9996504

C9996334

C9997004

KA6040030 C9996283

KA6040002

[KA6040008]

C9996207

KA6040071
C9996503

C9996333
C9996334

C9997011

KA6040040

KA6040006
C9996334

KA6040007
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KA6040000 - St1aBiLizER CoNTROL (FORWARD PART)

KA6040100

C9996064

€9996210

C9996208K

C9996333

C9996504
C9996334
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KA6040000 - St1aBiLizER CoNTROL (FORWARD PART)

KA6040009

KA6030007
[KA6040001]

C9996208K

C9996215
\ .
KA6040050 C9997092
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KA6040000 (Forward Part)

N::lrt:er Description Q:gspYe "| Unit
KA6030007 |Bush 1 pcs
KA6040001 | Support 1 pcs
KA6040002 | Support 1 pcs
KA6040006 |[Rocker 1 pcs
KA6040007 |Bush 2 pcs
KA6040008 |Rod 1 pcs
KA6040009 |Clamp 1 pcs
KA6040020 |Bracket 2 pcs
KA6040030 | Torsion tube, right 1 pcs
KA6040040 | Torsion tube, left 1 pcs
KA6040050 | Front connection 1 pcs
KA6040071 |Plate 1 pcs
KA6040100 | Control stick 2 pcs
C9993172F | Shrinking hose 6.4-3.2 0.1 m
C9996064 |Bolt DIN 912 M6x60-8.8 2 pcs
C9996207 |Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208K | Bolt DIN 7991 M5x25-8.8 10 pcs
C9996215 | Bolt DIN 7991 M6x16-8.8 2 pcs
C9996259A | Bolt DIN 931 M6x30-8.8 1 pcs
C9996283 | Bolt DIN 933 M5x16-8.8 3 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 5 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |19 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |10 pcs
C9996503 | Washer DIN 125 A2-5.3mm 19 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 6 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 5 pcs
C9997004 |Rod end bearing, int. thread SIGE 1 pcs
C9997011 Angle joint M 6 1 pcs
C9997092 | Push-pull cable TIPO 70 1 pcs
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KA6040000 StaBiLizER CONTROL (REAR PART)

C9996060

KA6040060

[C9997004
C9996504
C9996334

C9996215

N::lrljer Description Q:gspYe " | Unit
KA6040060 | Rear connection 1 pcs
C9996060 |Bolt DIN 912 M6x35-8.8 1 pcs
C9996215 |Bolt DIN 7991 M6x16-8.8 2 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 1 pcs
C9997004 |[Rod end bearing, int. thread SIGE 1 pcs
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KA6040050 - FoRwARD CONNECTION

KA6040052
C9997002E

C9996025

C9996216

KA6040064

KA6040051

N:na:rt:er Description Q:gspf " | Unit
KAG6040051 |Lower plate 1 pcs
KAG6040052 | Upper plate 1 pcs
KA6040064 | Bolt 1 pcs
C9996025 (Bolt DIN 912 M4x16-8.8 |2 pcs
C9996216 |[Bolt DIN 7991 M6x20-8.8 | 2 pcs
C9997002E | Bearing GE12E 1 pcs
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KA6040060 - REAR CONNECTION

[KA6040064 |

KA6040062

KA6040061

C9996025

C9997002E

C9996216

N::lLter Description Q:gspf "| unit
KA6040061 | Lower plate 1 pcs
KA6040062 | Upper plate 1 pcs
KAG6040064 | Bolt 1 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 |2 pcs
C9996216 |Bolt DIN 7991 M6x20-8.8 |2 pcs
C9997002E | Bearing GE12E 1 pcs
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KA6040100 - ConTROL STICK

KA6040120

KA6040121

C9996207

KA6040101

N:rflrl:er Description Q:gspYe " | unit
KA6040101 | Tube 1 pcs
KA6040102 | Bush 1 pcs
KA6040105 | Bush 2 pcs
KA6040140 |Lever 2 pcs
KA6040120 | Cover 1 pcs
KA6040121 | Handle 1 pcs
C9996042 | Bolt DIN 912 M5x45-8.8 2 pcs
C9996207 | Bolt DIN 7991 M5x16-8.8 1 pcs
C9996333 rSeegh;-llgﬁ:klng nut DIN 985-M5, , pcs
C9996503 | Washer DIN 125 A2-5.3mm |2 pcs

e KA6040105

KA6040102
C9996042

KA6040140
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ConTRrRoL S1ick COVERING

C9997727C

KS6040110
KL6040110
KB6040110

C9996602

KA6040111

zzrr;ber Description g-sthper Unit
KS6040110 | Covering 1 pcs
KL6040110 [ Covering, leather 1 pcs
KB6040110 [ Covering 1 pcs
KA6040111 | Cover base 1 pcs
C9996602 | Stainl. steel rivet A2 3.2x8 4 pcs
C9997727C | TY-wraps CV-100 white 1 pcs
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Rudder Control
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KA6050000 - Rudder control
N:;rl:er Derscription Q:gspf "| Unit

KA6050005 |Sliding bearing upper 2 pCS
KA6050006 |Sliding bearing lower 2 pCs
KA6050007 |Covering plate lower 2 pCS
KA6050008 |Covering plate upper 2 pCs
KA6050009 |Rocker 2 pcs
KA6050011 |Support 1 pCS
KA6050100 |Pedals 1 pcs
KA6050200 |Rudder zero position device 1 pCS
KA6050213 |Centering support 1 pCs
KA6050214 | Centering support 1 pCS
C9993171A |Shrinking hose RNF3000 12/4, transparent 0.2 m
C9996035 |Bolt DIN 912 M5x16-8.8 2 pcs
C9996039 |Bolt DIN 912 M5x30-8.8 2 pcsS
C9996042 |[Bolt DIN 912 M5x45-8.8 2 pcs
C9996060 |Bolt DIN 912 M6x35-8.8 2 pcs
C9996207 |Bolt DIN 7991 M5x16-8.8 4 pcsS
C9996208 |Bolt DIN 7991 M5x20-8.8 4 pcs
C9996283C |Bolt DIN 933 M5x20-8.8 6 pcs
C9996288 |Bolt DIN 912 M6x70, A2 4 pcs
C9996333 |Self-locking nut DIN 985-M5, regular 18 pCcs
C9996334 |Self-locking nut DIN 985-M6, regular 8 pcs
C9996503 |Washer DIN 125 A2-5.3mm 10 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 |Washer DIN 9021-5.3mm VZ 20 pcsS
C9996565 |Washer DIN 9021-6.4mm VZ 16 pcs
C9997006A |Rod end bearing, ext. thread GA6 2 pCS
C9997055 |Nicopress oval sleeve 3.1-3.5 mm for 3.2mm cable |4 pCS
C9997062 |Thimble 3 mm 4 pcs
C9997065N | Steel rope 7x19 3.5 mm 10 m
C9997080 |Turnbuckle Bluewave M6 2 pcs
C9997702T | Compression spring 2.2x15x53 1 pCcs
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KA6050000 - Rubper CoNTROL
KA6050120

KAG6050005

KA6050008
C9996207

KA6050140

C9997062

C9997055
C9993171A

C9997065N

C9996288
KA6050110
[C9996283C]

KA6050006

KA6050007
C9996333

KA6050213

C9996565
C9996334
[KA6050130]

C9997702T
KA6050200
C9996060

KA6050214

C9996039

C9996504

C9996035
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KA6050000-01 - Rupper CoNTROL FirsT S/N 07-01-01
[KB6050140]

KA6050008] |C9997080A
C9996207 C9997062

C9997055
C9993171A
C9997065N

C9996288
KB6050110

ﬁhﬂ“‘whﬁhﬁ

C9996283C

KA6050006

KA6050009

KA6050213

C9996565
C9996334
KB6050130

C9997702W
KA6050200

C9996060
KA6050214

C9996042
C9996035

C9996039

C9996504
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KA6050000-01 - Rudder Control

N::\'I:er Derscription Q:gspYe r Unit
KA6050005 | Sliding bearing upper 2 pcs
KA6050006 |Sliding bearing lower 2 pcs
KA6050007 |Covering plate lower 2 pcs
KAG6050008 | Covering plate upper 2 pcs
KAG050009 |Rocker 2 pcs
KA6050011 | Support 1 pcs
KA6050110 [Pedal rear left 1 pcs
KB6050110 |Pedal rear left 1 pcs
KA6050120 |Pedal rear right 1 pcs
KB6050120 |Pedal rear right 1 pcs
KA6050130 [Pedal front left 1 pcs
KB6050130 |Pedal front left 1 pcs
KAG6050140 |Pedal front right 1 pcs
KB6050140 |Pedal front right 1 pcs
KA6050200 |Rudder zero position device 1 pcs
KA6050213 | Centering support 1 pcs
KA6050214 | Centering support 1 pcs
C9993171A | Shrinking hose RNF3000 12/4, transparent 0.2 m
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996039 Bolt DIN 912 M5x30-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996060 Bolt DIN 912 M6x35-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 4 pcs
C9996208 Bolt DIN 7991 M5x20-8.8 4 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 6 pcs
C9996288 Bolt DIN 912 M6x70, A2 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 18 pcs
C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996503 Washer DIN 125 A2-5.3mm 10 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 20 pcs
C9996565 Washer DIN 9021-6.4mm VZ 16 pcs
C9997055 Nicopress oval sleeve 3.1-3.5 mm for 3.2mm cable |2 pcs
C9997062 Thimble 3 mm 4 pcs
C9997065N | Steel rope 7x19 3.5 mm 10 m
C9997080 Turnbuckle Bluewave M6 2 pcs
C9997702W | Compression Spring D-282B 1 pcs
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KA6061000 - Rubper Trim MecHANISM MOUNTING

KL6061100

C9996565

C9996334

KL6061030

KAG6061040

KA6061000 - Rudder Trim Mechanism Mounting

N:rirbter Derscription Q:gsp: r| Unit
KA6061040 |Bolt 1 pcs
KL6061100 | Control Unit 1 pcs
KL6061030 | Rocker in Assembly 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular | 1 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 1 pcs
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KL6061100 - ConTROL UNIT

C9996602

C9996202
KL6062101

KA6062102

KL6062107

KL6061022

C9996512
KL6062103

KL6061021
C9997001

KA3020032

[KL6061006 |
N:riger Derscription Q;\tgspYe r|Unit
KL6061006 |Lead Screw 1 pcs
KL6062101 [Hub 1 pcs
KA6062102 | Steering Wheel, Trim Control 1 pcs
KL6062107 |Locking Bolt 1 pcs
KL6062103 | Bush 1 pcs
KA3020032 |Body, Bearing 1 pcs
KL6061021 | Plate, Support 1 pcs
KL6061022 | Beam, Support 1 pcs
C9996058 | Bolt DIN 912 M6x20-8.8 1 pcs
C9996202 |Bolt DIN 7991 M4x10-10,9 2 pcs
C9996512 | Washer DIN 125 A2-6.4mm 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular | 1 pcs
C9996602 | Stainl. steel rivet A2 3.2x8 5 pcs
C9997001 |Bearing GE 6 DO 1 pcs
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KL6061030 - RocKER IN ASSEMBLY

(7%

KA6061035

C9996806 ./—
KL6061010 - C9996804
x KL6061034

KL6061031

C9996502
C9996332 TR

KL6061033

KL6061032

N:r::er Derscription Q;\télSpYe r| Unit
KL6061010 | Rocker 1 pcs
KL6061031 | Washer, Rocker 2 pcs
KL6061032 | Pulley, Rocker 2 pcs
KL6061033 | Bush, Pulley 2 pcs
KL6061034 | Bolt 2 pcs
KA6061035 |Bush 2 pcs
C9996502 |Washer DIN 125 A2-4.3mm 4 pcs
C9996332 | Self-locking nut DIN 985-M4, regular | 2 pcs
C9996804 |Pin SBB04x16 1 pcs
C9996806 | Cotter pin DIN 94 1.6x16 1 pcs
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Trim Tab Control

KA6060000

C9996333

C9997006C

C9996039
KAG6060010

KA6060020

KAG6060009) i 2
C9996334 2
C9996503

KAG6060100

C9997010

KAG060008
— C9996208K
C9996503 4
KAG060004! ' ST KA6060007
C9997060 /
C9997051 KAB060003
C9997065F]

KAG060006
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KA6060000 - Trim Tab Control
N:::rt:er Derscription Q;\tgspYer Unit
KA6060003 |Rod 1 pcs
KAG6060004 | Bush 2 pcs
KA6060006 |Washer 1 pcs
KA6060007 | Spring 1 pcs
KAG6060008 | Washer 1 pcs
KA6060009 |Rod 1 pcs
KA6060010 |Rod 2 pcs
KA6060020 |Bolt 1 pcs
KA6060100 [Rocker 1 pcs
C9996039 | Bolt DIN 912 M5x30-8.8 2 pcs
C9996208K | Bolt DIN 7991 M5x25-8.8 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 13 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 1 pcs
C9996349 | Hexagon nut DIN 934-M5-8 2 pcs
C9996503 | Washer DIN 125 A2-5.3mm 1 pcs
C9997006C | Rod end bearing, ext. thread GA5 4 pcs
C9997010 | Angle joint M 5 2 pcs
C9997051 Nicopress oval sleeve 1.5-1.7 mm 5 pes
for 1.6mm cable

C9997060 | Thimble 2 mm 2 pcs
C9997065F | Steel rope 1x19 1.5 mm 10 m
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KA6060000-01 Trim TaB CONTROL First S/N 06-09-28

C9997006C

KA6060013

KA6060010

KA6060020

KA6060009
C9996334

C9996333 -

KA6060100

KA6060040

C9996333 C9996208K

- 4 KA6060003
KA6060004 a8 ’
[C9997060]

[C9997065D]

KA6060040
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KA6060000-01 - Trim Tab Control

s Q-ty per | Unit
Part Number Derscription AgSpY
KA6060003 Rod 1 pcs
KA6060004 Bush 1 pcs
KA6060007-01 | Spring 1 pcs
KA6060009 Rod 1 pcs
KA6060010 Rod 2 pcs
KA6060013 Bolt M5x17 2 pcs
KA6060020 Bolt 1 pcs
KA6060040 Telescopic Guide 1 pcs
KA6060100 Rocker 1 pcs
C9996208K Bolt DIN 7991 M5x25-8.8 1 pcs

C9996333 Self-locking nut DIN 985-M5, regular 11 pcs
C9996334 Self-locking nut DIN 985-M6, regular 1 pcs
C9996349 Hexagon nut DIN 934-M5-8 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 3 pcs
C9997006C Rod end bearing, ext. thread GA5 4 pcs

2

2

2

C9997010 Angle joint M 5 pcs
Nicopress oval sleeve 1.5-1.7 mm

9997051 for 1.6mm cable pes
C9997060 Thimble 2 mm pcs
C9997065D Steel rope 7x7 1.6 mm 9.4 m
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C9997816B CaBLE StoP

Chapter6:FlightControl

C9997816B

Part Number

Derscription

Q-ty per
ASSY

Unit

C9997816B Cable stop 621.1-215.2 zk

pcs
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Chapter 7: Systems

KB7010000 - Rescue System
N::mrI:er Description Q:gspf " | unit

KB7010010 | Support 1 pcs
KB7010015 | Tube 1 pcs
KB7010101 | Plate 2 pcs
KB7010102 | Spacer 2 pcs
KB7010103 | Spacer 2 pcs
KB7010201 | Bracket 1 pcs
KA7010020 | Hatch 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 4 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996083 Bolt DIN 912 M8x60-8.8 2 pcs
C9996095 Bolt DIN 912 M10x50-8.8 2 pcs
C9996259B | Bolt DIN 931 M6x35-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular | 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular | 2 pcs
C9996336 Self-locking nut DIN 985-M8, regular | 2 pcs
C9996337 Self-locking nut DIN 985-M10, regular | 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9996505 Washer DIN 125 A-8.4mm VZ 2 pcs
C9996506 Washer DIN 125 A-10.5mm VZ 2 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 6 pcs
C9997727C | TY-wraps CV-100 white 10 pcs
C9997829C | Magnum ligh speed 1 pcs
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REscue Systems CONNECTION

KB7010001
C9997839A

C9997833A
C9997838

Junkers (Hight Speed / Light Speed) Maximum Take Off Weight up to 472.5 kg
e Q-ty per .
Part Number Description ASSY Unit
KB7010001 Forward Harness Junkers 2 pcs
C9997833A [ Rear harness for rescue system Junkers 1 pcs
BRS - 5 UL4- 1050SP Maximum Take Off Weight up to 472.5 kg
. Q-ty per .
Part Number Description ASSY Unit
C9997838 Bridle, Kevlar, B 145/120 C 1 pcs
C9997839A |Kevlar 10 B155/132C,132” 2 pcs
BRS - 1350 HS Maximum Take Off Weight up to 600 kg
. Q-ty per .
Part Number Description ASSY Unit
C9997838 Bridle, Kevlar, B 145/120 C 1 pcs
C9997839A |Kevlar 10 B155/132C,132” 2 pcs
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ONLY FOR GERMAN, BELGAM, AUSTRIA

\  [KB7010002
)\ [C9997839H

KB7010001
C9997839G

Maximum Take Off Weight up to 472.5 kg

Chapter 7: Systems

C9997833A
C9997838

Junkers (Hight Speed / Light Speed)

Part Number Description Q:gSpYe r Unit
KB7010001 Forward Harness Junkers 2 pcs
KB7010002 Additional harness for rescue system Junkers 2 pcs
C9997833A Harness for rescue system Junkers 1 pcs
BRS - 5 UL4- 1050SP From S/N 07-01-16

Part Number Description Q:gspf | Unit
C9997838 Bridle, Kevlar, B 145/120 C 1 pcs
C9997839G Kevlar bridle 144” 2 pcs
C9997839H Kevlar bridle 102” 2 pcs
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PARACHUTE BAG

C9996259B
C9997829C KB7010015

C9996334

N::lz)ter Description Q:gSpYe r Unit
KB7010015 | Tube 1 pcs
C9996259B | Bolt DIN 931 M6x35-8.8 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997829C | Junkers magnum ligh speed softpack 1 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008




>

FLIGHT DESIGN Chapter 7: Systems

KA7010000 - INsTaLLATION REScuE System BRS1050 First S/N 07-02-18

e -ty per .

Part Number Description QAgSpY Unit
KA7010003 Bracket 1 pcs
KA7010004 Bolt 2 pcs
KB7010010_6 [Support of Rescue System 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997831B Rescue System BRS1050 1 set
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KA7010000 - INSTALLATION OF THE PARACHUTE BAac FirsT S/N 07-02-18

S/

[part of set C9997831B |

KA7010004

C9996334 KA7010003

C9996504
[KB7010010_6

C9997831B

e -ty per .

Part Number Description QAgSpY Unit
KA7010003 Bracket 1 pcs
KA7010004 Bolt 2 pcs
KB7010010_6 [Support of Rescue System 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 2 pcs
C9997831B Rescue System BRS1050 1 set
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KA7010000 - INSTALLATION OF A ROCKET First S/N 07-02-18

KA7010003

Ipart of set C9997831B |\
. Q-ty per .
Part Number Description ASSY Unit
KA7010003 Bracket 1 pcs
C9997831B Rescue System BRS1050 1 set
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KA7010000-02 - INsTALLATION REscue SystTem BRS1350HS  First S/N 07-02-18

. Q-ty per .
Part Number Description ASSY Unit
KB7010010_6 | Support of Rescue System 1 pcs
C9997831C | Rescue System BRS1350HS 1 set
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INsTALLATION REScUE SysTEm BRS1350HS

C9997831C

[KB7010010_6

[part of set C9997831C]

FirsT S/Nn 07-02-18

. Q-ty per .
Part Number Description ASSY Unit
KB7010010_6 [ Support of Rescue System 1 pcs
C9997831C | Rescue System BRS1350HS 1 set
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HANDLE BRACKET

KB7010201

C9996563

C9996035

N:r:rt:er Description Q:gspYe " Unit
KB7010201 | Bracket 1 pcs
C9996035 |Bolt DIN 912 M5x16-8.8 4 pcs
C9996563 | Washer DIN 9021-5.3mm VZ (4 pcs
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HANDLE BRACKET First S/N 05-07-15

C9996035
C9996333

C9996503

KB7010201
KB7010203 KB7010202
C9996162
Part . Q-ty per .
Number Description ASSY Unit
KB7010201 | Bracket 1 pcs
KB7010202 | Covering Plate, Oute 1 pcs
KB7010203 | Covering Plate, Inner 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |4 pcs
C9996035 |Bolt DIN 912 M5x16-8.8 4 pcs
C9996162 |Screw ISO 7380 M5x16 6 pcs
C9996503 | Washer DIN 125 A2-5.3mm 4 pcs
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C9996035

|IKB7010203-01|

C9996333 C9996162
C9996503 [KB7010202-01|

o -ty per .

Part Number Description QAgSpY Unit
KB7010202-01 | Covering Plate, Oute 1 pcs
KB7010203-01 | Covering Plate, Inner 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular |4 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996162 Screw ISO 7380 M5x16 6 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
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BRS REscue System HANDLE INSTALLATION First S/N 07-02-18
|part of set C9997831 B|
C9997798L part of set C9997831C

C9996334

C9996145B
Part Number Description Q-ty per | ;¢

ASSY
C9997831B | Rescue System BRS1050 1 set
C9997831C | Rescue System BRS1350HS 1 set
C9996145B | Bolt DIN7984 M6x16-A2 4 pcs
C9996334 Self-locking nut DIN985-M6 regular 4 pcs
C9996565 Washer DIN9021-6.4mm VZ 3 pcs
C9997798L | Washer DIN125A-6.4mm 3 pcs
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HARNESS

_ /
T —

N:r:';)ter Description Q:gspf " Unit
KB7010101 | Plate 2 pcs
KB7010102 | Spacer 2 pcs
KB7010103 | Spacer 2 pcs
C9996083 | Bolt DIN 912 M8x60-8.8 2 pcs
C9996095 |Bolt DIN 912 M10x50-8.8 2 pcs
C9996336 | Self-locking nut DIN 985-M8, regular 2 pcs
C9996337 | Self-locking nut DIN 985-M10, regular 2 pcs
C9996505 |Washer DIN 125 A-8.4mm VZ 2 pcs
C9996506 |Washer DIN 125 A-10.5mm VZ 2 pcs

C9996083

C9996095

KB7010102

KB7010103
KB7010101

C9996506

C9996337

C9996505 -

C9996336

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008




FLIGHT DESIGN Chapter 7: Systems

Saquis

C9996284

C9996334

C9996504

N:na\rl:er Description Q:gspf "| unit
C9996284 (Bolt DIN 933 M6x16-8.8 2 pcs
C9996334 | Self-locking nut DIN 985-M6, regular |2 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 2 pcs
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FRAME

KB7010010

C9996283

N:rfmr;er Description Q:gSpYe "l unit
KB7010010 | Rescue system support 1 pcs
C9996042 |Bolt DIN 912 M5x45-8.8 2 pcs
C9996283 | Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 4 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
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INSTALLATION OF SuPPORT OF RESCUE SYSTEM First S/N 07-02-18

C9996042

i?'l‘wm._

[KB7010010_6]

C9996333 C9996035|

C9996563 N[C9996503

e -ty per .
Part Number Description QAgSpY Unit
KB7010010_6 | Rescue system support 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 2 pcs
C9996042 Bolt DIN 912 M5x45-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996563 Washer DIN 9021-5.3mm VZ 2 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008



Chapter 7: Systems

Fuel System

FueL System, ENGLISH VERSION

KA7020002R
KA7020003
KA7020009
KA7020030R
C9993184A
C9993194H
C9996309
C9996334
C9996504

C9997715G_ |
C9997715H

KA7020002L
KA7020003
KA7020009
KA7020030L
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H
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KS7020000 - Fuel System, English Version

o -ty per .
Part Number Description QAgS?Y Unit
KA7020002L | Cap plate 1 pcs
KA7020002R | Cap plate 1 pcs
KA7020003 | Connection pipe 4 pcs
KA7020008 [Gascolator adapter 1 pcs
KA7020009 [Rubber seal ring 2 pcs
KA7020030L | Fuel intake 1 pcs
KA7020030R | Fuel intake 1 pcs
KA7020051 | Refill cap 2 pcs
KA7020052 | Refill cap flange 2 pcs
KA7020053 |[Rubber seal ring 2 pcs
KA7020060 |Vent 2 pcs
KA7020071 | Hot protection plate 1 pcs
KS7020100 [Fuel valve drive 1 pcs
KS7020110 [Fuel valve bracket 1 pcs
C9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.77 m
C9993184A |Fuel tube DIN 73379, 7.5x13.0 3.18 m
C9993189G | Fire protection hose, red 2.8 m
C9993194H |PU hose 1/2” OD x 3/8” ID 0.4 m
C9996022 Bolt DIN 912 M3x25-8.8 1 pcs
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996040 Bolt DIN 912 M5x35-8.8 2 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 8 pcs
C9996309 Nut M10x1 2 pcs
C9996331 Self-locking nut DIN 985-M3, regular 1 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 Self-locking nut DIN 985-M6, regular 14 pcs
C9996337 Self-locking nut DIN 985-M10, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 12 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9997257B | Connector E-GET60-9-1/4-MS 2 pcs
C9997258G | Connector F-Wek-1/4-MSv 2 pcs
C9997419F | Fuel flow valve twin tank 1 pcs
C9997421 Gascolator 1 pcs
C9997715G |Clamp 13 mm 6 pcs
C9997715H | Clamp 14 mm 12 pcs
C9997730L | O-Ring Material Viton 2 pcs
C9997731G | Grommet 12 mm 2 pcs
C9997727C | TY-wraps CV-100 white 10 pcs
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FueL System, GERMAN VERSION

KA7020002R
KA7020003
KA7020009 .
KA7020030R N
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H

KA7020002L
KA7020003
KA7020009
KA7020030L
C9993184A
C9993194H
C9996309
C9996334
C9996504
C9997715G
C9997715H
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KB7020000 Fuel System, German Version

. -ty per .
Part Number Description QAgSpY Unit
KA7020002L | Cap plate 1 pcs
KA7020002R | Cap plate 1 pcs
KA7020003 |Connection pipe 4 pcs
KB7020005 |Handle 1 pcs
KB7020006 | Support 1 pcs
KB7020007 |Lever 1 pcs
KA7020008 | Gascolator adapter 1 pcs
KA7020009 |Rubber seal ring 2 pcs
KB7020010 | Fuel valve rod 1 pcs
KB7020020 |Fuel valve 1 pcs
KA7020030L | Fuel intake 1 pcs
KA7020030R | Fuel intake 1 pcs
KB7020042 | Fuel valve bracket upper 2 pcs
KA7020051 | Refill cap 2 pcs
KA7020052 | Refill cap flange 2 pcs
KA7020053 | Rubber seal ring 2 pcs
KA7020060 |Vent 2 pcs
KA7020071 | Hot protection plate 1 pcs
KB7020090 | T-connection 1 pcs
C9993183 Fuel line DIN 73379 E 5.5x11.5 black 0.77 m
C9993184A | Fuel tube DIN 73379, 7.5x13.0 3.18 m
C9993189G | Fire protection hose, red 2.2 m
C9993194H | PU hose 1/2” OD x 3/8” ID 0.4 m
C9996025 Bolt DIN 912 M4x16-8.8 4 pcs
C9996040 Bolt DIN 912 M5x35-8.8 2 pcs
C9996161 Screw ISO 7380 M5x12 3 pcs
C9996207 Bolt DIN 7991 M5x16-8.8 9 pcs
C9996309 Nut M10x1 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996333 Self-locking nut DIN 985-M5, regular 4 pcs
C9996334 Self-locking nut DIN 985-M6, regular 14 pcs
C9996337 Self-locking nut DIN 985-M10, regular 1 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9996504 Washer DIN 125 A2B-6.4mm 12 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 4 pcs
C9997010 Angle joint M 5 2 pcs
C9997257B | Connector E-GET60-9-1/4-MS 4 pcs
C9997258G | Connector F-Wek-1/4-MSv 2 pcs
C9997421 Gascolator 1 pcs
C9997715G |Clamp 13 mm 6 pcs
C9997715H | Clamp 14 mm 14 pcs
C9997720A | Disposable clamp 13.8 mm 2 pcs
C9997727C | TY-wraps CV-100 white 10 pcs
C9997730L | O-Ring Material Viton 2 pcs
C9997731G | Grommet 12 mm 2 pcs
C9997793 Fuel Filter WK 31/5 1 pcs
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Sipe WinG Car

KA7020003

C9997715H

C9993194H

KA7020009

[KA7020002R]
[C9996504]

[KA7020030R|

C9996309 ol

m/ﬁ

[C9993184A]
Part Number Description Qty per | it

ASSY

KA7020002R | Cap plate 1 pcs
KA7020003 | Connection pipe 2 pcs
KA7020009 [Rubber seal ring 1 pcs
KA7020030R | Fuel intake 1 pcs
C9993184A | Fuel tube DIN 73379, 7.5x13.0 0.09 m
C9993194H |[PU hose 1/2” OD x 3/8” ID 0.2 m
C9996309 Nut M10x1 1 pcs
C9996334 Self-locking nut DIN 985-M6, regular 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 6 pcs
C9997715G | Clamp 13 mm 2 pcs
C9997715H | Clamp 14 mm 2 pcs
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KA7020052 - Tank Filler

KA7020060

C9996334

KA7020051

C9996207

C9997730L

KA7020052

KA7020053

N:na1:er Description Q:gspf r Unit
KA7020051 [Refill cap 1 pcs
KA7020052 | Refill cap flange 1 pcs
KA7020053 |[Rubber seal ring 1 pcs
KA7020060 |Vent 1 pcs
C9996207 |Bolt DIN 7991 M5x16-8.8 4 pcs
C9996334 | Self-locking nut DIN 985-M6, regular | 1 pcs
C9997730L | O-Ring Material Viton 1 pcs
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FueL FLowmETER & VALVE INSTALLATION, ENGLISH VERSION

C9993184A
C9996025

\ KS7020100

C9997715H {C9996331
C9997419F KS7020110
C9996332

N::lger Description Q:gspYe " | Unit
KS7020100 | Fuel valve drive 1 pcs
KS7020110 [ Fuel valve bracket 1 pcs
C9993184A | Fuel tube DIN 73379, 7.5x13.0 1.2 m
C9996022 |Bolt DIN 912 M3x25-8.8 1 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 4 pcs
C9996331 Self-locking nut DIN 985-M3, regular |1 pcs
C9996332 | Self-locking nut DIN 985-M4, regular (4 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
C9997419F | Fuel flow valve twin tank 1 pcs
C9997715H | Clamp 14 mm 5 pcs
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FueL VALVE INSTALLATION, GERMAN VERSION

C9996562

C9993184A '

C9997715H it
C9996025

KB7020042

KB7020020

C9997720A C9997257B

KB7020010

C9997010

C9996333

N:r?\rI:er Description Q:gspYe "| Unit
KB7020010 | Fuel valve rod 1 pcs
KB7020020 | Fuel valve 1 pcs
KB7020042 | Fuel valve bracket upper 2 pcs
C9993184A | Fuel tube DIN 73379, 7.5x13.0 1 m
C9996025 |[Bolt DIN 912 M4x16-8.8 4 pcs
C9996332 | Self-locking nut DIN 985-M4, regular |4 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |1 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
C9997010 |Angle joint M 5 1 pcs
C9997257B | Connector E-GET60-9-1/4-MS 2 pcs
C9997715H | Clamp 14 mm 2 pcs
C9997720A | Disposable clamp 13.8 mm 2 pcs
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FueL VALVE INSTALLATION First S/N 04-06-04

C9997813G

C9997715H

C9997010

KB7020010
"f

[C9993184A | »

KB7020020
C9997257B

C9997720A

C9993189G

C9996333

C9996025

C9996562
C9996332

N::lrt:er Description Q:gSpYe "| Unit
KB7020010 | Fuel valve rod 1 pcs
KB7020020 |Fuel valve 1 pcs
C9993184A | Fuel tube DIN 73379, 7.5x13.0 1 m
C9993189G | Fire protection hose, red 1 m
C9996025 |Bolt DIN 912 M4x16-8.8 2 pcs
C9996332 | Self-locking nut DIN 985-M4, regular |2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |1 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 2 pcs
C9997010 |Angle joint M 5 1 pcs
C9997257B | Connector E-GET60-9-1/4-MS 2 pcs
C9997715H | Clamp 14 mm 2 pcs
C9997720A | Disposable clamp 13.8 mm 2 pcs
C9997813G | Fuel filter for flow meter 5/16 1 pcs
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KB7020020 2 - FueL VALVE INSTALLATION FirsTt S/N 04-06-04

C9996332 C9996203

€9996502

KB7020021

KB7020023
C9993111A

KB7020022

KB7020024

Part o Q-ty per
Number Description ASSY

KB7020021 | Fuel valve tip 1
KB7020022 | Fuel valve, machining 1
KB7020023 | Clamp 2
KB7020024 |Plate 1 pcs
KB7020025 | Bolt 1 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 5 pcs
5
4
0

Unit

pcs
pcs
pcs

C9996203 |[Bolt DIN 7991 M4x12-10,9 pcs
C9996502 [Washer DIN 125 A2-4.3mm pcs
C9993111A | Perbunan gasoline-proof rubber NBR 80 Gas, 1mm [ 0,005 m2
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KB7020020 - FueL VaLve, GERMAN VERSION

C9996022

C9996202

KB7020021

C9997419D

C9996332

N:rzrt:er Description Q:gspYe | unit
KB7020021 | Fuel valve tip 1 pcs
C9996022 |Bolt DIN 912 M3x25-8.8 1 pcs
C9996202 |Bolt DIN 7991 M4x10-10,9 1 pcs
C9996332 | Self-locking nut DIN 985-M4, regular 1 pcs
C9997419D | Fuel valve K-MI-6400-1/4-22-1I-MSV, 2/2 |1 pcs
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KS7020100 - FueL VaLve Drive Rop, ENGLISH VERSION

C9996650

C9996022

KS7020105
C9996331

C9997702G

KS7020106
KS7020108

o

N:na1rl:er Description Q:gSpYe r Unit
KS7020102 [Reinforcement tube 1 pcs
KS7020105 |Keeper plate 1 pcs
KS7020106 | Stopper washer 1 pcs
KS7020107 |Tip 2 pcs
KS7020108 |Rod 1 pcs
C9996022 Bolt DIN 912 M3x25-8.8 2 pcs
C9996331 Self-locking nut DIN 985-M3, regular 2 pcs
C9996608 Stainl. steel rivet A2 3.2x6 2 pcs
C9996650 Stainl. steel rivet A2 4x7.5 2 pcs
C9997702G | Compression spring 1x12x60 zinc plated |1 pcs
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KB7020090 - T-CONNECTION

C9997731G

C9993189G,

C9997727C

C9993184A

C9997715H

KB7020090

N:rzrl:er Description Q:gspYe "| unit
KB7020090 | T-connection 1 pcs
C9997715H | Clamp 14 mm 3 pcs
C9997731G | Grommet 12 mm 1 pcs
C9997727C | TY-wraps CV-100 white 2 pcs
C9993184A | Fuel tube DIN 73379, 7.5x13.0 1 m
C9993189G | Fire protection hose, red 0.8 m
C9997731G | Grommet 12 mm 1 pcs
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KA7020008 - GASCOLATOR ADAPTER

. C9993189G
L .
C9993184A
[C9997257B] C9997720
KA7020008
C9996337
KA7020041
C9996040
C9996333
C9996503
C9997421
C9997258G
KA7020071

N:rzrt:er Description Q:g spYe "| unit
KA7020008 | Gascolator adapter 1 pcs
KA7020071 | Hot protection plate 1 pcs
C9993183 | Fuel line DIN 73379 E 5.5x11.5 black 0.77 m
C9993184A | Fuel tube DIN 73379, 7.5x13.0 1 m
C9993189G | Fire protection hose, red 14 m
C9996040 |Bolt DIN 912 M5x35-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
C9996337 | Self-locking nut DIN 985-M10, regular 1 pcs
C9996503 | Washer DIN 125 A2-5.3mm 2 pcs
C9997257B | Connector E-GET60-9-1/4-MS 2 pcs
C9997258G | Connector F-Wek-1/4-MSv 2 pcs
C9997421 | Gascolator 1 pcs
C9997720 |Clamp 6 pcs
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FueL LiINe CONNECTION

C9993184A C9997715H

C9993189G

R —
-
Part o Q-ty per .
Number Description ASSY Unit
C9993184A | Fuel tube DIN 73379, 7.5x13.0
C9993189G | Fire protection hose, red
C9997715H | Clamp 14 mm 1 pcs
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C9997793 - FueL FILTER

u
4

C9997715H

C9997793

Part e Q-ty per .

Number Description ASSY Unit
C9997793 | Fuel Filter WK 31/5 1 pcs
C9997715H | Clamp 14 mm 2 pcs
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FueL VaLve HARD ASSEMBLY

KB7020005

C9996161

KB7020007

KB7020006

C9997010

C9996333

Part o Q-ty per
Number Description

KB7020005 |Handle 1
KB7020006 | Support 1 pcs
KB7020007 |Lever 1 pcs
C9996161 | Screw ISO 7380 M5x12 3 pcs
1
1
1

Unit

pcs

C9996207 |Bolt DIN 7991 M5x16-8.8 pcs
C9996333 | Self-locking nut DIN 985-M5, regular pcs
C9997010 |Angle joint M 5 pcs
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FueL LINE & GROMMET

C9997720

C9997731G
C9993184A C9993189G

N:r:ger Description Q:gSpYe r Unit
C9993184A | Fuel tube DIN 73379, 7.5x13.0
C9993189G | Fire protection hose, red
C9997720 (Clamp 1 pcs
C9997731G [ Grommet 12 mm 1 pcs
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Back Up FueL LINE

C9993189G

[C9993183]

[C9997715H]

Part o Q-ty per
Number Description ASSY

C9993183 | Fuel line DIN 73379 E 5.5x11.5 black
C9993189G | Fire protection hose, red
C9997715G [ Clamp 13 mm 1 pcs

Unit
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Brake System




FLIGHT DESIGN

Chapter 7: Systems

KS7030000 - Brake system

N:r::er Description Q:gspYe "1 unit
KA7030001 |Bush 1 pcs
KA7030003 |Brake disk 2 pcs
KA7030004 | Spring 4 pcs
KA7030010 |Pin 1 pcs
KA7030020 |Rod 1 pcs
KA7030100 |Brake cylinder 1 pcs
KA6010010 | Covering plate in assembly 1 pcs
C9993184A | Fuel tube DIN 73379, 7.5x3.0 0.04 m
C9993190H | PTFE tube 6x1 1 m
C9993193B | PVC hose 8x2mm 0.1 m
C9996037 |Bolt DIN 912 M5x20-8.8 1 pcs
C9996053 |Bolt DIN 912 M6x10-8.8 2 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |3 pcs
C9996503 |Washer DIN 125 A2-5.3mm 1 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 3 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 2 pcs
C9997006C | Rod end bearing, ext. thread GA5 1 pcs
C9997205Q | T fittings 1 pcs
C9997205R | 6x4 nylon tube 2.6 m
C9997205T | Oil Mil-H-5606, 0.5 | 0.5 I
C9997417E | Fuel L-adapter A-Wek-6/4-1/8-MSv |4 pcs
C9997715K | Disposable clamp 15.5 mm 1 pcs
C9997721 |Disposable clamp 14.5 mm 1 pcs
C9997731E | Grommet 10 mm 2 pcs
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KA7030100 - MASTER BRAKE CYLINDER

KA7030100

C9996037

C9996333

KA7030020

C9996283C
C9996503

C9997006C

Q-t
N:r:rl:er Description petY Unit

ASSY
KA7030020 |Rod 1 pcs
KA7030100 |Brake cylinder 1 pcs
C9996037 Bolt DIN 912 M5x20-8.8 1 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 1 pcs
C9996333 Self-locking nut DIN 985-M5, regular |3 pcs
C9996503 Washer DIN 125 A2-5.3mm 2 pcs
C9997006C | Rod end bearing, ext. thread GA5 1 pcs
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KA6010010 - Access PANEL

[C9996161 KA6010001

Part Number Description Q;\tgspYer Unit
KAG6010001 | Covering plate 1 |pcs
C9996161 Screw ISO 7380 M5x12 4 |pcs
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MASTER BRAKE CYLINDER & PIN INSTALLATION

C9993190H

C9997205R

KA7030010

C9997417E

KA6050011
C9996053
C9996565

Nup:lger Description Q:gSpYe " | Unit
KA7030010 |Pin 1 pcs
KA6050011 | Support 1 pcs
C9996053 |Bolt DIN 912 M6x10-8.8 2 pcs
C9996565 | Washer DIN 9021-6.4mm VZ 3 pcs
C9997417E | Fuel L-adapter A-Wek-6/4-1/8-MSv 2 pcs
C9993190H | PTFE tube 6x1 1 m
C9997205R | 6x4 nylon tube 2.6 m

Copyright © 2008 Flight Design GmbH. All Rights reserved Release 5. Issue 21.January.2008




p=aof

FLIGHT DESIGN Chapter 7: Systems

MasTER BRAKE CYLINDER & PIN INSTALLATION 2

KA7030100 KA7030010

C9997419A

C9996565
C9996053

|C9993190H |
C9997205R

C9997417E

[C9997257D |

[C9997205N |
[C9997258H |

N:;Lter Description Q:%/SpYe " | Unit
KA7030010 | Pin 1 pcs
C9997419A | Fuel valve K-MI-561-1/8-22-11-MSV 1 pcs
C9993190H | PTFE tube 4.0x6.0mm 1 pcs
C9997257E | Connector A-Lek-6/4-1/8MSv 1 pcs
C9997417E | L-adapter, conic A-Wek-6/4-1/8-MSv 3 pcs
C9997257D | Check valve L-RV6-11-1/8-MSv 1 pcs
C9997258H | Connector A-TV-6/4-MSv 2 pcs
C9997205R | 6x4 nylon tube 1 pcs
C9997205N | Straight fitting 6x4 2 pcs
C999565 Washer DIN 9021-6.4mm VZ 2 pcs
C9996053 | Bolt DIN 912 M6X10-8.8 2 pcs
KA7030100 | Brake cylinder 1 pcs
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QuTLET BRANCH & BRANCH INSTALLATION IN STREAM DISTRIBUTOR

Part Number Description Q:gSpYe "| Unit
C9997205Q T fitting 1 pcs
C9997205R 6x4 nylon tube 2.6 m
C9997731E Grommet 10 mm 2 pcs
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MaASTER BRAKE CYLINDER & PIN INSTALLATION-2 FirsT S/N 07-05-01
KA7030100 C9997208Q

[CO9974T0RA C9997257K

[C9997208U|
C9997208N

C9997208W

[C9997208T]|

[C9993190H] C9996565
[C9997208T]|

C9996053

97208T

C99972080

C9997208P

N:r::er Description Q:gSpYe " | Unit
KA7030010 |Pin 1 pcs
KA7030100 |Brake cylinder 1 pcs
C9997208N | Joint FT0307 3 pcs
C99972080 |Hose with fitting L= 250 1 pcs
C9997208P |Hose with fitting L= 525 1 pcs
C9997208Q |Hose with fitting L= 150 1 pcs
C9997208U |Hose with fitting L= 180 1 pcs
C9997208V |Hose with fittings L=110 1 pcs
C9997208W | Hose with fittings L=1000 2 pcs
C9997208T | T-connection 2 set
C9997208T | Plug fitting 1 set
C9997208T | Plug fitting 3 set
C9997257K | Check Valve ATR DN04 1/8” F-F 1 pcs
C9997417E |L-adapter, conic A-Wek-6/4-1/8-MSv 3 pcs
C9997419A | Fuel valve K-MI-561-1/8-22-11-MSV 1 pcs
C9993190H [PTFE tube 4.0x6.0mm 1 pcs
C9996053 |Bolt DIN 912 M6X10-8.8 2 pcs
C999565 Washer DIN 9021-6.4mm VZ 2 pcs
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CHECK VALVE, INSTALLATION

C€9997208Q

C9997257K

C9997208N
C9997208T
.
-
C9997208V
Part o Q-ty per .
Number Description ASSY Unit
C9997208N |Joint FT0307 3 pcs
C9997208Q |Hose with fitting L= 150 1 pcs
C9997208V |Hose with fittings L=110 1 pcs
C9997208T | Washer 10mm 11 set
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C9997793 - FuEL FILTER INSTALLATION

C9997727C

C9993193B

N:r:Lter Description Q:gspf " | Unit
C9993184A | Fuel tube DIN 73379, 7.5x3.0 | 0.04 m
C9993190H |PTFE tube 6x1 1 m
C9997715K | Disposable clamp 15.5 mm 1 pcs
C9997721 Disposable clamp 14.5 mm 1 pcs
C9997793 | Fuel Filter WK 31/5 1 pcs
C9997727C | TY-wraps CV-100 white 2 pcs
C9993193B | PVC hose 8x2mm 0.02 m
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BRANCH INSTALLATION

C9997731E

C9993193B

. Q-ty per .
Part Number Description ASSY Unit
C9993193B | PVC hose 8x2mm 0.224 |m
C9997731E | Grommet 10 mm 2 m

C9997417E

C9997206

.. Q-ty per .
Part Number Description ASSY Unit
C9997206 Caliper drain valve 1 pcs
C9997417E |Fuel L-adapter A-Wek-6/4-1/8-MSv 4 pcs
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FLIGHT DESIGN

Heating & Ventilation System

KS7040000 - HEATING & VENTILATION SYSTEM, ENGLISH VERSION

N:r:rl:er Description Q:gSpYe | unit
KA7040003 |Bracket 1 pcs
KA7040004 |Clamp 1 pcs
KS7040010 |Rod indexing mechanism 1 pcs
KA7040100 |Air heater 1 pcs
KA7040200 | Thermic choke 1 pcs
C9993111B | Perbunan gasoline-proof rubber NBR 80 Gas, 2mm 0.05 |sgm
C9993188 AERODUCT tube CEET-7 1-3/4 ID 1.3 m
C9993190H | PTFE tube 6x1 065 |m
C9996207 Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283C (Bolt DIN 933 M5x20-8.8 4 pcs
C9996763A [Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 4 pcs
C9997056E | Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B | Steel rope 7x7 1 mm 0.75 |m
C9997703B | Spring 0,5x5,0x25,0 1 pcs
C9997723 Clamp 40-60 3 pcs
C9997816C | Cable stop 1806-Z ni 1 pcs
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FLIGHT DESIGN

KB7040000 - HEaTING & VENTILATION SYSTEM, GERMAN VERSION

N::Irt:er Description Q;\tgspYe "| Unit
KA7040002 | Tap 2 pcs
KA7040003 |Bracket 1 pcs
KA7040004 |Clamp 1 pcs
KB7040010 |Rod indexing mechanism 1 pcs
KA7040100 | Air heater 1 pcs
KA7040200 | Thermic choke 1 pcs
KA7040300 |Air mixer 1 pcs
KA7040400 | Air branch canal 1 pcs
C9993111B | Perbunan gasoline-proof rubber NBR 80 Gas, 2mm 0.05 |sgm
C9993188 | AERODUCT tube CEET-7 1-3/4 ID 1.5 m
C9993190H | PTFE tube 6x1 1.3 m
C9996207 |Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283C | Bolt DIN 933 M5x20-8.8 4 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
C9996650 | Stainl. steel rivet A2 4x7.5 4 pcs
C9996763A | Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 4 pcs
C9997056E | Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B | Steel rope 7x7 1 mm 1.5 m
C9997703B | Spring 0,5x5,0x25,0 1 pcs
C9997723 |[Clamp 40-60 6 pcs
C9997816C | Cable stop 1806-Z ni 1 pcs
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KS704010 - Rop INpExING MEcHANISM, ENGLISH VERSION

C9996025
C9996161

KS7040023

N:rz:er Description Q:gspYe r Unit
KS7040023 | Body 1 pcs
KA7040020 [Rod 1 pcs
KA7040021 | Grip 1 pcs
C9996161 [ Screw ISO 7380 M5x12 2 pcs
C9996025 (Bolt DIN 912 M4x16-8.8 1 pcs

KS704010 - Rop INDEXING MECHANISM, GERMAN VERSION

Y

KS7040023

€9996808

C9997702F
KB7040024

N::\'I:er Description Q:gspYe "| Unit
KB7040023 | Body 1 pcs
KB7040024 | Washer 2 pcs
KA7040020 | Rod 2 pcs
C9996808 | Cotter pin DIN 94 2x25 2 pcs
C9997702F | Compression spring 1x10x32 zinc plated 1 pcs
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KA7040100 - Air HEATER

C9996650
KA5020500

KA7040110

KA7040101

KA7040104

KA7040103
N:na;:er Description Q:gSpYe r Unit

KA5020500 | Muffler with exhaust pipe 1 pcs
KA7040101 | Air heater skin 1 pcs
KA7040103 | Fresh-air intake 1 pcs
KA7040104 | Cover plate 1 pcs
KA7040110 |Flange 1 pcs
C9997726 | Turnbuckle 2 pcs
C9997710A | Clamp band 8mm 1.2 m

C9996650 | Stainl. steel rivet A2 4x7.5 13 pcs
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KU7040100 - AR HEATER, USA, CANADA, ScANDINAV VERSION First S/N 05-10-12

C9996650

KA5020500

KA7040110

KU7040120

KA7040104

KA7040103
C9997726
Nuprther Description Q:gspYe "| unit
KA5020500 | Muffler with exhaust pipe 1 pcs
KU7040120 [ Skin, Air Heater, Assembling 1 pcs
KA7040103 | Fresh-air intake 1 pcs
KA7040104 | Cover plate 1 pcs
KA7040110 |Flange 1 pcs
C9997726 | Turnbuckle 2 pcs
C9997710A | Clamp band 8mm 1.2 m
C9996650 | Stainl. steel rivet A2 4x7.5 13 pcs
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C9993111B - RuBBER

C9996763A C9993111B
Part o Q-ty per .
Number Description ASSY Unit
C9993111B | Perbunan gasoline-proof rubber NBR 80 Gas, 2mm| 0.05 |sgm
C9996763A | Alu / steel rivet 4.8x10.0 Art.-Nr.915 904 864 4 pcs
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C9993188 - AERODUCT Tuse CEET-7

C9997723

C9993188

Part . Q-ty per i
Number Description ASSY Unit
C9993188 | AERODUCT tube CEET-7 1-3/4 ID 065 |m
C9997723 | Clamp 40-60 2 pcs
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KA7040003 - BRACKETS

C9996207

KA7040003

KA7040004

N::IrI:er Description Q:gSpYe r Unit
KA7040003 |Bracket 1 pcs
KA7040004 [ Clamp 1 pcs
C9996207 |[Bolt DIN 7991 M5x16-8.8 2 pcs
C9996283C |Bolt DIN 933 M5x20-8.8 4 pcs

Copyright © 2008 Flight Design GmbH. All Rights reserved

Release 5. Issue 21.January.2008



FLIGHT DESIGN Chapter 7: Systems

KA7040200 - THERmIc CHOKE CONNECTION

C9997816C

C9993190H C9997065B

C9997703B

C9997723

KA7040200

Nl.IP:ILteI‘ Description Q:gSpYe r Unit
KA7040200 | Thermic choke 1 pcs
C9993190H | PTFE tube 6x1 065 |m
C9997065B | Steel rope 7x7 1 mm 0.75 |m
C9997703B | Spring 0,5x5,0x25,0 1 pcs
C9997723 | Clamp 40-60 1 pcs
C9997816C | Cable stop 1806-Z ni 1 pcs
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C9997065B - ConTROL RoD

C9997065B

C9997056E
Part o Q-ty per .
Number Description ASSY Unit
C9997056E | Nicopress stop sleeve 1.5-1.7 mm for 1.6mm cable 1 pcs
C9997065B | Steel rope 7x7 1 mm m
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KA7040300 - Air MixEr

KA7040300
C9996650

Part e Q-ty per .

Number Description ASSY Unit
KA7040300 | Air mixer 1 pcs
C9996650 [ Stainl. steel rivet A2 4x7.5 4 pcs
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KA7040400 - AIR BRANCH CANAL

C9997723

C9993188

|[KA7040400) [KA7040002

N::lrl:er Description Q:gspf r Unit
KA7040002 |[Tap 2 pcs
KA7040400 |Air branch canal 1 pcs
C9993188 AERODUCT tube CEET-7 1-3/4 1D 0.2 m
C9997723 Clamp 40-60 2 pcs
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KB7040400 - Air TERMINAL UNIT

C9993188
C9997723

KB7040400
KA7040005

KA7040006
KA7040040

[C9996159C]

N:namrl:er Description Q:gSpYe | unit
KA7040005 [Pin 1 pcs
KA7040006 |Washer 2 pcs
KA7040040 [Vent, Assembling 2 pcs
KB7040400 | Air Terminal Unit 1 pcs
C9996159C | Screw DIN 7380 10.9 M4x20 2 pcs
C9997723 Clamp 40-60 2 pcs
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C9993188 - Hose NW 50mm

C9993188 C999ES

Part e Q-ty per .
Number Description ASSY Unit
C9993188 [ AERODUCT tube CEET-7 1-3/4 ID 0.65 m
C9997723 | Clamp 40-60 2 pcs
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Electric System
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FLIGHT DESIGN

Chapter 7: Systems

Continue on next page P

KS7050000 - Electric System, English Version

N::‘Lter Description Q:gspYe "| Unit
C9993172E | Shrinking hose 9.6-4.8 14 m
C9993172F | Shrinking hose 6.4-3.2 2.5 m
C9993172H | Shrinking hose 3.2-1.6 145 [m
C9993189G | Fire protection hose, red 0.06 |m
C9993190H |PTFE tube 6x1 0.2 m
C9993192B | Fitcoflex 10 black 4 pcs
C9993192C | Spiralband T50N-C 0.6 m
C9993197 Crimped hose NW19 black 0.5 m
C9993365 Electrical wire AWG22 38.58 |m
C9993366 Electrical wire AWG20 10.3 [m
C9993367 Electrical wire AWG14 3.78 |m
C9993368 Electrical wire AWG12 2.9 m
C9993369 Electrical wire AWGO08 235 [m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9996059 Bolt DIN 912 M6x30-8.8 2 pcs
C9996283 Bolt DIN 933 M5x16-8.8 6 pcs
C9996284B |Bolt DIN 933 M6x20-8.8 2 pcs
C9996333 Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 Self-locking nut DIN 985-M6, regular 8 pcs
C9996364 Cap for nut M6 2 pcs
C9996503 Washer DIN 125 A2-5.3mm 6 pcs
C9996504 Washer DIN 125 A2B-6.4mm 9 pcs

~
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KS7050000 - Electric System, English Version

N:r:rI;er Description Q:gSpYe "| unit
C9996563 Washer DIN 9021-5.3mm VZ 6 pcs
C9996565 Washer DIN 9021-6.4mm VZ 4 pcs
C9997105 Cable lable 2.4 2 sheet
C9997106 Cable lable 3.5 1 sheet
C9997107 Cable lable 4.2 1 sheet
C9997108 Cable lable 5.5 1 sheet
C9997127 Ring type terminal blue 910 2 8 pcs
C9997127G | Ring type terminal blue 909 2 2 pcs
C9997128 Ring type terminal blue 908 2 7 pcs
C9997128G | Plug flat full iso., red 905 11 7 pcs
C9997128H | Plug flat full iso., blue 905 22 6 pcs
C9997129 Tongue round M4 red 901 1 3 pcs
C9997129G | Double plug flat blue 943 2 10 pcs
C9997131 Ball plug red 946 1 10 pcs
C9997133R | Ring plug-bush 921 9 11 pcs
C9997134 Ring plug-bush red 947 1 12 pcs
C9997180 Battery Cyclon 1 pcs
C9997187B | Capacitor 22000-25V 1 pcs
C9997187G | Flat plug 6.3 mm 1-2.5 sgmm 2 pcs
C9997727C | TY-wraps CV-100 white 10 pcs
C9997731E | Grommet 10 mm 1 pcs
C9997788A | Control panel 12V, 3A 1 pcs
C9997791A | Rectifier Ducati 343620 1 pcs
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Chapter 7: Systems

Continue on next page P

KB7050000 - German Version

NE:IE)ter Description Qp-gsp\? "1 Unit
C9993172E | Shrinking hose 9.6-4.8 14 m
C9993172F | Shrinking hose 6.4-3.2 25 m
C9993172H | Shrinking hose 3.2-1.6 145 [m
C9993189G | Fire protection hose, red 0.06 |m
C9993190H | PTFE tube 6x1 0.2 m
C9993192B | Fitcoflex 10 black 4 pcs
C9993192C | Spiralband T50N-C 0.6 m
C9993365 | Electrical wire AWG22 48.58 [m
C9993366 | Electrical wire AWG20 14.1 m
C9993367 | Electrical wire AWG14 3.78 |m
C9993368 | Electrical wire AWG12 4.1 m
C9993369 | Electrical wire AWGO08 235 |m
C9996025 |[Bolt DIN 912 M4x16-8.8 8 pcs
C9996035 |Bolt DIN 912 M5x16-8.8 2 pcs
C9996059 | Bolt DIN 912 M6x30-8.8 2 pcs
C9996283 |[Bolt DIN 933 M5x16-8.8 6 pcs
C9996284B | Bolt DIN 933 M6x20-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 6 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 9 pcs
C9996364 | Cap for nut M6 2 pcs
C9996503 |[Washer DIN 125 A2-5.3mm 6 pcs
C9996504 |Washer DIN 125 A2B-6.4mm 9 pcs
C9996562 | Washer DIN 9021-4.3 mm VZ 4 pcs
C9996563 |[Washer DIN 9021-5.3mm VZ 8 pcs
C9996565 |Washer DIN 9021-6.4mm VZ 4 pcs
C9997105 |Cable lable 2.4 2 sheet
C9997106 |Cable lable 3.5 1 sheet

~—
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Chapter 7: Systems

KB7050000 - German Version

N:r::er Description Q:gspf "| unit
C9997107 [Cable lable 4.2 1 sheet
C9997108 [Cable lable 5.5 1 sheet
C9997127 |Ring type terminal blue 910 2 8 pcs
C9997127G | Ring type terminal blue 909 2 2 pcs
C9997128 |Ring type terminal blue 908 2 7 pcs
C9997128G | Plug flat full iso., red 905 11 10 pcs
C9997128H | Plug flat full iso., blue 905 22 7 pcs
C9997129 | Tongue round M4 red 901 1 3 pcs
C9997129G | Double plug flat blue 943 2 11 pcs
C9997131 |Ball plug red 946 1 10 pcs
C9997133R | Ring plug-bush 921 9 11 pcs
C9997134 | Ring plug-bush red 947 1 12 pcs
C9997136G | Plug case 4pol., 2.8 mm 2 pcs
C9997136H | Thimble case 4pol., 2.8 mm 2 pcs
C9997180 |Battery Cyclon 1 pcs
C9997187B | Capacitor 22000-25V 1 pcs
C9997187G | Flat plug 6.3 mm 1-2.5 sgmm 10 pcs
C9997187H | Flat thimble 6.3 mm 1-2.5 sqmm 8 pcs
C9997727C | TY-wraps CV-100 white 10 pcs
C9997728A | Clamp PLWP50SC-D30 10 pcs
C9997731B | Grommet 4 mm 3 pcs
C9997731E | Grommet 10 mm 2 pcs
C9997788A | Control panel 12V, 3A 1 pcs
C9997791A | Rectifier Ducati 343620 1 pcs
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KA7050200 - BATTERY INSTALLATION

C9996283 C9996563 C9996503

d_.-ﬂ-'

C9996333

C9997180

N:r?lrk:er Description Q:gspYe r Unit
C9996283 | Bolt DIN 933 M5x16-8.8 4 pcs
C9996333 | Self-locking nut DIN 985-M5, regular |4 pcs
C9996503 | Washer DIN 125 A2-5.3mm 4 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 4 pcs
C9997180 | Battery Cyclon 1 pcs
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KB7050200 - BATTERY INSTALLATION

C9993369
C9996283A C9997180A

KB7050210
C9996563

Part Description
Number P

KB7050210
9996333
9996563
C9997180A
C9996283A

C9993369 | Electrical wire AWG08
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Chapter 7: Systems

C9997187B - CAPACITOR INSTALLATION

C9997187B

C9993189G

C9997187G

C9997727C

N:rzrlc:er Description Q:gspf r Unit
C9993189G | Fire protection hose, red 0.06 m
C9997187B | Capacitor 22000-25V 1 pcs
C9997187G | Flat plug 6.3 mm 1-2.5 sqgmm |2 pcs
C9997727C | TY-wraps CV-100 white 2 pcs
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C9997788A - ConTROL PANEL

C9993190H

C9997788A
C9997788D

C9996025
Part e Q-ty per .
Number Description ASSY Unit
C9993190H |[PTFE tube 6x1 0.2 m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9997788A | Control panel 12V, 3A 1 pcs
First S/N 04-04-02
Part o Q-ty per .
Number Description ASSY Unit
C9993190H |(PTFE tube 6x1 0.2 m
C9996025 Bolt DIN 912 M4x16-8.8 2 pcs
C9997788D | Control panel 12V, 10A 1 pcs
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DiscrReTE FLap CONTROL, ASSEMBLING

|KA7050024-02 |

C9996332

[KB7050020_1]

C9996159A
KB7050026
C9997198D
Part Number Description Qty per| it
ASSY

KB7050020_1 |Discrete Flap Control 1 pcs
KA7050024-02 |Suport 1 pcs
KB7050026 Grip 1 pcs
C9996159A Bolt DIN 7380 M4x30 VZ 2 pcs
C9996332 Self-locking nut DIN 985-M4, regular 2 pcs
C9997198D Switch 1x12 1 pcs
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MounTING DYNON AND SENSORS

C9996331

[C9996162B]

- -ty per .

Part Number Description QAgspY Unit
C9996162B Bolt DIN 7380 M3x10 8 pcs
C9996331 Self-locking nut DIN 985-M3, regular 8 pcs
C9997455N EFIS-D100 Flight Information System 1 pcs
C9997455R Packaged EMS D120 Engine Monitoring System 1 pcs
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KA1081950 - Fans, DynoN, MoOUNTING

C9996332

C9996562

KA1081951

C9999186
C9997731D

[C9996257M]
Part Number Description Q-ty per| ;i
ASSY

KA1081951 Bush 8 pcs
C9996257M Bolt M4x20 DIN 7380 8 pcs
C9996332 Self-locking nut DIN 985-M4, regular 8 pcs
C9996562 Washer DIN 9021-4.3 mm VZ 32 pcs
C9997731D Grommet 6 mm 8 pcs
C9999186 Fan DC 3412 NHH-379 2 pcs
C9999186B Protection grate LZ23-2 2 pcs
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DAmPING, FUEL PRESSURE SENSOR, MOUNTING

[C9997813F]

[C9993189F]

C9993184C
C9997720 [C9997813H]

€9993184C
KB7020004

[C9997456D]

C9993189F
C9997720

C9996035
C9996333
C9997712B [C9996563|
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Part Number Description Q-ty per | it
ASSY

KB7020004 Adapter 1 pcs
C9996035 Bolt DIN 912 M5x16-8.8 1 pcs
C9993184C Fuel tube 5.5mm 0.9 m
C9993189F 624 & AE102-14 Firesleeves 0.9 m
C9993189H Fire protection hose, 47,75mm AE 102-30 0.20 m
C9996333 Self-locking nut DIN 985-M5, regular 1 pcs
C9996563 Washer DIN 9021-5.3mm VZ 1 pcs
C9997456D Fuel pressure sensor 1 pcs
C9997712B Clamp 40mm 1 pcs
C9997813F Floscan pulsation damper kit, lo capacity 1 pcs
C9997813H Straigt brass fitting, 1/4” NPT x 5/16 barb 2 pcs
C9997720 Clamp 6 pcs
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SEnsor oF Compass AND OAT SENSOR FOR DYNON, INSTALLATION

[C9996221H]

|[KA7080111-02 |

[C9996025C]|
KA7080112-02

C9997455B

C9996332A

C9997455G [KA2020001]

C9996289E
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Part Number Description Q-ty per| ;i
ASSY

KA2020001 Cap 1 pcs
KA7080111-02 |Bracket, Compass EDC-D10A 1 pcs
KA7080112-02 | Nut M4 4 pcs
C9996025C Bolt DIN 912 M4x10 A2 2 pcs
C9996221H Bolt DIN933-M4x50, A2 4 pcs
C9996289E Screw DIN 7982-3.5x19 4 pcs
C9996332A Self-locking nut DIN 985-M4, regular 8 pcs
C9997455B EDC-D10A-Remote Compass 1 pcs
C9997455G OAT Sensor 1 pcs
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C9997455Q

Skin, Wing, Right

Part Number

Description

Q-ty per
ASSY

Unit

C9997455Q

Unheated AOA Pitot-Boom Mount

pcs
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GENERATOR

C9996334 C9996504

Part e Q-ty per .
Number Description ASSY Unit
C9996334 | Self-locking nut DIN 985-M6, regular 8 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 4 pcs
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C9997791A - Ducarti

€99962848B

C9996565

C9997791A

C9996504
C9996334

N:na\:er Description Q:gspf "| Unit
C9996284B | Bolt DIN 933 M6x20-8.8 2 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 2 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 2 pcs
C9996565 | Washer DIN 9021-6.4mm VZ 2 pcs
C9997791A | Rectifier Ducati 343620 1 pcs
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Grounp 1

C9996059

C9996334
C9996504

N:rzrl:er Description Q:gspYe "' unit
C9996059 | Bolt DIN 912 M6x30-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M86, regular 1 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 2 pcs
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GROUND 2

C9996565 C9996504 C9996334

NuPna1|I:er Description Q:gspf r Unit
C9996059 | Bolt DIN 912 M6x30-8.8 1 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 1 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 2 pcs
C9996565 | Washer DIN 9021-6.4mm VZ 2 pcs
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C9997494 - STARTER RELAY

C9996283 C9996563

C9996503 C9996333 C9996504

C9996334 C9996364
NuPna1rI:er Description Q:gspf r Unit
C9996283 |Bolt DIN 933 M5x16-8.8 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 2 pcs
C9996334 | Self-locking nut DIN 985-M6, regular 2 pcs
C9996364 | Cap for nut M6 2 pcs
C9996503 | Washer DIN 125 A2-5.3mm 2 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 2 pcs
C9996504 | Washer DIN 125 A2B-6.4mm 2 pcs




STrROBOBOX

C9993365

Chapter 7: Systems

C9996035
C9996563

Strobobox, Strobolight Quick Connection, Underfin Light, Wing Light
N:na:l:er Description Q:gspf "| Unit

C9993365 | Electrical wire AWG22 6 m
C9996025 |[Bolt DIN 912 M4x16-8.8 6 pcs
C9996035 |Bolt DIN 912 M5x16-8.8 2 pcs
C9996563 | Washer DIN 9021-5.3mm VZ 2 pcs
C9997128G | Plug flat full iso., red 905 11 1 pcs
C9997129G | Double plug flat blue 943 2 1 pcs
C9997136G | Plug case 4pol., 2.8 mm 2 pcs
C9997136H | Thimble case 4pol., 2.8 mm 2 pcs
C9997187G | Flat plug 6.3 mm 1-2.5 sgmm 8 pcs
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LOFT WING POSITION LIGHT CONNECTION

C9997136H C9997136G

C9997131
C9997134
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S1ROBE LIGHT MOUNTING First S/N 06-02-04

C9996026

C9997159K

Tail light

Wing, Left

WING LIGHT

C9997159M
C9996210

[C9997159M]| _—
C9996210

N:na1rI:er Description Q:gSpYe r Unit
C9997159L | ACL-RED 1 m
C9997159K | Tail Light 1 pcs
C9997159M | Positions -Lamps Red/Green 2 set
C9996026 |Bolt DIN 912 M4x20-8.8 4 pcs
C9996210 |Bolt DIN 7991 M5x40 A2-70 2 pcs
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KA7053100 - LicHT, LANDING, MOUNTING

KA7053102
C9997702C

C9996563A

C9996333
KA7053103

KA7053104

C9997173

\ [C9996502

o [KA7053109

/

f

C9996167

[C9997703B]
[KA7053105]
N:;r;er Description Q:gspf " Unit
KA7053102 |Plate 1 pcs
KA7053103 | Cover 1 pcs
KA7053104 |Spring 2 pcs
KA7053105 |Bolt 2 pcs
KA7053109 |Plate 1 pcs
C9997702C | Compression spring 1x8x28.5x8.5 2 pcs
C9996025 |Bolt DIN 912 M4x16-8.8 4 pcs
C9996167 | Bolt DIN 912 M3x8-8.8 2 pcs
C9996331 Self-locking nut DIN 985-M3, regular 2 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 4 pcs
C9996502 | Washer DIN 125 A2-4.3mm 4 pcs
C9996563A | Washer DIN 9021-5.3mm A4 4 pcs
C9997131 Ball plug red 946 1 2 pcs
C9997173 | Alluminium Reflector Lamp 100W, Halogen 1 pcs
C9997173A | Socket for Alluminium Reflector Lamp 1 pcs
C9997703B | Spring 0,5x5,0x25,0 2 pcs
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KA7053170 - LicHTING oF FUEL INDICATOR

C9996333
KA7053171

C9997181F

N:r:Lter Description Q:gspf r Unit
KA7053140 [Lighting Unit 1 pcs
KA7053171 [Holder of LED 1 pcs
C9996162 | Screw ISO 7380 M5x16 1 pcs
C9996333 | Self-locking nut DIN 985-M5, regular 1 pcs
C9997181F |LED 5mm “ red” 3600mcd 1 pcs
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CocCKPIT LIGHT

C9997428C

Part o Q-ty per .
Number Description ASSY Unit
C9997428C |Lamp 12V/5W 1 pcs
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Brock, LIGHTING, INSTRUMENTS

C9996502
C9996332

N

C9997772P
C9997772Q

C9997772R

[C9996159A]

Part . Q-ty per .
Number Description ASSY Unit
C9996159A | Bolt DIN 7380 M4x30 VZ 4 pcs
C9996332 Self-locking nut DIN 985-M4, regular 4 pcs
C9996502 |Washer DIN 125 A2-4.3mm 4 pcs
C9997772P Bezel Light for 3 1/8” El Instruments, white, 1 oCs
none cut-out
Bezel Light for 3 1/8” El Instruments, white,
CI997772Q | 5 gle (Rotate for Left/Right) 1 |pes
C9997772R Bezel Light for 2 1/4” El Instruments, white, o pcs
none cut-out
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Air Pressure System
KS7070000 - Air PRESSURE SYSTEM, ENGLISH VERSION

A\
|
/IKA7070001] [|C9993190H| \

KS7070101

KA7070010 KS7070102

C9996161 KS7070103

C9993183 KS7070104

[1C9997731E C9997417E
N:r:rl:er Description Q:gSpYer Unit
KA7070001 | Pitot tube 1 pcs
KA7070010 | Plate 1 pcs
KS7070101 | Flange 1 pcs
KS7070102 | Nut 1 pcs
KS7070103 | Washer 1 pcs
KS7070104 | Sealing washer 1 pcs

C9993183 | Fuel line DIN 73379 E 5.5x11.5 black 0.1 m
C9993190H | PTFE tube 6x1 7.8 m

C9996161 |[Screw ISO 7380 M5x12 2 pcs
C9997417E | Fuel L-adapter A-Wek-6/4-1/8-MSv 1 pcs
C9997731E | Grommet 10 mm 1 pcs
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KB7070000 - AiR PRESSURE SYSTEM, GERMAN VERSION

/IKA7070001]  [C9993190H]

KA7070010

C9996161

C9993183

[1C9997731E
N:na1:)ter Description Q:gspYe r Unit

KA7070001 | Pitot tube 1 pcs
KA7070010 | Plate 1 pcs
C9993183 [ Fuel line DIN 73379 E 5.5x11.5 black 0.1 m
C9993190H [ PTFE tube 6x1 7.8 m
C9996161 [ Screw ISO 7380 M5x12 2 pcs
C9997731E [ Grommet 10 mm 1 pcs
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KA7070010 - PLATE INSTALLATION

KA7070010 C9997731E C9996161 C9993183

N:;Eer Description Q:gSpYe r Unit
KA7070010 | Plate 1 pcs
C9996161 | Screw ISO 7380 M5x12 2 pcs
C9993183 |Fuel line DIN 73379 E 5.5x11.5 black 004 |m
C9997731E [ Grommet 10 mm 1 pcs
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C99974171 - ADAPTER

KA7070010
C9997731E

C99974171

C9996161

NuPI:rl:er Description Q:gspYe r Unit
KA7070010 |Plate 1 pcs
C99974171 | Adapter A-GSV-6/4-POM-bl 1 pcs
C9996161 | Screw ISO 7380 M5x12 2 pcs
C9997731E | Grommet 10 mm 1 pcs
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KA7070020 - FLANGE INSTALLATION

C9997417E
KS7070102
% g
. o KS7070103
€ > KS7070104
Fﬂ.
KS7070101
Part o Q-ty per .
Number Description ASSY Unit
KA707002Q | Static Port 1 set
KS7070101 | Flange 1 pcs
KS7070102 | Nut 1 pcs
KS7070103 | Washer 1 pcs
KS7070104 | Sealing washer 1 pcs
C9997417E | Fuel L-adapter A-Wek-6/4-1/8-MSv 1 pcs
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ALPHA MFD MouNnTING

C9993183

[C9993190H]

Part o Q-ty per .

Number Description ASSY Unit
C9993183 | Fuel line DIN 73379 E 5.5x11.5black | 0.06 |m
C9993190H | PTFE tube 6x1 7.8 m
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AIR SPEED INDICATOR MOUNTING

C9993183

C9993190H

Part o Q-ty per .
Number Description ASSY Unit
C9993183 |Fuel line DIN 73379 E 5.5x11.5black | 0.06 |m
C9993190H | PTFE tube 6x1 7.8 m
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FLIGHT DESIGN

Compass

N::lrt:er Description Q;\tgspYe r Unit
KB7080101 | Compass plate 1 pcs
KB7080102 | Compass clamp 2 pcs
KB7080103 | Support 2 pcs
KA7080104 |Bolt DIN 912 M4x43 4 pcs
C9996602 [ Stainl. steel rivet A2 3.2x8 1 pcs
C9997782X [ Compass, Northern
C9997782Y | Compass, Northern, Lighted 1 pcs
C9997782Z | Compass, Southern, Lighted

KB7080103 C9996602
KA7080104

1 i
!

———t,
: G
@ oy —
KB7080101 [C9997782X
C9997782Y |

C99977827

KB7080102
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Added Accessories

KA7020012

[KU7020012]

VWAQ0000040

[KA0000040]

KA1081030

N::l:er Description Q:gspYe " | unit
KA0000040 | Cover for Pitot Tube 1 pcs
WAO0000040 | Cover for Dynon Tube 1 pcs
KA1081030 | Trinket, Keys 1 pcs
KA7020012 | Fuel level gage, litre 1 pcs
KU7020012 [ Fuel level gage, gallon 1 pcs
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\\’<\ng95799

Part o Q-ty per .
Number Description ASSY Unit
C9995799 The collapsible oars 2 pcs
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